9600N/TF SPRAYER
PARTS MANUAL

/i34



fBsT

®

820086 9600N/TF Sprayer 2024-07-01



ST
gy S WARRANTY

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or treated since
its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employees, and does not apply
to accessories, attachments, tools or parts, sold or operated with the new machinery, if they have not been manufactured
by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material or bad
workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a result of normal
wear and tear of the new machinery or in any other manner whatsoever, and without limiting the generality of the
foregoing, excludes application or installation of parts not completed in accordance with this operator's manual,
specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall have
become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or replace any

defective parts provided that the buyer shall be responsible for all expenses incurred as a result of repairs, labor, parts,
transportation or any other work, unless FAST AG Solutions has authorized such expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment other
than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or implied, and
without limiting the generality of the foregoing, excluded all warranties, express or implied or conditions whether statutory
or otherwise as to quality and fitness for any purpose of the new equipment. the Manufacturer disclaims all liability for
incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or exchange items on

previously sold units except at its own option.

Warranty void if not registered.

Page 3



FAST 9600N/TF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City | State | | Zip |
Phone

Dealer Name

Address
City | State | | Zip |

Applicator Model
Serial Number
Delivery Date

DEALER INSPECTION REPORT SAFETY

__ All Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued ______All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight _ Reflectors, SMV and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

_ Lubricate Machine Safety Instructions

__ Check Tire Pressure

__ Frame and Wings Level

_ Monitors and Controllers Function

__Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’'s Manual
content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer’s Rep. Signature

The above equipment and Operator’s Manual have been received by me and | have been thoroughly instructed as to care,
adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink — Customer

Warranty Registration | Page 4



FAST 9600N/TF SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER: (CIRCLE ONE)

ACE FMC-150-HYD-206

ACE FMCSC-205F-HYD-304 ACE FMCSC-205F-HYD-304 PWM
ACE 255F-304 WET SEAL ACE 255F-304 PWM WET SEAL
ACE FMC-750-HYD OASIS ACE FMC-750 OASIS PWM

HYPRO 9306C-HM1C

Warranty Registration | Page 5



LLg. GENERAL INFORMATION

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in any
form or by any means, electronic or mechanical, including photocopying, without express written permission from FAST
AG Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the best
available information. Modifications made subsequent to initial delivery are not included. Always verify the parts and
color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Parts Ordering Guide

1.Provide the Serial Number of your Chassis or System when ordering.
2.Use the Part Number and Description when ordering parts.
3.Provide the Page Title and Page Number if required.

Parts Searching Guide

To search this PDF by keyword, name, description, or part number, use ctrl + f for simple searches or ctrl + shift + f for
advanced searches.

Explanation of Parts Lists

The parts lists are broken down sub-assemblies and listed in 4 columns:

. ITEM - These numbers are found on the illustration associated with the parts list.
0 NS - This item is NOT SHOWN, included for reference.

. QTY - This is the quantity of parts needed in an assembly.
o] AR - The quantity of this item is AS REQUIRED for the location.

. PART NO - These are the part numbers associated to the ITEM.

. DESCRIPTION - This is the description of the part.

Table of Contents | Page 6



AST
f_ ILLUSTRATED PARTS LIST

Table of Contents

Section Page
JLIE= 10 (=03 0570 3 (= o | 7
JLIL L= e T 0 14
Trailer - 9600 Parts LiSt 14475 ...ttt e e e e e e r e e e e e e e e e e e nnneees 15
TrAIlEr = 9600 .......ceuuumneemnnnennnnnnnnnnnnnnnnnnnsssnssssssssssssssssssssssssssssssssssssssssssSSSSSSESESEESSSSSSESEERESERRERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRS 16
Trailer - 9600 Parts LiSt 20124 T A ... ..t e e e e r e e e e e e e e nnnnees 17
JLIL L= e o0 18
Trailer - 9600N Parts List 20124 TAN ..ottt ettt e e e e e e e s e e e e e e e e e e e anneneees 19
Steerable Trailer - 9600N ...........cooiiiirir s s s e e mnnn e e e e e e aa e nnanen e e e nnnan 20
Steerable Trailer - 9600N Parts List 20126TASH .......cooiiiii e 21
0 4 = 22
F =TS TN =T (= I 23
LI = 24
TIrES Parts LISt ..o 25
Parallel Link ASSEMDIY ... ——— 26
Parallel LINK ASSEMIDIY ......coiiiiiiiiiiiiiiiiiiieeeee ettt ettt ettt ettt ettt ettt ettt et et eeeeeeeeeeeeeeeeeeeeeeeeees 27
10’ Center SECtion (NAITOW) ... s n s nnnnnnnn 28
10’ Center Section (Narrow) Parts List.........coooiiiiiiii e 29
10’ Center SeCtion (NAITOW) ... s nnnan 30
10’ Center Section (Narrow) Parts List ... 31
12’ Center Section (Dry BOOM).......ceiiiiiiiiiiiieeeess s s s s s n s s n s e e e e e nn s annnns 32
12’ Center Section (Dry Boom) Parts LiSt.........oooiiiiiiiiiiii e 33
12’ Center Section, 80 - 100’ BOOM ....ucuiieiieeiireerreerree e rres s remss e en st mmssrems s ranssramsssranssrnnsssamnsssnnssrnnnsrenn 34
12’ Center Section, 80 - 100" BOOM PartS LiSt.........oiiuuiiiiiiiii e e et e e ra e eans 35
12’ Center Section, 80 - 1007 BOOM ...iuccuiiiieceirireeesrrreemsserrnmsssrrramsssrrsmmsssrrrnmssssrrnmsssssrnnnssssrnnmssssssnnnssssnnnnnns 36
12’ Center Section, 80 - 100" BOOM PartS LiSt.........ooivuiiiiiiiiiee e et 37
Wings - 60 & 66 Foot Boom - Standard...........cccouiiiirmmmmmmniinssss s e 38
Wings - 60 & 66 Foot Boom - Standard Parts LiSt ...........oooiiiiiiiiiieeiee e 39
Wings - 60 & 66 FOOt BOOM ......ccuiiiiiiiiiiiemmees s s s e e e n s m s s n s e e e e e e a e nmmnnn e e e 40
Wings - 60 & 66 BOOM Parts LISt ..........uuiiiiiieiiiiiiiiiiiiei et e e e e e e e e e e e e e s nnnees 41
L AT T E=T T IR S S o T 1 = o T 1o 42
Wings - 60 & 66 BOOM Parts LISt .........uuiiiiiiiiiiiiiiie e e e e e 43
Wings - 80, 90 & 100 Foot Boom - Standard..........ccceecmemrimmniiiisssmssnsrnssnssssssssss s ssssss s s ssssssss s 44
Wings - 80, 90 & 100 Foot Boom - Standard Parts LiSt...........cooiiiiiiiiiiiiic e 45
Wings - Tri-Fold 40/80 FOOt BOOM ........cceummmimieeiniinsmnssnnnnsnssnssssnssssssnsssssss s s s s ssssssssssssssssssssnnssssnssnnnsnnnnnnnnnnnnnnns 46
Wings - Tri-Fold 40/80 Foot BOOM Parts LiSt...........ueeiiiiiiiiieee e 47
Wings - Tri-Fold 40/80 FOOt BOOM ......ccccemmmmiiiiiniisisssssss s rnssssssssm s s s s s a s mmn s s r e e e n s nmmnn e e n e 48
Wings - Tri-Fold 40/80 Foot Boom Parts List.........ooooiiiiioii e 48



AST
f_ ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 FOOt BOOM ......ccccemmmmrmrmmmiinisnsssnn i rnnssssssssss s ress s sssss s s s s e es s s ssssss s s s s e eansssssnnnnsnnnnes 50
Wings - Tri-Fold 60/88 BOOM PartS LiSt.........coiiiiiiiiiiiiiee e 51
Wings - Tri-Fold 60/88 FOOt BOOM ......cccceummmiiiiiiiiiiinmmnns s s s s s s e e a s m s s e e e e e na s nmmnnnn e e 52
Wings - Tri-Fold 60/88 BOOM PartS LiSt.........cooiiiiiiiiiiiieicoie e 53
Wings - Narrow Tri-Fold 60/88 FOOt BOOM ........cccciriemmmmmmmmmniiiisssss s ssssss s s ssmss s s s s 54
Wings - Narrow Tri-Fold 60/88 BOOmM Parts LiSt .........ccouiiiiiiiiiiiiiiice e 55
Wings - Narrow Tri-Fold 60/88 FOOt BOOM ........ccccciiemmmmiriiinisiceeesss s e s 56
Wings - Narrow Tri-Fold 60/88 BOOM Parts LiSt .........cccuuiiiiiiiiiiiiiieecee e 57
Wings - Tri-Fold 60/90 FOOt BOOM ......cccceemimiiiiiiiiiinmmnns s sss s s e ssm s s s e s a s mmnn s e e e e e na s nmmnnnnn e 58
Wings - Tri-Fold 60/90 BOOM PartS LiSt........cciiiiiiiiiiiiiee et 59
Wings - Tri-Fold 60/90 FOOt BOOM ......cccceummmmmrrrriiiisssssse s rnssssssssss s sss s s s r s s s s e e e e e e e a s nmmnnnnnes 60
Wings - Tri-Fold 60/90 BOOM PartS LiSt.........oiiiiiiiiiiiiiie et 61
Wings - Narrow Tri-Fold 60/90 FOOt BOOM .........ceeeeiiiimiiiiiieisneesessssssssssssssssssssssssssssssssss s s s ss s s s s s s s ssnsnsssssssnnnnnns 62
Wings - Narrow Tri-Fold 60/90 Boom Parts LiSt ........cooeiiiiiiiie e 63
Wings - Narrow Tri-Fold 60/90 FOOt BOOM ........cccciiimmmmmmrrimniisisssssss s s s sssss s s s smmsnn s e s 64
Wings - Narrow Tri-Fold 60/90 BOOM Parts LiSt .........ceuuiiiiiiiiiiiiiiie e 65
L AT o K= I o [ i 0L oL = 1o 1 66
Wings - Tri-Fold 100 BOOM Parts LiSt........cooooeiiiiie e 67
Wings - Tri-Fold 100 FOOt BOOM ......ccccciiuemeiririrnniisss s s s e m s e e e mmnn e e n e 68
Wings - Tri-Fold 100 BOOM Parts LiSt.......ccuuiiiiiiiiiieiieie et e e 69
Breakaway PiVOl..... .. R nn R a R nannn 70
Breakaway PivVOt PartS LiSt.......... e e e e e e e e e 71
JLIE: LT Q0 YT 1 ] o 72
Tank ASSEmMDIY PartS LiSt.......cooo oo 73
Tank AssSembly (CONTINUEA).......cuueeeemmiiiiiiiiieesssssesseeessess s ssssssssssssnsssssssssssssssssssssssssssssnnnnnnnnnnnnnnnnnnns 74
TanK ASSEMBIY PartS LiSt.......cceuiiiiiiiiiiii ittt e e e e e e e e e e e e e 74
Rinse Tank, Plumbing & Sight Gauge .......cccccmmiimiiiiiiisisss s e annnns 75
Rinse Tank, Plumbing & Sight Gauge Parts List ...........uueiiiiiiiie e 76
9600N Trailer Decals @and MiSC .........uuuummmmmmmmmmmeeieeinseneeeseeseerssessssssarsssas s sssssssssssssssssssssssssssssssssnnnnnnnnnnnnnnnnnns 78
9600N Trailer Decals and MISC Parts LiSt...........uuiiiiiiiiiiiiei e 78
Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 PUMP .......cemmmiiimmmiiiiinmmessrsessssssssssssss s eennsas 80
Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump Parts List.........cccooiiiiiiiiienennee 81
Pump Option - 60’ - 66’ Boom With ACE 105-206 PUMP.......ccceuiiiiiiiiirsnmmmnnnrsssssssssssmsssssssssssssssssssssssssssssses 82
Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List..........ooooiiiiiiiiiiiiieeeeeee 83
Pump Option - 60’ - 100’ Boom With ACE 205-304 PUMP......cceiiiiiiiiiiiinmmmner s s sssssss s s ssnssas 84
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts LiSt.........cooociiiiiiiiiiiiiiiiiieeeeee e 85
Pump Option - 80, 90 & 100° Boom With ACE 205-304 PWM PUMP......cccmiiiimmiiiinnmmnrnnrsnsssssssssssssssssssssses 86
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List ... 87
Pump Option - 60’ - 100’ Boom With HYPRO PUMP.......ccciimmmmiiiiiniiissssssss s s sssssss s s s ennnnnas 88
Pump Option - 60’ - 100’ Boom With HYPRO Pump Pump Parts List ..o 89



AST
f_ ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump.......cccccccemminiiimmninsess s sssssne s 90
Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump Parts List .........cccooeeeeeieieieeeen. 91
B =11 = 0 = 92
Y Strainer Parts LiSt 530125 ......ooi ittt e et e e e e e e e e e e e rneeeeaa 93
[ L=T o g Tor= LT 1Y T T o (o o 94
Electrical Valving Option Q9FSEVO Parts LiSt........ooiiiiiiiii e 95
Pump Electric Valve Oplion........ccc s s n s e 96
EleCtric Valve SO008O0 ........cceiiiieiiiee ettt e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e 96
PUMP EIECIHIC VAIVE OPtION. ...ttt e et e e e et e e e e e e nnn e e e e annneeas 97
ACE 150-206 Pump 550000, 60 & 66 FOOt BOOM.........ccoiiiiirmmmmmmnninisssssssnmssss s sssssssssssmssss s ssssssssssssssnnsssnnnnsses 98
ACE 150-206 Pump Hydraulic Motor, 60 & 66 FOOt BOOM ..........ceiiiiiiiiiiiiiiiiece e 99
ACE 205-304 PUMP 550025........cocciiiemmriiniamnriassssmssssssssmsssassssmsssasssmss sassssmss sassssmsssassssnss sassssnssssssssnnsssssssnnnes 100
ACE 205-304 Pump 550025 Parts LiSt.........cuiiiuiiiiiiiiiie ettt e s neeee s 101
ACE 205-304 PWM PUMP 550035 .......cutiiiiimnrriissmnsmssssmsssasssssssssssssssssassssmsssassssssssasssssss sassssssssassssnnsssssssnnnes 102
ACE 205-304 PWM Pump 550035 Parts LiSt........cccouiiiiiiiiiiiie e 103
ACE 255F -304 (PWM) Pump 550055 (550056)......ccccuceamerrrssssmmsrsssssnmsssssssnnsssssssmssssssssmssssssssnssssssssnssssssssnnees 104
ACE 255F -304 (PWM) Pump 550055 (550056) Parts LiSt ........cceeuiiiiiiiiiiiiiiiieeeeeiiiiiee e 104
ACE 750 PUMP 550050 ......cc0ciueemnrrrsssnnnrissssmsssassssssssassssssssassssssssasssssss sasssssss sassassss sasssssss sassssnsssasssnnnssssssnnnnes 106
ACE 750 Pump 550050 Parts LiSt.........uueeiiiiiiiiiiiiiiiiie ettt e e e e e e e ennenees 106
ACE 750 PWM PUMP 550044 .........cccoomriiiinmnnianssnmnssssssmsssassssms s sassssms s sassssmss essssmss sassssmss sessssmsnssssssnnssssssnnnnes 108
ACE 750 PWM Pump 550044 Parts List .......ccooiuiiiiiiiiiii et 108
HYPRO 9306 PUMP 550045........ccccecmeiiiiimnrriiismsssssssssssssassssss s sasssss s sassssss s saassssa s assssss sasssssnssesssnnnssensssnnnsnnss 110
Quick Fill - Optional 3 INCH ... s mnn e e 111
Quick Fill - Optional 3 INCh Parts LISt .......ooiiiiiiiee e 111
L= NV 0 T o 0o g | (oS 112
Raven FIOW CoNtrolS Parts LISt ........co ottt e e e e et e e e e e e e e e nes 113
Agitation & RiNSE CONTIOL........eoiiiiiiciiirr s m s e n e e e e n s ammnnn e e e 114
Agitation & RiNsSe CoNtrol Parts LISt ........ccoiiii i 115
Agitation Shut-Off, EIeCtric OPlioN .......ccceeiiiiiiiiiier e 116
Agitation Shut-Off, Electric Option Parts List............oooiiiiiiii e 116
BOOM PIUMDING....ee s nnan 117
BoOm PlumBING PartS LISt ...t e e e e e e e e e e e 118
(= g L= T IR 1= ) (o o 120
Fence Line OPtioN Parts LISt .........uiiiiuiiiiiie ittt 121
Single Fence Line, Display CONErOL.........cococuiiiimiininns s s s s s s s sms s ssns e 122
Single Fence Line, Display Control Parts List 27360 ...........cueieiiiiiiiiiiiiiieeeee e 122
Dual Fence Line, Display CONtrol..........cociciiemmmiiiiiniiisess s s as s e s annnas 123
Dual Fence Line, Display Control Parts List 273671 ........coouiiiiiiiiiiiiiiieee e 123
Single Fence Line, Toggle Switch CONtrol ........cccccmmmiiiiiiiiiesemnr s sssmmns s 124
Single Fence Line, Toggle Switch Control Parts List 27362 ..........ooociiiiieiiiiieiiieeeeee e 124



fﬂ_IS!T! ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle SWitch CONIrOl .......ccccuiiimmiiiiimmsiniisss s s ssss s s s s e smn s e sanns 125
Dual Fence Line, Toggle Switch Control Parts List 27363.........ccuuiiiiiiiiiiiiieieeee e 125
L 0T 0T 0T 4T I LY== 126
Plumbing Valves Parts LiSt.........eeeoiiiiiiiiie it e e e e e 127
(N[0 744 L= = T T [T 128
DEliVErY TUDES.... .. s sssssssssssssssssssssssssssssssssssssssssssnssnssnssssnnnnnsnnsnnnnsnnnnnnn 130
Delivery TUDES Parts LISt .........uieiiiiiiiiiiiie et e e e e e e e e e 131
60 - 80’ Side FOIA Fitting ....cuuuueeemmmmmmmmmmmmmnmnnnmssnnssnnsssnsnnssnssssssssssssssssssssssssssssssssssssssssssnsssnnsssnnnnnnnnnnnnnnnnnnnnnnnns 132
60 - 80’ Side Fold Fitting Parts List Q0SABOBOSF .........cccoiuiiiieiiiiiee et ee et e e e e e nneeeea e 132
Optional Boom Cleanout with Pressure Gauge ........cccccuuiimmmmmmmnimmnisssssssssssssssssssssssssssssssssssssssssssses 133
Parts List 90SABCPG: Optional Boom Cleanout with Pressure Gauge...........ccccoeeveiiiieeeiiniieeeeeee 133
Optional Boom U-Fitting With Pressure Line.......cccccceeiiiiiiiiiissmmmmssrnnnsssss s ssssssssssssss s sssssssssss s s 134
Parts List 90SAUPG: Optional Boom U-Fitting with Pressure Line............oocciiiieiiiiiiiiiiiieceeeee e 134
Option, Dual Pressure TranSAUCETS .......cccuiiiiiiiiiisssmmmnnniiiiisssssssssss s sssssssssssssss s s s ssssssssssssssssssssssssssssnnnnnnssns 135
Parts List 36280: Option, Dual Pressure TranSAUCEIS........cuviviiiiiiiiiiiiiiiiieeiieieeeeeeeeeeeeeeeeeeeeeee e eeeeeees 135
[ 0 L= TU Lo 3T £ =T 1 137
Hydraulic SYStem Parts LISt ........eeiiii ittt e e e e e e e e e e e e e e e e e ean 138
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ........ccouiiiiiiiiiiiemmmrir s 139
Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List ........ccovveviiiiiiiiiiiiiiiiiiiieeeieeeeeeeeee 140
Hydraulic Control Valve - 60 - 66 FOOt BOOM ........ccciiiiiiiiiemmmenrisnnnnsssssss s rssssssssss s s sssss s s s s s esnnnnas 141
Hydraulic Control Valve - 60 - 66 FOot BOOm Parts List..........oooiuiiiiiiiiiiiiiiiee e 142
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ........ccuiiiiiiiiiiiiemmmsrr s 143
Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List .......ccoovvviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeee 144
Control Console - 60 - 66 FOOt BOOM ..........ciiiiiiiiinmmmrrriiinnsssssns s ss s s s ammmnn e e 145
Wiring Harness - 60 - 66 FOOt BOOM.........cceeeiiiiiiiiiiiiieiiieis s ss s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s nnnnnnnnnnnnnns 147
Control Console Decal - 60 - 66 FOOt BOOM ........ccccmmmmiiimiiiiinsssss s 148
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 FOOt BOOM .........cccciriiinmmnmnninmss s snsssanes s 150
Hydraulic Control Valve - 80, 90 & 100 Foot BOOm - 9600...........cccciirnmmmmmmmmmmmnisnmnnsssesssssssssssssssssssssssses 151
Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List.........ccovvviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeee 152
Hydraulic Control Valve - 9600N ...........coiiiiiiiemmeernrrrnsssss s sss s s ssss s s s s s sesssssssssssss s s sesnsnses 153
Hydraulic Control Valve - 9600N PartS LiSt ........coouiiiiiiiiiiiee et e e e 154
Hydraulic Control Valve Wiring HarNess .......cccccemerrmiiiniiisssmssesn s sssssssssss s s sssssss s s sesnnnes 155
Control Console - 80, 90 & 100 FOOt BOOM .........coiiiiimccicciirir e s e s e s s s mcms s s s e s s e s e mmms s s s s s e e e e e nmmmmnnsnnan 156
Control Console SWItCh Diagram.......cccccccuuiiiiiiiiiissssmnrrrrirsssssssss s smm s s s e e e e s s s s sammnnnnnns 157
Wiring Harness - 80, 90 & 100 FOOt BOOM.......cccciiiemmmmirr i 158
Wiring Harness - 80, 90 & 100 Foot Boom Parts List ........coooeiiiiiiiieeeeee e 158
Control Console Decal - 80, 90 & 100 FOOt BOOM .....ccommeuiiiiiiiiirecccmne e e rrrssemmmsssssserrrsnnmmnssssssserssnnnmnnssssnes 159
Cab Box for Electric Valving OPioN ..o e s ssssmesssssmss s smss s smne s s ssms e s ssmn e e s ssmnnneas 160
Cab Box for Electric Valving Option 632155........ccoiii e 161
9613TF-80 Hydraulic Fitting LOCAtiONS.........cciiiiiiiiieemmsirriinnnccsssss s e 163
9613TF-80 Hydraulic Fitting Locations Parts LiSt ........ccoooiiooiiiieeee e 164
9613TF-80 Hydraulic Fitting LOCAtiONS........ccciiiiiiiiiemmesr s 165



fn—ls!r! ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List ..o 166
Fold Block Hydraulic HOS@ ROUEING.....cciiiiiiiiiiiemmmenririnsissss e ss s s s s ssms s s s s s nnn s 167

Fold Block Hydraulic Hose Routing PartS LiSt .........c.uuiiiiiiiiiiiiiieeeee e 167
Main Lift Hydraulic HOSE ROULING ......couiiiiiiiiiimis i e 168

Main Lift Hydraulic Hose Routing Parts LiSt .......coooiiiiiiiiii i 168
Tilt Cylinder Hydraulic HOS@ ROULING ........cemiiiiiimiiiiiiesinncmss s s s s s s s s e 169

Tilt Cylinder Hydraulic Hose Routing Parts LISt .........ocuuiiiiiiiiiee e 169
Main Hydraulic HOSE ROULING......ccceumimiiiiiiiiiiie s s ammmn s s e e s 171

Main Hydraulic Hose Routing PartS LiSt .........cuuii ittt 172
Flip Wing Hydraulic HOS@ ROULING.....cccuiiiiiiiiiinmmeenrrrinnisssss s s ss s s ssssssssss s s s s ssssssss s s snnnnnses 173

Flip WIing HydrauliC PartS LISt .......ooui oottt e e e e e e e e e e e 174
Breakaway Wing Hydraulic HoOSe ROUTING.......cccoiiiiiiiiii s 175

Breakaway Wing Hydraulic Hose Routing Parts List ... 176
Breakaway Wing Hydraulic HoS@ ROULING......cceuiiiiiiiiiiimmmmnr s rssssssssss s sssss s s s ssssnnes 177

Breakaway Wing Hydraulic Hose Routing Parts LiSt .........cooiviiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeee 178
Hydraulic PUMP HOSE ROULING ....cciiiiiiiiiiiiisssssssssssssss s 179

Hydraulic Pump Hose Routing Parts LiSt........c.oooiiiiii e 180
Raven 450 Controller Kit With Skytrak, Up To 6 SecCtions..........ccoevmmmmmmmnnininssmmmsssrrnnsssssss s ssssnnes 181
Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console .........ccccceevcnnnnnnnnnnns 181
Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console...........cccccuunu.n 182
47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM.............. 182
47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .................... 183
47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 .............ccovvmmmmrmrnnnnisssnnnnnnnns 183
47 Pin Product Control Cable - Customer Supplied Rate Controller..........cccceeriiiiiiiismmmmmssrrnnsssssneeeeeeen 183
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) ........cccoeemmmmmiinniissssmmmnnssssssssssssnnes 183
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller).......cccuuvvemmmmmmrrrrnnssssssmsnssssssssssssnnnes 184
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) ........ccccerrrrriissssnmmmsnnsssnnsssssnnnes 184
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle SwitCh..........cccoiiiimmiiiniiicerr s 184
Control Console Wiring HarN@ss ......cccceeeeeririiiiiiisssmsssssrisssssssssssss s s s s sssssss s s s sssssssssssmsssss s 185
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) ..........ccceecmmmrrrmmisssssnmmmnnssssssssssssssnsssns 187
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)........ccccccuiiiirssmmmmmrmmmnnnsssesesnssssssssssssssssses 188
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)..........ccuuummmmmmmmmmmmmmmmmmmmsmmmmmmmmsmmmsmsmssmmmmmmmmmmmmnn. 189
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035).......ccceutmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmsmmmmsmnnnn 190
Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632031) .......ccccceeiiirriisnnssnssssssnnnnas 191
Cable, FOOt SWitCh, 127 (632061) ......cceeusremerrrirsmrrissssnnrrssssnnsssssssss s essssss s easssss s e s s ssmne s e asssmn e s ea s nmnn s enssnnnnsnnss 192
Cable, Raven ISO/Power With IBBC Connector (632064).........ccccrrrrmiisssssmmmmmmmmmmssssssssnsssssssssssssssssssssssses 193
Cable, Raven ISO/Power With IBBC Connector (632064).........ccccurrrmiisssssmmmmmmmmmmssssssssnssssssssssssssssssssssssns 194
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)........cccuerrmrmmmmmmmmmmmmmmmmmmmmmmmmmssmsssmssmsssssssnnns 195
Cable, CR7,I1SO VT ONlY (632066).........cceccurrrrsamerrrsssamersssssamersassssesssssansessssssnnsssssssnnsssssssnsesssssansessssssnnssssss 196
Cable, Display Port, Y Adapter (632067).......ccuuuurrrsmmmmmrrmmmmmsisssnmsnssssssssssssssssssssssssssssssssssssssssssssssssssnsnssssnes 197
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) ........ccceueemmmmmmmmmmmmmmmmmmmmmmsmmmmssssmsssssssssnnns 198
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) ........cceurrrmmmmrsssssssssssssssssssssssssns 199
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .......ccurmmmmmmmmmmmmssssssssssssssssssssssnns 200
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ......cccusceamrrrrsrsmmsrssssmnsssssssmsssssssmssssssssnsssenss 201
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ......ccccescearrrrsssmmrrsssssmmrssssssmssssssssmssssssssnsssanss 202
9613TF Harness Identification & LOCAtioN .........ccccimmmmiiiiiniiicimsns s 203



AST
f_ ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location Parts List .............eeeiiiiiiiiiiii e 204
Lighting Harness ROUING......cccviummmmmriiinniiinss s s s s ssm s e m s s s e e e e e nnnnns 205
Lighting Harness Routing PartS LISt ...........uueiiiiiiiiiiiiii e 206
=3 T = T 3 207
Blue Lights Parts LiSt 28959........cco ittt e e e e e e e e e e e 207
Product Control Harness ROULING........cccciriiiiimmmiiniisriiss s s s s e s s s 209
Product Control Harness Routing Parts List .........cueiiiiiiiiiie e 210
[ [ I o F= T L= == o o T U o T 211
Fold Harness ROULING PartS LiSt.......cooiieiiiiiiiiie ettt e e e e e 212
Pressure TranSAUCEr Kit.........ouuuiiimmmmmmiiiiiissssss s s s s s s s s s s s e s amsns s s s e nennssen 213
Pressure Transducer Kit Parts LiSt.........c..euieiiiiii e 213
Powerglide Wiring SChematiC ......ccccccmmiiiiiiiiiiimmnn s s s e 214
Powerglide Plus Wiring SChematiC..........couiiiiiimmmmmiiiinnniisssss s s s s 215
Powerglide Wiring SChematiC ......cccccmmmiiiiiniiiimess s n e e 216
Powerglide Hydraulic BIOCK ........ccciiiiiiiiiissssssssssssssssssssssssssssss s 217
Powerglide SOlid AXIE......uuiiiiiiiiiimieerrrrrnissssssssss s s s s n s R e e e e e e n R R e e rnenn s 218
Powerglide & Powerglide Plus Mounting Brackets .........ccccccerrrmmniniissmmmmmssnnnnssssss s ssssssssssssss s sssnnnas 219
Powerglide & Powerglide Plus Mounting Brackets Parts LiSt..........ccouvviiiiiiiiiiiiiiiiiiiiiiiiieeeieieeeeeeeeee 220
Powerglide Plus Hydraulic BIOCK.........ccuuimmsssssssssssssssssssssssssssssssss s 221
Powerglide Plus CUuShioned AXIe.......euiiiiiiiiiiieemssir s s sn s s e s 222
Raven SenSOr MOUNTS.........ooiiiiimiiriiinsii s s s e e n s ammn e e s e e e e aa s ammnn e e e e e e aa s nnnnnns 223
Raven Sensor MouNts Parts LiSt..........oieiiiiiiiieiieiee e e e e e e 224
Raven UlItraGlide Gen | WIFiNg ......ccceiiiiiiiisssssrrrississsssss s ssssssssssss s s sssssss s s s sssssssssssssss s s sssnssssssnnnes 231
Raven UlItraGlide Gen Il WIFiNg .....ccccuiiiiiemnrrsirnissssss s ssssssssssssssss s sssssssssssssss s s ssssssssssssssssssssssssssssnnns 232
Raven XRT WiiNg ... s s s s s snnnssnnnn 233
Raven XRT Components, TH-FOId ... s s s s ssnnns 236
Raven XRT Components, Tri-Fold Parts List 35900........cccuiiiiiiiiiiiiieiiee e 237
Raven XRT COMPONENTS, THUSS....ccuuiiiiiiiiiirsmmnnnnsisssssssssmssss s sssssssssssssss s ssssssssssmssss s sssssssssssnmsnnnsssssnsssssnnnns 238
Raven XRT Components, Truss Parts List 35901 ......cooviiiiiiiiiiiiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeee e 241
R TR0 o T 242
WiNg Tilt OptioNs Parts LiSt......ccooiiiieiiiiiiiiee ettt e e e e e e e e e e e e e e e nnnenes 242
RaAVEN HAWKEYE........ee s a s n s n s s s nnnnnnnn 243
Raven HawKeye Parts LISt .......... et e e e e e e e e e e e 244
Electronic Sight GauUQe........ccuuciiimmmmriiiiniiiis s m s s e e s e e e e aa s anm s e e e e e e e aa s nnnnns 245
Electronic Sight Gauge Parts LiSt........ooeiiiiiiiiee et e e e e e e e 246
Electronic Sight Gauge - SENSOr TUDE ... s annns 247
Electronic Sight Gauge - POWer Cable ... s 248
HYPRO Cleanload Eductor & Mounting, 7.5 GalloN........cccccccmmriiiiniiissmmnrnss s sssssssss s ssssssses 249
HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List ..........cceeiiiiiiiiiieeiieeeeee e 250
HYPRO Cleanload Eductor, 7.5 GallON........cccceoeeeiiiiiiiiiicccceissssssrssssccssssssss s s s s s snmmssssssssssssssnmmmssssssssssnnnnnnnns 251
HYPRO Cleanload Eductor, 7.5 Gallon Parts List 570119 ......oiiimii e 252
Richway Direct Injection Foamer & MOUNtiNgG.......cccoiiiiiiiiiiiiiiiss s 253
Richway Direct Injection Foamer & Mounting Parts List ..o 254



AST
f_ ILLUSTRATED PARTS LIST

Richway Foam Marker 1 Gallon Tank & SWitChDOX ........cccviiimmiiiiinsr s 255
Richway Foam Marker Liquid FIOW........ccccccmmmiiiiiiiiicemens s snnicsssssss s s s ssm s s s s ssmnns 256
Richway Foam Marker COMPIESSOr......cuuiuiumeiiiiissmssinisssmsssnsssssssssssssss s sassssss s s s s ssms s e s sams s sesssnmn s seassnmnnsnnssnns 257
Richway Foam Marker Foamhead.............coovemmmmimiiniiiiieeess s sssssss s sssss s s s s sessssssssnnns 258
Richway Foam Marker Foam Head ASsembly..........ccoommiiiiiniiiimnss s ssssnnns 259
Richway Foam Marker Collector DefleCtor ..........cociiiiimmiiniiims s e 260
Richway Foam Marker Wiring Harness......ccccccuuiiiiiiiiinsemmnns s s ssssssssss s s s sssssss s s s s ssssssssssnnns 261
Remote Boom Shut Off Kit (6 Section SROWN)........ccccciirrririnnnisnrsssssssssssssssssssssssssssssssssnss 262

fBsT

®

Page 13



ILLUSTRATED PARTS LIST

£837

Trailer - 9600

Page 14



ILLUSTRATED PARTS LIST

Trailer - 9600 Parts List 14475

ITEM VPEngO: P';‘?RS’TT# DESCRIPTION aty. 60’ 307 100
1 13501 |FAST TRAILER 9600 SERIES 1
> 170 |BOLT HH 5/8 X 2.5 GR5 ZP 6
3 261  |WASHER FLAT 5/8 ZP 12
4 240  |NUT HH 5/8 CENTERLOCK ZP 6
5 241  |NUT HH 3/4 CENTERLOCK ZP 4
6 262  |WASHER FLAT 3/4 ZP 4
7 488  |BOLT HH 3/4 X 8.5 GR5 ZP >
8 13512 |AXLE HOUSING RECEIVER 1
9 155  |BOLT HH 1/2 X 2-1/2 GR5 ZP >

10 260  |WASHER FLAT 1/2" 2
11 231 |NUT HH 1/2" CENTERLOCK ZP >
12 10620 |LADDER 3 STEP 1
13 4191  |CAP BLACK DRIVE-IN 4
14 199 |BOLT HH 1 X 2-1/2 GR5 ZP (ATTACH ITEM 29 TO HITCH) 1
15 255  |WASHER LOCK 1" ZP (ATTACH ITEM 29 TO HITCH) 1
16 218  |NUT HH 1" ZP (ATTACH ITEM 29 TO HITCH) 1
17 | FASTHD800 | 790005 |JACK 8000# SIDE WIND FAST HD800 1
NS | P800-001 BLACK HANDLE (PART OF FASTHD700) AR
NS | P700-020 9" HANDLE KIT (PART OF FASTHD700) AR
NS | P700-040 HD700 SIDE WIND GEAR KIT (PART OF FASTHD700) AR
NS | P700-080 HD700 BEARING KIT (PART OF FASTHD700) AR
NS | P800-060 5/8" PIN WITH CHAIN AND CLIP (PART OF FASTHD700) AR
18 10713 |ROLLER EXTERNAL 1
19 8933  |PIN ROLLER EXTERNAL 1
20 131 |BOLT HEX HEAD 3/8 X 2-1/2 GR5 ZP 1
21 237 |NUT HEX HEAD 3/8" CENTERLOCK ZP 1
22 10710 |PIN INTERNAL ROLLER 1
23 10709 |ROLLER INTERNAL 1
24 707 |PIN'SPRING 3/8 X 2 1
o5 759  |ZERK 1/4-28 TPI 2
26 | PPI-301V3-10| 790003 |HITCH CAT 3 1
27 390  |BOLT HH 3/4 X 5-1/2 GR8 ZP 1
28 | PPI-208-VR-10| 790002 |CLEVIS FOR HITCH 1
29 | PPSC21A | 790015 |SAFETY CHAIN 20,200# 1
30 260  |WASHER FLAT 1/2 ZP 8
31 233 |NUT HH 3/4" NYLOCK ZP 1
32 564  |BOLT HH SPECIAL 1 X 6-1/2 GR 5 ZP >
33| 22011A3 590010 |EASYLIFT CYLINDER (FOR USE WITH LADDER ITEM 12) 1

Page 15




ILLUSTRATED PARTS LIST

£837

Trailer - 9600

Page 16



ILLUSTRATED PARTS LIST

Trailer - 9600 Parts List 20124TA

ITEM

VENDOR
PART #

FAST PART #

DESCRIPTION

100’

34 855 NUT HH M8 ZP (FOR USE WITH LADDER 10620 ’
ITEM 12)
35 7781 WEAR PAD PLASTIC TRANSPORT SADDLE BASE 2
36 581 RIVET 1/4" DRIVE IN 4
37 11050R VERTICAL STOP CHAM FERED PLASTIC RIGHT 1
38 | 715300927 720001 KWIK CLIP PIN 2
39 7618 SAFETY LATCH PIN 2
40 671 FLAT HEAD SOCKET CAP SCREW 1/4X 7/8" 8
41 235 NUT HEXHEAD 1/4" CENTERLOCK ZP 8
42 11050L VERTICAL STOP CHAMFERED PLASTIC LEFT 1
43 10779 PIN PIVOT 2 2
44 13511 LINK FRONT 100' TONGUE 1
45 8341 PIN PIVOT 1 1
46 13510 LINK REAR 100' TONGUE 1
47 |NHS-FS334 790018 NYLON SLEEVING 7' 1
48 262 WASHER FLAT 3/4 ZP 1
49 683 PIN SPRING 1/4 X 1-1/2 1
50 13507 TONGUE RETRACTABLE 100 1
51 13503 TONGUE RETRACTABLE 80' 1
52 13505 LINK REAR 80' TONGUE 1
53 13506 LINK FRONT 80' TONGUE 1
54 487 BOLT HEX HEAD 3/4 X 8 GR5 ZP
55 241 NUT HEX HEAD 3/4" ZP
56 13504 TONGUE FIX ED 60', N ON W EIGHTED 1
56 13730 II(C)#(EESJE WEIGHTED, SHORT, 80", 90' & 100' (SEE ] ] ]
NOTE: required on 9600N/TF 60' & 66' boom with
axle in forward position and with all booms larger
than 66'".
57 13594 TUBE TANK SUPPORT AR
58 13590 SPACER TUBE TANK SUPPORT AR
59 250 NUT HEX HEAD 5/8" ZP AR
60 171 BOLT HEX HEAD 5/8 X 2-1/2" G R 5 ZP AR
61 13246 WING REST, TOP 1
62 157 BOLT HEX HEAD 1/2 X 3-1/2 G R 5 ZP 4
63 239 NUT HEX HEAD 1/2 CENTER LOCK zP 4
64 174 BOLT HEX HEAD 3/4 X 2 GR5 ZP 2

Page 17




AST
f.mz ILLUSTRATED PARTS LIST

Trailer - 9600N

Page 18



fAST

ILLUSTRATED PARTS LIST

Trailer - 9600N Parts List 20124TAN

ITEM‘ PART NO. QTY. DESCRIPTION

1 21250 1 |1050 & 1350 TRAILER, 9600N, NON-STEERABLE

1 21261 1 |1050 & 1350 TRAILER, 9600N, STEERABLE

2 21182 1 |TUBE, BRACE

3 21255 1 |TUBE WITH HANDWASH

4 21198 1 |WING REST, TOP, 80-90 STYLE

5 18187 4 |TANK SUPPORT

6 13504 1 |TONGUE, BOLT ON, NON-WEIGHTED, FIXED 60'

6 13730 1 |TONGUE, BOLT ON, WEIGHTED, 80", 90' & 100" (SEE NOTE)
NOTE: Required on 9600N/TF 60' & 66' boom with axle in forward
position and with all booms larger than 66'.

7 570054* 1 |TANK, 1050, AG WHITE, Complete With Fittings and Lid

7 570055* 1 |TANK, 1050, AG YELLOW, Complete With Fittings and Lid

7 570058* 1 |TANK, 1350, AG WHITE, Complete With Fittings and Lid

7 570059* 1 |TANK, 1350, AG YELLOW, Complete With Fittings and Lid

8 |570003TNK 1 |RINSE TANK, 100 GALLON WHITE

8 |570004TNK 1 |RINSE TANK, 100 GALLON YELLOW

8 10918 1 |ACE Tank Fitting
* SEE TANK ASSEMBLY PAGE

Page 19



ILLUSTRATED PARTS LIST

£837

Steerable Trailer - 9600N

Page 20



AST
f_ ILLUSTRATED PARTS LIST

Steerable Trailer - 9600N Parts List 20126TASH

ITEM PART NO. DESCRIPTION
1 2284 1 3/16 x 1 1/4 HRFLAT
2 10921 1 FORMED SIGHT GAGE
3 13594 1 TUBE, SUMP SUPPORT
4 21261 1 9600N STEERABLE HITCH TRAILER
5 15277 2 WASHER, STAINLESS STEEL
6 21273 1 INDICATOR, STEERABLE HITCH
7 21182 1 TUBE, BRACE
8 21255 1 TUBE WITH HANDWASH
9 21198 1 WING REST, TOP, 80-90 STYLE
10 21205 1 BRACKET, SIGHT GAUGE
11 26056 1 PIN, STEERABLE HITCH
12 26060 1 TONGUE
13 26190 1 MOUNT, SENSOR
14 790005 1 JACK STAND
15 PP1401 1 HITCH
16 26327 1 MOUNT, RAVEN NODE
17 | Node Assembly 1 NODE ASSEMBLY
18 063-0173-752 1 RAVEN CONTROL MODULE
19 21207 2 STEERABLE HITCH CYLINDER PIN
NS 620028 1 CYLINDER, STEERABLE HITCH - SINGLE CYLINDER VERSION
NS 21207 2 PINS, STEERABLE HITCH CYLINDER - SINGLE CYLINDER VERSION
NS 21199 1 ANGLE LOCK, STEERABLE HITCH - SINGLE CYLINDER VERSION
NS 620103 2 CYLINDER, STEERABLE HITCH - DUAL CYLINDER VERSION
NS 28927 1 PINS, STEERABLE HITCH CYLINDER - DUAL CYLINDER VERSION
NS 28926 2 CYLINDER STOP - STEERABLE HITCH
NS 720001 4 QUICK CLIP PIN FOR CYLINDER STOP
NS 600116 1 HOSE KIT, STEERABLE HITCH, DUAL CYLINDER UPDATE
NS 800208 1 DECAL, HYDRAULIC HOSE KEY

Page 21



ILLUSTRATED PARTS LIST

Page 22



£837

ILLUSTRATED PARTS LIST

Axles Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 13586 2 |AXLE ASS EM BLY 10 BOLT (INC 2 - 16)
2 13518 2 |TRAILER NARROW AXLE SUB WELD 3-3/8" SPINDLE
3 946275 730013 2 |SEAL 873 SERIES HUB
4 NI-910398/332752 730011 2 |CONE INNER 873 SERIES HUB
5 NI-910397/133462 2 |CUP INNER 873 SERIES HUB
6 NI-953033 1683 20 |STUD WHEEL
7 NI-289121 730002 2 HUB 10 BOLT WITH CUPS 873 SERIES HUBS, 15.000#
8 NI-913571 730051 20 |NUT WHEEL
9 NI-910332/453A 1679 2 |CUP OUTER
10 NI-910334/460 1681 2 |CONE OUTER
11 NI-913632 1688 2 |WAS HER SPINDLE
12 NI-912969 1689 2 |NUT SPINDLE 1.25-12 TPI
13 NI-9052148 113 8 BOLT HH 5/16 X 1/2 GR5 ZP
14 1682 730072 2 HUB CAP Q-871 HUB
15 1686 730016 2 |GASKET HUB CAP
16 NI-905944 1690 2 |COTTER PIN
17 13588 2 |AXLE ASSEMBLY 9600 8-BOLT Q758 HUB, 7500# (INC 18 - 30)
18 13587 2 |TRAILER NARROW AXLE SUB WELD
19 NI-946486 CR29968 1669 2 |SEAL 8 BOLT
20 NI-910359/387AS 730020 2 |CONE INNER
21 NI-910358/382A 730058 2 |CUPINNER
22 NI-943527 1667 16 |STUD WHEEL
23 NI-281189 730059 2 HUB 8 BOLT 7500# WITH CUPS
24 NI-913557 730024 16 |NUT WHEEL
25 NI-910272/LM501310 730051 2 |CUP OUTER
26 NI-910273/LM501349 730021 2 |CONE OUTER
27 NI-913624 730022 2 |WAS HER SPINDLE
28 NI-912959 730023 2 NUT SPINDLE 1-14 TPI
29 NI-909912 730019 2 HUB CAP Q75-8
30 NI-905941 730025 2 |COTTER PIN
31 10913 1 AXLE ASSEMBLY 10 BOLT DUALS 60"-120" TW (INC 32 - 45)
31 NOT ILLUSTRATED 10907 1 AXLE ASSEMBLY 10 BOLT DUALS 88"-132" TW (INC 32 - 45)
31 NOT ILLUSTRATED 10910 1 AXLE ASSEMBLY 10 BOLT DUALS 80"-120" TW (INC 32 - 45)
32 10917 1 TRAILER AXLE 30" ROW
32 NOT ILLUSTRATED 10908 1 TRAILER AXLE 22" ROW
32 NOT ILLUSTRATED 10911 1 TRAILER AXLE 20" ROW
33 NI-906979 730041 2 |SEAL
34 NI-910346 730043 2 |CONE INNER
35 NI-910334 730012 2 |CUP INNER
36 NI-953035 20 |STUD WHEEL
37 NI-281171 730060 2 HUB 10 BOLT, 20,000#
38 NI-913571 730051 20 |NUT WHEEL
39 NI-910384 1679 2 |CUP OUTER
40 NI-910347 730037 2 |CONE OUTER
41 NI-913632 730040 2 |WAS HER SPINDLE
42 NI-913571 730051 2 NUT
43 NI-909921 730039 2 HUB CAP
43 730061 2 HUB CAP GASKET
44 NI-905944 730042 2 |COTTER PIN
45 NI-9052148 113 8 BOLT HH 5/16 X 1/2 GR5 ZP
46 710030 2 |SPACER 30" ROW 13.75" OAL
46 NOT ILLUSTRATED 710032 2 SPACER 22" ROW 7" OAL

Page 23




ILLUSTRATED PARTS LIST

—

9%
o fam II.‘,/I
S~

A

.,:‘
UNT:

"\Q N
I

Page 24



AST
f_ ILLUSTRATED PARTS LIST

Tires Parts List

‘ ITEM ‘ VENDOR PART NO. PART NO. 9600 9610/9613 DESCRIPTION

1 TT-508260000057212L 700026 1 13.6 X 38 YELLOW LH

1 TT-508260000057212R 700027 1 13.6 X38 YELLOW RH

1 TT-508260000040712L 700024 1 OPT/RED 13.6 X 38 SILVER LH

1 TT-508260000040712R 700025 1 OPT/RED 13.6 X38 SILVER RH

2 TT-51578800572011L 700010 1 320/90R46 YELLOW LH

2 TT-5157880057201R 700011 1 320/90R46 YELLOW RH

2 TT-5157880040701R 700009 1 OPT/RED 320/90R46 SILVER RH

2 TT-5157880040701L 700008 1 OPT/RED 320/90R46 SILVER LH

3 TT-512318057201R 700002 1 OPT 380/90R46 YELLOW RH

3 TT-512318057201L 700003 1 OPT 380/90R46 YELLOW LH

3 TT-5123180040701L 700001 1 OPT/RED 380/90R46 SILVER LH

3 TT-5123180040701R 700000 1 OPT/RED 380/90R46 SILVER RH

4 TT-05193450040701L 700032 2 OPT. 320/90R46 YELLOW LH DUAL
4 TT-05193450040701R 700033 2 OPT. 320/90R46 YELLOW RH DUAL
4 TT-05193450057201L 700040 2 OPT/RED | 320/90R46 SILVER LH DUAL
4 TT-05193450057201R 700041 2 OPT/RED | 320/90RR6 SILVER RH DUAL
4 TT-5193450057201L 700020 2 OPT. 380/90R46 YELLOW LH DUAL
4 TT-5193450057201R 700021 2 OPT. 380/90R46 YELLOW RH DUAL
4 TT-519345004071L 700034 2 OPT/RED | 380/90R46 SILVER LH DUAL
4 TT-5193450040701R 700035 2 OPT/RED | 380/90R46 SILVER RH DUAL

Page 25




ILLUSTRATED PARTS LIST

fasI

Parallel Link Assembly

UPPER .
CYLINDER PIN ™. _

STD.CYL™ -~
BASE PIN

(19

2X

2X

PARALLEL LINK
ASSEMBLY PARTS

Page 26



ILLUSTRATED PARTS LIST

Parallel Link Assembly

ITEM PARTNO. |QTY. |DESCRIPTION
1 761 8 |ZERK, 90, 1/4" STRAIGHT PIPE
2 11629 2 |CRADLE CYLINDER PIN
3 13871 4 |PIN
13872 PIN
5 14790 1 |LITE MACHO UPPER LINK
6 14795 2 |LITE LINK, LOWER
7 530309 8 |WASHER, FLAT HEAVY 13/32 X 1
8 596237M NUT, CENTERLOCK 3/8MAG N |
9 596635M BOLT, HH 3/8-16 x 1-1/4 MAGN |
10 596746M SPRING PIN 5X50m mMAG N |
11 620019 2 |CYLINDER 20TD 16-112 MAIN LIFT

Page 27



ILLUSTRATED PARTS LIST

fﬂS T |

DETAILE

0
o
| o<
[
i
o

DETAIL B

DETAIL &

Page 28



fn—ls!r! ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM| PARTNO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 7442 2 |OUTER SPRING GUIDE

3 11265 4 |SHIM, RUB PLATE 12 Ga

4 13304 1 PIN, CENTER PIVOT

5 13806 1 CRADLE, WELDMENT

6 13874 4 |PIN, WING PIVOT

7 13875 2 |ADJUSTER, SPRING

8 13876 2 |BASE, SPRING MT

9 13883 2 |TUBE, CRADLE LOCK

10 14296 2 |BUSHING W/ HOLE

11 14300 2 |PIN, MAIN WING

12 14490 2 |HOSE HANGER

13 14700 1 WLDMNT, NARROW CENTER

14 18267 2 |BOLT ON HOSE HOLDER

15 21356L 1 9600N LH WING PIVOT

16 21356R 1 9600N RH WING PIVOT

17 28111 2 |PIN WLDMNT, 1.00 CYL PIN

18 530308 4 |WASHER, HEAVY 13/32 X 1 5/8

19 590011 2 |CENTER SECTION SPRING

20 590026 2 |BUMPER, 1X2-1/2 RUBBER ROUND
21 590042 2 |WASHER, 2 1/8" ID THRUST

22 590097 4 |RUB PLATE

23 596105M 4 |BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
24 596131M 2 |BOLT, HH 3/8-16 X 2-1/2 GR5 MAGNI
25 596157M 1 BOLT, HH 1/2 X 3-1/2 GR5 MAGNI

26 596160M 6 |BOLT, HH 1/2X5 GR5 MAGNI

27 596161M 2 |BOLT, HH 1/2X5-1/2 GR5 MAGNI

28 596187M 4 |BOLT, HH 3/4-10 X 3-1/2 GR5 MAGNI

Page 29



ILLUSTRATED PARTS LIST

fﬂS T |

DETAILE

DETAIL C

DETAIL B

=
ey et

W

_|_ ¢

DETAIL A

10’ Center Section (Narro

Page 30



fAST

ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PARTNO. QTY. DESCRIPTION

29 596192M 4 BOLT, HH 3/4-10 X 6 GR5 MAGNI

30 596199M 2 BOLT, HH 1-8X2-1/2 GR5 MAGNI

31 596217M 2 NUT, HEX 3/4-10 G5 MAGNI

32 596218M 2 NUT, HEX 1-8 MAGNI

33 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGN!I
34 596231M 1 NUT, HEX NYLOCK 1/2-13 MAGNI

35 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
36 596239M 8 NUT, CENTERLOCK, 1/2-13 MAGNI
37 596250M 4 LOCKWASHER, 3/8 MAGNI

38 596622M 8 NUT, TOPLOCK 1/4-20 MAGNI

39 596624M 2 NUT, TOPLOCK 3/8-16 MAGNI

40 596626 M 8 NUT, TOPLOCK 3/4-10 G5 MAGNI

41 596631M 8 FHSCS 1/4-20 X 1-1/4 MAGNI

42 596634M 6 BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
43 596728M 4 LOCKWASHER 8MM MAGNI

44 596737M 4 BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
45 596767M 4 NUT, HEX FLANGE 1/4-20 MAGNI

46 740024 2 LIGHT, AMBER, PED. MOUNT

47 740025 2 LIGHT, RED SURF MNT ASSY

48 740031 1 LIGHT MODULE, SAFETY FLASHER
49 790010 2 SHOCK, YELLOW 7400 120' CENTER
50 800109 3 DECAL, RED REFLECTOR

51 800110 4 DECAL, AMBER, REFLECTOR

52 800111 3 DECAL, NON-REFLECTIVE, ORANGE
53 800287 7 DECAL, GREASE PIVOT POINTS

54 620017 2 CYLINDER 25TD12-112 DBL ACTING

Page 31



fﬂS T
;=N ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom)

ou ;
2 WHITE WIRES 24 B - Green RH Light

Yellow LH Light

LEFT TURN C - Brown

YELLOW WIRE

—RIGHT TURN
GREEN WIRE

CLEARANCE
2 BROWN WIRES

DETAIL A LOOKING
INTO WIRE SOCKETS

Page 32



f831

ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom) Parts List

DESCRIPTION

1 128 4 |BOLT HH 3/8 X1 GR5ZP

2 226 2 |NUT HEX HEAD JAM 1" ZP

3 198 2 |BOLT HEX HEAD 1 X2 GR5 ZP

4 13886 4 |WING PIVOT PIN

5 21353L 1 |WING PIVOT LEFT
5A 21353R 1 |WING PIVOT RIGHT

6 13891 2 |WASHER UHMW POLY

7 13875 2 |SPRING ADJUSTMENT EYEBOLT
8 217 4 |NUT HH 3/4" ZP

9 7442 2 |OUTER SPRING MOUNT

10 FX-FV0006656 590011 2 |SPRING CENTER SECTION

11 13876 2 |INNER SPRING MOUNT

12 66833 790011 2 |SHOCK CENTER SECTION

13 187 8 |BOLT HH 3/4 X 3-1/2" GR5 ZP

14 241 8 |NUT HH 3/4" CENTERLOCK ZP
15 237 2 |NUT 3/8 CENTER LOCK ZP

16 14296 2 |COLLAR, PIN RETAINER

17 131 2 |BOLT HH 3/8 X 2-1/2" GR5 ZP

18 14300 2 |MAIN WING PIVOT PIN

19 13801 1 |CENTER SECTION, 12' WIDE, DRY BOOM
20 790017 1 |SMV

21 740001 1 |LIGHTS LEFT SIDE

22 102 8 |BOLTHH 1/4 X 1" GR5 ZP

23 767 8 |NUT HH 1/4" WHIZLOCK

24 740002 1 |LIGHTS RIGHT SIDE
NS 256 8 |1/4" FLAT WASHER USED ON #22
25 WA-37678 1 |SPRING CABLE GUIDE

26 WA-37673 1 |7-PIN ELECTRICAL CONNECTOR
27 DA-1528 740007 1 |WARNING LIGHT HARNESS

28 WA-38044 2 |WEATHER PACK 3-PIN SHROUD

Page 33




ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom

FRONT EXPLODED VIEW

Page 34



fas1

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM ‘ PART NO. QTy. DESCRIPTION

1 759 6 ZERK, 1/4-28 STRAIGHT

2 28111 2 1" CYLINDER PIN

3 7442 2 OUTER SPRING GUIDE

4 11265 2 SHIM, RUB PLATE 12 Ga

5 11266 2 SHIM, RUB PLATE 10 Ga

6 11267 2 SHIM, RUB PLATE 7Ga

7 13304 1 PIN, CENTER PIVOT

8 13806 1 CRADLE, WELDMENT

9 13874 4 PIN, WING PIVOT

10 13875 2 ADJUSTER, SPRING

11 13876 2 BASE, SPRING MT

12 13883 2 TUBE, CRADLE LOCK

13 14200 1 CENTER SECTION, 12' WIDE, STANDARD WET BOOM

14 14296 2 BUSHING WITH HOLE

15 14300 2 PIN, MAIN WING

16 18267 2 BOLT ON HOSE HOLDER

17 21353L 1 PIVOT, WING LH

18 21353R 1 PIVOT, WING, RH

19 530308 4 WASHER, HEAVY 13/32 X 1 5/8

20 590011 2 CENTER SECTION SPRING

21 590026 2 BUMPER, 1X2-1/2 RUBBER ROUND

22 590042 2 WASHER, 2 1/8" ID THRUST

23 590097 4 RUB PLATE

24 596104M 1 BOLT, HH 1/4-20X1-3/4 GR5 MAGNI

25 596105M 4 BOLT, HH 1/4-20X2-1/2 GR5 MAGNI

26 596131M 2 BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 596157M 1 BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 596160M 8 BOLT, HH 1/2X5 GR5 MAGNI

Page 35




ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom

@ww DO® 888 g
\V |

/
/
/
/
/
/
/
/

~ 4
4 \\ . .
D - To / / . () 4\
i e - / o /7
S \ . .
/ = /
\ .\ L ’
\ 7 \ / g 3
W ¥/ o/
1) . - AE b 0 /
A M / \
R
‘ 4 \ .
! / \ A %

FRONT EXPLODED VIEW

i
/27
NDES

' @@% £ M ®

Page 36



fas1

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTy. DESCRIPTION
29 596187M 4 BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 BOLT, HH 3/4-10X6 GR5 MAGNI
31 596199M 2 BOLT, HH 1-8X2-1/2 GR5 MAGNI
32 596217M 2 NUT, HEX 3/4-10 G5 MAGNI
33 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
34 596226M 2 NUT, HEX JAM 1-8 MAGNI
35 596231M 1 NUT, HEX NYLOCK 1/2-13 MAGNI
36 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
37 596239M 8 NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 LOCKWASHER 3/8 MAGNI
39 596256M 2 WASHER, FLAT 1/4 USS MAGNI
40 596622M 9 NUT, TOPLOCK 1/4-20 MAGNI
41 596624M 2 NUT, TOPLOCK 3/8-16 MAGNI
42 596626M 8 NUT, TOPLOCK 3/4-10 G5 MAGNI
43 596631M 8 FHSCS 1/4-20X1-1/4 MAGNI
44 596634M 6 BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 LOCKWASHER 8MM MAGNI
46 596737M 4 BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
47 596767M 4 NUT, HEX FLANGE 1/4-20 MAGNI
48 620057 2 CYLINDER, 30THC16.00-150
49 740024 2 LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 LIGHT MODULE
52 790010 2 SHOCK, YELLOW 7400 120' CENTER
53 800014 7 DECAL, GREASE PIVOT POINTS

o4 800109 4 DECAL, RED REFLECTOR
55 800110 2 DECAL, AMBER REFLECTOR
56 800111 2 DECAL, ORANGE REFLECTOR

Page 37




ILLUSTRATED PARTS LIST

£asT

Wings - 60 & 66 Foot Boom - Standard




fas1

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard Parts List

ITEM  PARTNO. 80 59 DESCRIPTION
: 14627 2 |BREAKAWAY EXTENSION 3' ALUMINUM
2 18300 2 BREAKAWAY WING 93"

3 14215 2 60' & 66' FLIP WING

3 14660 2 60' FLIP WING

3 14666 2 66' FLIP WING

4 11127 2 PIN

5 135995 4 COTTER PIN 3/16 X 2 ZP

6 9514 2 FLIP WING ARM

7 7668 4 WING ROLLER MACHINED

8 534 4 SNAP RING EXTERNAL 1”

9 7669 2 ROLLER PIN 1"

10 117 2 BOLT HH 5/16 X 2’ GR5 ZP
11 9468 2 FLIP WING PIN

12 236 2 NUT HH 5/16” CENTERLOCK ZP
13 14205 2 MAIN WING

14 154 4 BOLT HH 1/2 X 2 GR5 ZP

15 9674 2 WING REST 1" UHMW

16 260 4 WASHER FLAT 1/2" ZP

17 231 4 NUT HH 1/2" CENTERLOCK ZP
18 209 2 BOLT HH 1 X 7-1/2" GR5 ZP
19 14149 2 LINK LEVEL BOOM

20 242 2 NUT HH 1" CENTERLOCK ZP
21 759 2 ZERK 1/4-28

22 14146 2 RING HOSE HOLDER

23 223 2 NUT JAM

Page 39




ILLUSTRATED PARTS LIST

AST

Wings - 60 & 66 Foot Boom

14

10

L

- 3!_01! —

7-91/2"

33' NOM.

31_7-.

12'-4"

26'-8"

W/ 12' CS

MAIN COMPONENTS
& BOM

%)
S
&
>
-
2
w
>
(o]

Page 40



&%. ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM  PART NO. QTy. DESCRIPTION

8 14149 1 LINK, WING TILT

9 14205 1 WING, MAIN 60'

10 14215 1 60' & 66' WING, FLIP

10 14660 1 60" WING, FLIP, 9600N

10 14666 1 66' WING, FLIP, 9600N

12 14627 1 3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 WELDMENT, 93" BREAKAWAY

16 590006 1 SPRING, COMPRESSION

19 590099 1 REST, WING

39 620023 1 CYLINDER, 25TD08-112 WING TILT

40 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 SHOCK, BREAKAWAY, HEAVY
800014 4 DECAL, GREASE PIVOT POINTS
800020 1 DECAL, FAST LOGO BLACK/GRAY
800106 2 DECAL, DANGER-STAND CLEAR
800110 3 DECAL, AMBER REFLECTOR

Page 41



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

FLIP WING &
WING REST

WING EXTENSION

MAIN WING

BREAKAWAY

EXPLODED PARTS VIEWS

Page 42



fA%. ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM ‘ PART NO. QTy. DESCRIPTION
1 759 5 ZERK, 1/4-28 STRAIGHT
2 7668 2 ROLLER, WING, MACHINED
3 7669 1 PIN, ROLLER, 1"
4 9468 1 PIN, FLIP WING
5 9514 1 ARM, FLIP WING
6 14013 1 SPRING GUIDE
7 14146 1 BRACKET, HOSE RING
8 14149 1 LINK, WING TILT
9 14205 1 WING, MAIN 60'
10 14215 1 60' & 66' WING, FLIP
10 14660 1 60' WING, FLIP, 9600N
10 14666 1 66' WING, FLIP, 9600N
11 14575 1 BALL JOINT, ADJUSTMENT
12 14627 1 3' ALUMINUM EXTENSION
13 14725 1 FLIP WING STOP MOUNT
14 18300 1 WLDMNT, 93" BREAKAWAY
15 530309 6 WASHER, FLAT HEAVY 13/32 X 1
16 590006 1 SPRING, COMPRESSION
19 590099 1 REST, WING
20 590112 1 BOLT, BREAKAWAY
21 590180 2 SNAP RING 1" EXTERNAL
22 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
24 596142M 2 BOLT, HH 7/16X2 GR5 MAGNI
25 596154M 4 BOLT, HH 1/2-13X2 GR5 MAGNI
26 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 596217M 1 NUT, HEX 3/4-10 G5 MAGNI
28 596218M 3 NUT, HEX 1-8 MAGNI
29 596223M 3 NUT, HEX JAM 1/2-13 MAGNI
30 596225M 1 NUT, HEX JAM 3/4-10 GR8 MAGNI
31 596226M 2 NUT, HEX JAM 1-8 MAGNI
32 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
33 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
34 596232M 1 NUT, HEX NYLOCK 5/8-11 MAGNI
35 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
36 596260M 2 WASHER, FLAT 1/2 MAGNI
37 596625M 2 NUT, TOPLOCK 7/16-14 MAGNI
38 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 620023 1 CYLINDER, 25TD08-112 WING TILT
40 620057 1 CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 SHOCK, BREAKAWAY, HEAVY




fﬂS T
| e o, ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard

Page 44



f‘%\ ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard Parts List

100 , , ,
ITEM PART NO. DESCRIPTION so,g(o)gMoo 5 S%M Bg%M Bg)gm
1 18300 BREAKAWAY WING 93" 5
1 18320 BREAKAWAY WING 111" 5 5

2 14150 FLIP WING 80' 2 2
2 14160 FLIP WING 90 2 2
2 14175 FLIP WING 100 5 >
3 11127 PIN 5

4 135095  |COTTER PIN 3/16 X 2 ZP 4

5 9514 FLIP WING ARM 5

6 7668 WING ROLLER MACHINED 4

7 534 SNAP RING EXTERNAL 1" 4

8 7669 ROLLER PIN 1" ,

9 117 BOLT HH 5/16 X 2° GR5 ZP 2

10 9468 FLIP WING PIN 5

11 236 NUT HH 5/16° CENTERLOCK ZP 5

12 14130 MAIN WING 80' & 90' 5

12 14165 MAIN WING 100 2

13 154 BOLT HH 1/2 X 2 GR5 ZP 4

14 9674 WING REST 1" UHMW 2

15 260 WASHER FLAT 1/2" ZP 4

16 231 NUT HH 1/2" CENTERLOCK ZP 4

17 209 BOLT HH 1 X 7-1/2" GR5 ZP >

18 14149 LINK LEVEL BOOM 2

19 242 NUT HH 1" CENTERLOCK ZP >

20 759 ZERK 1/4-28 5

21 14146 RING HOSE HOLDER 2

22 223 NUT JAM 5

Page 45



f%l. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

@

y
s /]N |
’ 144" ot o4
' W/ 12' CS = 20' NOM. 9-81/2 T
L 338 1/2" {1-101/2")

W/ 12' CS = 40' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Page 46



&%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

9 14149 1 |LINK, WING TILT

13 14746 1 |LOCK, SWING WING

15 14825L 1 |LH SWING WING, 80', 9600N

15 14825R 1 |RH SWING WING, 80', 9600N

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80' & 100' BOOM

18 22972L 1 |WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 |WING, FLIP, RH, 80/40 FT BOOM
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT
51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
53 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Page 47



fA"_"T{T'l, ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

<" MAIN WING
& BOOM REST

L(a2)
W
&Y SWING WING

@

~2yx

2{a8 1 A
(ady3x (1) 1)

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 40/80 Foot Boom Parts List
ITEM | PARTNO. | QTY. | DESCRIPTION

Page 48



ﬁ%, ILLUSTRATED PARTS LIST

1 568 4 BUSHING, MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 14013 1 SPRING GUIDE

8 14146 2 BRACKET, HOSE RING

9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADJUSTMENT
11 14642 1 LINK, MIDDLE SCISSORS
12 14643 2 LINK, OUTSIDE SANDWICH
13 14746 1 LOCK, SWING WING
14 14747 1 SWING WING BUMP BUSHING
19 530307 4 BUSHING, CONEX
20 530309 6 WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 P-CLAMP, 3" W/3/8" HOLE
22 590006 1 SPRING, COMPRESSION
25 590099 1 REST, WING
26 590112 1 BOLT, BREAKAWAY
27 590405 1 BUMP, SWING WING
28 590180 2 SNAP RING 1" EXTERNAL
29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596154M 4 BOLT, HH 1/2-13X2 GR5 MAGNI
32 596155M 3 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
34 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
35 596213M 1 NUT, HEX 3/8-16 MAGNI
36 596217M 2 NUT, HEX 3/4-10 G5 MAGNI
37 596218M 3 NUT, HEX 1-8 MAGNI
38 596223M 4 NUT, HEX JAM 1/2-13 MAGNI
39 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI
41 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
42 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
43 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 LOCKWASHER 3/8 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI
48 596592M 1 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
49 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 CYLINDER, 25TD08-112 WING TILT
51 620034 1 CYLINDER, 20TD10.00-112
52 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

Page 49



f%l. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

17

12-4" 11'-8 1/2" 6'-5" ‘ 75"

24'-0 1/2"
W/ 12' CS = 30' NOM.

37'-10"

W/ 12' CS = 44' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Page 50



&%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTy. DESCRIPTION

10 14149 1 LINK, WING TILT

14 147151 1 WING, LH SWING

14 14715R 1 WING, RH SWING

15 14746 1 LOCK, SWING WING

17 14750 1 MAIN WING, 9600N

18 14850 1 BREAKAWAY 83", WELDMENT

19 22969L 1 WING, FLIP, LH, 90FT BOOM

19 | 22969R 1 WING, FLIP, RH, 90FT BOOM

22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

27 590405 1 BUMP, SWING WING

49 620023 1 CYLINDER, 25TD08-112

50 620034 1 CYLINDER, 20TD10.00-112

51 620057 1 CYLINDER, 30THC16.00-150

52 790028 1 SHOCK, BREAKAWAY, HEAVY
800014 4 DECAL, GREASE PIVOT POINTS
800020 1 DECAL, FAST LOGO BLACK/GRAY
800105 1 DECAL, WARNING-STAND CLEAR
800106 2 DECAL, DANGER-STAND CLEAR
800110 3 DECAL, AMBER REFLECTOR

Page 51



ﬁ%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Page 52



f‘%\ ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM  PART NO. Qry. | DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT
3 7668 2 |ROLLER, WING, MACHINED
4 7669 1 |PIN, ROLLER, 1"
5 9468 1 |PIN, FLIP WING
6 9514 1 |ARM, FLIP WING
7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE
9 14146 3 |BRACKET, HOSE RING
10 14149 1 |LINK, WING TILT
11 14575 1 |BALL JOINT, ADJUSTMENT
12 14642 1 |LINK, MIDDLE SCISSORS
13 14643 2 [LINK, OUTSIDE SANDWICH
15 14746 1 |LOCK, SWING WING
16 14747 1 |SWING WING BUMP BUSHING
20 530307 4 |BUSHING, CONEX
21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION
25 590099 1 |REST, WING
26 590112 1 |BOLT, BREAKAWAY
27 590405 1 |BUMP, SWING WING
28 590180 2 |SNAP RING 1" EXTERNAL
29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI
32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI
33 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI
35 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI
37 596218M 3 |NUT, HEX 1-8 MAGNI
38 596223M 5  |NUT, HEX JAM 1/2-13 MAGNI
39 596225M 3 [NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 [NUT, HEX JAM 1-8 MAGNI
41 596229M 2 |NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 [NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 |NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |[NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI
48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112
50 620034 1 |CYLINDER, 20TD10.00-112
51 620057 1 |CYLINDER, 30THC16.00-150

Page 53



f‘ﬂ__&_{l! ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Foot Boom

12'-4" ' 12-91/2" 6'-5" v 7-5"

25'-1 1/2"
W/ 10' CS = 30' NOM.

39!_311

W/ 10' CS = 44' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 54



&%. ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Boom Parts List

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 55



ﬁ%. ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

%@
' D

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 56



f‘%\ ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTy. ‘ DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 ZERK, 1/4-28 STRAIGHT
3 7668 ROLLER, WING, MACHINED
4 7669 PIN, ROLLER, 1"
5 9468 PIN, FLIP WING
6 9514 ARM, FLIP WING
7 12206 BRACKET, BOLT ON WING REST
8 14013 SPRING GUIDE
9 14146 BRACKET, HOSE RING
10 14149 LINK, WING TILT
11 14575 BALL JOINT, ADJUSTMENT
12 14642 LINK, MIDDLE SCISSORS
13 14643 LINK, OUTSIDE SANDWICH
15 14746 LOCK, SWING WING
16 14747 SWING WING BUMP BUSHING
20 530307 BUSHING, CONEX
21 530309 WASHER, FLAT HEAVY 13/32 X 1
22 590006 SPRING, COMPRESSION
25 590099 REST, WING
26 590112 BOLT, BREAKAWAY
27 590405 BUMP, SWING WING
28 590180 SNAP RING 1" EXTERNAL

29 596846M
29 596845M
30 596117M
31 596138M
32 596154M
33 596155M
34 596185M
35 596209M
36 596217M
37 596218M
38 596223M
39 596225M
40 596226M
41 596229M
42 596231M
43 596232M
44 596236M
45 596239M
46 596240M
47 596260M
48 596633M

BOLT, SHOULDER, 5/8 X 1.25" MAGNI
BOLT, SHOULDER, 5/8 X 1.63" MAGNI
BOLT, HH 5/16-18X2 GR5 MAGNI
BOLT, HH 3/8-16X6 GR5 MAGNI
BOLT, HH 1/2-13X2 GR5 MAGNI
BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
BOLT, HH 3/4-10X2-1/2 MAGNI
BOLT, HH 1-8X7-1/2 GR5 MAGNI
NUT, HEX 3/4-10 G5 MAGNI

NUT, HEX 1-8 MAGNI

NUT, HEX JAM 1/2-13 MAGNI

NUT, HEX JAM 3/4-10 GR8 MAGNI
NUT, HEX JAM 1-8 MAGNI

NUT, HEX NYLOCK 3/8-16 MAGNI
NUT, HEX NYLOCK 1/2-13 MAGNI
NUT, HEX NYLOCK 5/8-11 MAGNI
NUT, CENTERLOCK, 5/16-18 MAGNI
NUT, CENTERLOCK, 1/2-13 MAGNI
NUT, CENTERLOCK, 5/8-11 MAGNI
WASHER, FLAT 1/2 MAGNI

BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

—_ = = (DN WI=(WINDIDDINVIWOT W= === DOIN|=[ARIDAADND | (=2 OO =2 (N[ W|= === =N [O

49 620023 CYLINDER, 25TD08-112
50 620034 CYLINDER, 20TD10.00-112
51 620057 CYLINDER, 30THC16.00-150

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 57



f%l. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

=3

11'-8 1/2"

24'-0 1/2"

W/ 12' CS = 30' NOM. 38'-8 1/2"

W/ 12' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Page 58



&%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. ‘ QTYy. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Page 59



ﬁ%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Page 60



fA%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 ZERK, 1/4-28 STRAIGHT
3 7668 ROLLER, WING, MACHINED
4 7669 PIN, ROLLER, 1"
5 9468 PIN, FLIP WING
6 9514 ARM, FLIP WING
7 12206 BRACKET, BOLT ON WING REST
8 14013 GUIDE, SPRING WELDMENT
9 14146 BRACKET, HOSE RING
10 14149 LINK, WING TILT
11 14575 BALL JOINT, ADJUSTMENT
12 14642 LINK, MIDDLE SCISSORS
13 14643 LINK, OUTSIDE SANDWICH
15 14746 LOCK, SWING WING
16 14747 SWING WING BUMP BUSHING
20 530307 BUSHING, CONEX
21 530309 WASHER, FLAT HEAVY 13/32 X 1
22 590006 SPRING, COMPRESSION
25 590099 REST, WING
26 590112 BOLT, BREAKAWAY
27 590405 BUMP, SWING WING
28 590180 SNAP RING, 1" EXTERNAL

29 596846M
29 596845M
30 596117M
31 596138M
32 596154M
33 596155M
34 596185M
35 596209M
36 596217M
37 596218M
38 596223M
39 596225M
40 596226M
41 596229M
42 596231M
43 596232M
44 596236M
45 596239M
46 596240M
47 596260M
48 596633M

BOLT, SHOULDER, 5/8 X 1.25" MAGNI
BOLT, SHOULDER, 5/8 X 1.63" MAGNI
BOLT, HH 5/16-18X2 GR5 MAGNI
BOLT, HH 3/8-16X6 GR5 MAGNI
BOLT, HH 1/2-13X2 GR5 MAGNI
BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
BOLT, HH 3/4-10X2-1/2 MAGNI
BOLT, HH 1-8X7-1/2 GR5 MAGNI
NUT, HEX 3/4-10 MAGNI

NUT, HEX 1-8 MAGNI

NUT, HEX JAM 1/2-13 MAGNI

NUT, HEX JAM 3/4-10 GR8 MAGNI
NUT, HEX JAM 1-8 MAGNI

NUT, HEX NYLOCK 3/8-16 MAGNI
NUT, HEX NYLOCK 1/2-13 MAGNI
NUT, HEX NYLOCK 5/8-11 MAGNI
NUT, CENTERLOCK, 5/16-18 MAGNI
NUT, CENTERLOCK, 1/2-13 MAGNI
NUT, CENTERLOCK, 5/8-11 MAGNI
WASHER, FLAT 1/2 MAGNI

BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

—_ = = DN IW[=1WNDINVDINDVDWOWH W= |= = 1OIND|= DRI == OO == N[ =W === |= (N |O1

49 620023 CYLINDER, 25TD08-112
50 620034 CYLINDER, 20TD10.00-112
51 620057 CYLINDER, 30THC16.00-150

Page 61



ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Foot Boom

12-9 1/2"
40-11/2"
= 45' NOM.

W/ 10'CS

25-11/2"
= 30' NOM.

W/10'CS

OVERALL VIEWS,
MAIN COMPONENTS

& BOM

Page 62



&%. ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTy. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 IMAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Page 63



ﬁ%. ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Page 64



f‘%\ ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 568 4 BUSHING, MACHINED
2 759 ZERK, 1/4-28 STRAIGHT
3 7668 ROLLER, WING, MACHINED
4 7669 PIN, ROLLER, 1"
5 9468 PIN, FLIP WING
6 9514 ARM, FLIP WING
7 12206 BRACKET, BOLT ON WING REST
8 14013 GUIDE, SPRING WELDMENT
9 14146 BRACKET, HOSE RING
10 14149 LINK, WING TILT
11 14575 BALL JOINT, ADJUSTMENT
12 14642 LINK, MIDDLE SCISSORS
13 14643 LINK, OUTSIDE SANDWICH
15 14746 LOCK, SWING WING
16 14747 SWING WING BUMP BUSHING
20 530307 BUSHING, CONEX
21 530309 WASHER, FLAT HEAVY 13/32 X 1
22 590006 SPRING, COMPRESSION
25 590099 REST, WING
26 590112 BOLT, BREAKAWAY
27 590405 BUMP, SWING WING
28 590180 SNAP RING, 1" EXTERNAL

29 596846M
29 596845M
30 596117M
31 596138M
32 596154M
33 596155M
34 596185M
35 596209M
36 596217M
37 596218M
38 596223M
39 596225M
40 596226M
41 596229M
42 596231M
43 596232M
44 596236M
45 596239M
46 596240M
47 596260M
48 596633M

BOLT, SHOULDER, 5/8 X 1.25" MAGNI
BOLT, SHOULDER, 5/8 X 1.63" MAGNI
BOLT, HH 5/16-18X2 GR5 MAGNI
BOLT, HH 3/8-16X6 GR5 MAGNI
BOLT, HH 1/2-13X2 GR5 MAGNI
BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
BOLT, HH 3/4-10X2-1/2 MAGNI
BOLT, HH 1-8X7-1/2 GR5 MAGNI
NUT, HEX 3/4-10 MAGNI

NUT, HEX 1-8 MAGNI

NUT, HEX JAM 1/2-13 MAGNI

NUT, HEX JAM 3/4-10 GR8 MAGNI
NUT, HEX JAM 1-8 MAGNI

NUT, HEX NYLOCK 3/8-16 MAGNI
NUT, HEX NYLOCK 1/2-13 MAGNI
NUT, HEX NYLOCK 5/8-11 MAGNI
NUT, CENTERLOCK, 5/16-18 MAGNI
NUT, CENTERLOCK, 1/2-13 MAGNI
NUT, CENTERLOCK, 5/8-11 MAGNI
WASHER, FLAT 1/2 MAGNI

BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

—_ = = DO INW=WwINDhDIDINDVDWOTh W= = OIN|=[AR]IARIN|=_ [ —=OO(DR|=_2]|=2 (NN |= W= |= === DO

49 620023 CYLINDER, 25TD08-112
50 620034 CYLINDER, 20TD10.00-112
51 620057 CYLINDER, 30THC16.00-150

Page 65



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

|

)

— : : 1
6'-10 1/2" J—— 7'-9 1/2" —=

14'-8 1/2"

43'-8 1/2"
= 50' NOM.

W/ 12'CS

OVERALL VIEWS,
MAIN COMPONENTS

& BOM

Page 66



fas1

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 | 14715L 1 |WING, LH SWING

13 | 14715R 1 |WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 [WING, MAIN, 80' & 100' BOOM

18 | 22971L 1 [WING, FLIP, LH, 100' BOOM

18 | 22971R 1 [WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 | 590099 1 |REST, WING

26 | 509405 1 |BUMP, SWING WING

46 | 620023 1 [CYLINDER, 25TD08-112 WING TILT

47 | 620034 1 |CYLINDER, 20TD10.00-112

48 | 620057 1 [CYLINDER, 30THC16.00-150 FLIP WING

49 | 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 [DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Page 67



ﬁ%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Page 68



&%. ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List
ITEM PARTNO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
759 5 |ZERK, 1/4-28 STRAIGHT
3 7668 2 |ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1”
5 9468 1 PIN, FLIP WING
6 9514 1 ARM, FLIP WING
7 14013 1 SPRING GUIDE
8 14146 3 |BRACKET, HOSE RING
9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADJUSTMENT
11 14642 1 LINK, MIDDLE SCISSORS
12 14643 2 |LINK, OUTSIDE SANDWICH
14 14746 1 LOCK, SWING WING
15 14747 1 SWING WING BUMP BUSHING
19 530307 4 |BUSHING, CONEX
20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 SPRING, COMPRESSION
24 590099 1 REST, WING
25 590112 1 BOLT, BREAKAWAY
26 590405 1 BUMP, SWING WING
27 590180 2 |SNAP RING 1” EXTERNAL
28 596846M 4 [BOLT, SHOULDER, 5/8 X 1.25” MAGNI
28 596845M 4 |[BOLT, SHOULDER, 5/8 X 1.63” MAGNI
29 596117M 1 BOLT, HH 5/16-18 X2 GR5 MAGNI
30 596154M 6 [BOLT, 1/2-13 X 2 GR5 MAGNI
31 596155M 1 BOLT, 1/2-13 X 2-1/2 GR5 MAGNI
32 596185M 1 BOLT, HH 3/4-10 X 2-1/2
33 596209M 1 BOLT, HH 1-8 X 7-1/2 GR5 MAGNI
34 596217M 1 NUT, HEX 3/4-10 G5 MAGNI
35 596218M 3 [NUT, HEX
36 596223M 5
37 596225M 3
38 596226M 2
40 596232M 3
41 596236M 1
42 596239M 3
43 596240M 2
44 596260M 8
45 596633M 6
46 620023 1
47 620034 1
48 620057 1

Page 69



fosI

Breakaway Pivot

ILLUSTRATED PARTS LIST

15\% 5
16\9 2 3
—e 4
\
\
1
= e
\‘ V ‘
o o Y N e \
Y e )
L ! g——186
67 e—15

= \IANEA
GREASE BETWEEN

14 \ \
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION
AND ROTATE BREAKAWAY 12 11
TO GET GREASE BETWEEN
SURFACES

!

= %
-3 PRELOAD
b —
MAX DEFLECTION
=__

\
i 3.150 GIVES
‘ I

Page 70



f831

ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

ITEM VENDOR PART PART QTY. DESCRIPTION
NO. NO.
1 596633M 6 |BOLT HEX HEAD 3/8-24 X 1-1/4 GR8 MAGNI
2 590112 1 [BOLT HEX HEAD BREAKAWAY PIVOT
3 |14457 590074 1 [20° CLUTCH MALE HALF
4 |14458 590073 1 [20° CLUTCH FEMALE HALF
5 |EL-2X3X2-046 790028 1 [SHOCK BREAKAWAY, HEAVY
6 14013 1 |GUIDE, SPRING BREAKAWAY
7 590006 1 [|SPRING, BREAKAWAY
8 14013 1 |GUIDE, SPRING BREAKAWAY
9 217 1 [NUT HEX HEAD 3/4” ZP
10 799 2 |NUT HEX HEAD 1" ZP
11 226 2 |NUT HEX HEAD JAM 1" ZP
12 216 1 INUT HEX HEAD 5/8 ZP
13 14268 1 [COLLAR
14 14575 1 |BREAKAWAY ADJUSTMENT BOLT
15 250 6 |LOCK WASHER 3/8 ZP
16 530309 6 |FLAT WASHER HEAVY 3/8
17 368 3 |BOLT HEX HEAD 3/8 X 1-1/2 GR8 ZP
18 225 1 INUT HEX HEAD JAM 3/4" ZP
19 12388 1 [EARLY UNIT UPDATE - REPLACES 3/4" #14
WHEN PLATE (A) HAS A 3/4 X 1-1/2" SLOT

Page 71



f%la ILLUSTRATED PARTS LIST

Tank Assembly

Page 72



fas1

ILLUSTRATED PARTS LIST

Tank Assembly Parts List

ITEM | VENDOR PART NO. PART NO. QTy. DESCRIPTION
1 129 4 |BOLT HH 3/8 X 1-1/2 GR5 ZP
2 258 4 |WASHER FLAT 3/8 ZP
3 10522 1 5" VENTED LID
4 570038 1 RINSE TANK 2.5 GALLON, YELLOW
4 SP002-5SYLS 570044 1 RINSE TANK 2.5 GALLON, WHITE
4 SP0005-SQ5 570125 1 RINSE TANK 5 GALLON, YELLOW, 5" SCREW ON LID
5 169 4 |NUT HH 3/8 WHIZLOCK ZP
6 570063 1 TANK, 1800, AG YELLOW, WITH FITTINGS AND LID
570062 1 TANK, 1800, AG WHITE, WITH FITTINGS AND LID
570066 1 TANK, 2400, AG WHITE, WITH FITTINGS AND LID
570067 1 TANK, 2400, AG YELLOW, WITH FITTINGS AND LID
7 14761 570157 1 LID, VENTED
8 - 530040 1 HOSE BARB 3/4" MPT X 3/4" HB X 90°
9 64012H 540013 4 |CLAMP, HOSE 3/4" SS
10 3/4BH200 510012 36" [HOSE 3/4" EDPM
11 - 530221 1 3/4" TEE HB X 3/4" MPT
12 - - - N/A
13-17 90SARNSEBALL| 2 |SUB ASSEMBLY, RINSE BALL
13 67172 530160 2 |BULKHEAD FITTING 3/4"
14 44103211 530004 2 |CONNECTOR 90° 1/4 TUBE X 1/4 NPT
15 TJ-55270-3.4-18-POM 520012 2 |TANK RINSE BALL
17 - 530130 2 |NIPPLE, 3/4” X 6”
18 170 2 |BOLT HH 5/8 X2 GR5 ZP
19 253 2 |WASHER LOCK 5/8" ZP
20 261 2 |WASHER FLAT 5/8" ZP
21 10244 590023 2 |HOLDDOWN TAB POLY
22-25 90SALTRUMPET| 1 SUB ASSEMBLY, AGITATION
22 - 520029 2 |AGITATION NOZZLE
23 - 530156 1 TEE, 3/4” POLY PIPE
24 NIP075-6 530130 1 NIPPLE 3/4" X 6"
25 TFO075 530160 1 BULKHEAD FITTING 3/4" BANJO
26 HB075-90 530040 1 HOSE BARB 3/4" X 90°
27 64012H 540013 1 CLAMP HOSE 3/4" SS
28 - - - N/A
29-30 90SASUMP95 1 SUB ASSEMBLY, SUMP FITTING
29 BJMF300 530120 1 BOTTOM DRAIN 3"
NS - 530155 1 3” STREET ELBOW
30 HB300-90 530053 1 HOSE BARB ELBOW 3" 90°
31 MBF200BD 530118 1 BOTTOM DRAIN 2" STANDARD PORT
32 FC200 540001 1 FLANGE CLAMP 2" STANDARD PORT
33 M200PLG 530093 1 PLUG 2" STANDARD PORT
34 150G 530014 1 GASKET 2" STANDARD PORT
35 HBO75 530230 1 HOSE BARB 3/4"
36 TFO075 530160 1 BULKHEAD FITTING 3/4" BANJO

Page 73




fosI

ILLUSTRATED PARTS LIST

Tank Assembly (continued)

SECTION A-A

s

DETAIL B

T

@

Tank Assembly Parts List

ITEM VENDOR PART NO. ‘ QTY. DESCRIPTION
1 13791 1 |SUMP ASSEMBLY
3 MBF15020 BD 1 FITTING, 1-1/2" BULKHEAD

4 TF075 .75 BULKHEAD FITTING

1 |3/4" BULKHEAD FITTING

Page 74



f%l. ILLUSTRATED PARTS LIST

Rinse Tank, Plumbing & Sight Gauge

Page 75



f831

ILLUSTRATED PARTS LIST

Rinse Tank, Plumbing & Sight Gauge Parts List

ITEM VENDOR PART NO. PART NO. | QTY. DESCRIPTION
228 2 NUTHH5/16"NYLOCKZP
2 116 2 BOLTHH5/16X1-1/2GR5ZP
3 10643 590022 2 POLYRINSETANKHOLDDOWN
4 10602W 570003 1 TANKRINSE100GALLONWHITE
10602Y 570004 1 TANKRINSE100GALLONYELLOW
10918 1 ACEFITTING
5 AR-10522 1 5"VENTEDLID
6 607 4 |BOLTTRUSSHEAD3/8X3/42ZP
7 10612 1 PLATFORMTOPSAFETYPLATE
8 10669 2 POLYRINSETANKHOLDDOWN
9 130 2 BOLTHH3/8X2GR52ZP
10 769 2 NUTHH3/8"WHIZLOCKZP
11 64012 540013 5 [CLAMPHOSES3/M4"
12 15017503 510008 6" |[HOSEEVA3/M4"
13 3T34F 530220 1 TEEHOSEBARBX3/4NPTF
14 10921 1 FORMEDSIGHTGUAGESUPPORT1000GA
LLON
10 FORMEDSIGHTGUAGESUPPORT1250GA
919 1
LLON
15 3EL34 530210 1 HOSEBARBELBOW3/4"HB X3/4"NPTM
16 15007008 510006 66‘3'.5 HOSEVINYLCLEAR3/4"1000GALLON
17 13595 800040 1 DECALGALLONT1000GALLONTANK
NS 13596 800041 1 DECALGALLON1250GALLONTANK
18 15007008 510006 40" |[HOSEVINYLCLEARS3/4"
19 HBO75 530230 1 HOSEBARB3/4"
20 64020H 540015 2 |CLAMPHOSE1-1/2"
21 CPLGO75 530235 1 COUPLING3/4"NPT
22 DF-103 510022 1 FLO-RITEFAUCET
23 3EL34HB 530214 1 HOSEBARB90°
24 15007008 510006 58" [HOSEVINYLCLEARS3/M4"
25 768 2 NUTHH5/16WHIZLOCKZP
26 10818 1 SIGHTGUAGESUPPORTBRACKET
27 115 2 BOLTHH5/16 X1GR5ZP
28 152 2 BOLTHH1/2X1GR5ZP
29 771 2 NUTHH1/2"WHIZLOCK
30 200CAP 530017 1 2"CAMLOCKCAPW/530019GASKET
31 200G 530019 7 GASKET2"STANDARDTHICKNESS
200G XT SP |[GASKET2"EXTRATHICK
32 HN-79.12 530179 1 LYNARD12"
33 VSF200CF 500037 1 VALVEMANIFOLDX2"MALEADAPTER
34 FC200 540001 6 |CLAMPMANIFOLD2"STANDARDPORT
35 150G 530014 1 GASKET2"
36 M150BRB 530079 2 MANIFOLD1-1/2"HOSEBARB
37 TC-181 540006 4 CLAMPT-BOLT1-1/2"
38 12012800 510002 27" |FERTILIZERSOLUTIONHOSE1-1/2"
39 M220150BRB 530100 1 MANIFOLD2"FULLPORTX1-12HOSEBARB
40 FC220 540002 4 |CLAMPMANIFOLD2"FULLPORT
41 200G 530019 4 GASKET2"FULLPORT
42 M220TEE 530097 1 MANIFOLDTEE2"FULLPORT

Page 76




f831

ILLUSTRATED PARTS LIST

43 HB125-125 530045 1 HOSEBARB1-12NPTX1-12HOSEBARB
44 AR10918 570071 1 BULKHEAD1/14"

45 M220150BRB90 530100 1 MANIFOLDHOSEBARBELBOWY90°

46 CcVvVz220 500003 1 MANIFOLDCHECKVALVE

47 10638 1 HANDRAILRISETANK

48 258 5 WASHERFLAT3/8"

49 250 5 WASHERLOCK3.8"

50 128 5 |BOLTHH3/8X1"

Page 77



f‘%\ ILLUSTRATED PARTS LIST

9600N Trailer Decals and Misc

/5218

9600N Trailer Decals and Misc Parts List
ITEM PART NO. QTY. |DESCRIPTION

0 13508 1 | VALVE EXTENSION HANDLE ARROW
0 15829 1 |WASHER, SAFETY CHAIN

0 15835 1 |DOM, SAFETY CHAIN SPACER

0 21188L 1 |PLATE, FORMED, STEP MOUNT

0 21188R 1 |PLATE, FORMED, STEP MOUNT

0 530026 1 |1" EPDM BOLTED FLANGE GASKET

0 530036 1 |3/4" MPT X 1" HOSE SHANK-90°

0 530050 1 2" MPT X 1-1/2" HOSE SHANK

0 530101 2 |2 FP FLANGE X 1-1/2" HOSE BARB-90°
0 530110 2 |2" MANIFOLD TEE - 220 SERIES

0 530221 1 |TEE, 3/4" X 3/4" MPT BY HOSE BARB

0 530256 1 [1-1/4" MPT X 1-1/2" HOSE BARB

0 530358 1 |QUICK CONNECT, 3/4" HOSE BARB, 90°
0 540020 2 | CLAMP, STAINLESS 3-1/2" #56

0 590001 4 |3/8 X 3/4 PHILLIPS PAN HEAD SMS

0 590024 2 |SADDLE BASE PAD

0 590113 1 |BUMP PLATE LH

0 590114 1 |BUMP PLATE RH

0 590127 4 |PLUG 1-1/4" PLASTIC SQUARE TUBE

0 590137 3 |NUT HH CENTERLOCK 1" NC ZP

0 590153 2 |BOLT 1 X 6-3/4,1-1/4 THREAD, MAGNI

0 590156 1 |U-BOLT 2 X 3 X 1/4" SS

0 590226 1 |BOLT HH 1 X 3-1/4 GR5 ZP

0 720001 2 |PIN, SNAP

0 750048 1 |MANUAL HOLDER

0 790008 3 |WASHER, THRUST 1-5/8" I.D.

0 790049 1 |CHAIN, SAFETY 20,000 LB

0 800003 1 |DECAL, WARNING FALLING HAZARD

0 800004 1 |DECAL, WARNING HIGH PRESSURE

0 800005 1 |DECAL, UPENDING HAZARD

Page 78



ﬁ%, ILLUSTRATED PARTS LIST

0 800006 1 DECAL DANGER ELECTROCUTION HAZARD

0 800007 1 DECAL, DANGER CHEMICAL HAZARD

0 800008 1 DECAL, WARNING TOXIC CHEMICAL

0 800009 2 DECAL, WARNING OVERHEAD HAZARD

0 800010 2 DECAL, WARNING INSTALL PIN

0 800013 1 DECAL, DANGER CRUSHING HAZARD

0 800014 2 DECAL, GREASE PIVOT POINTS

0 800017 1 DECAL MAIN TANK VALVE OPERATION

0 800018 1 DECAL RINSE TANK OPERATION SUC

0 800016 1 DECAL, ELECTRIC AGITATION

0 800021 2 DECAL FAST SPRAYERS LOGO BLACK/GREEN
0 800023 2 DECAL POWDER COAT /WHITE BACKGROUND
0 800024 1 DECAL REAR LIFT CYLINDER VALVE

0 800026 1 DECAL VALVE OPERATION FOR HYPRO

0 800029 2 DECAL 62" WHEEL TRACK LUG NUT TORQUE
0 800031 1 DECAL, AXLE POSITION

0 800057 1 DECAL US PATENT 7585000

0 800061 2 DECAL 9610N

0 800282 1 DECAL, DO NOT RUN PUMP DRY, ENGLISH

0 800208 1 DECAL, HYDRAULIC HOSE KEY

Page 79



f‘_’_'&;_l’ ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump

To Raven Flow
Meter & MCV

To Rinse Tank

To Agitation
& Rinse Valve

Page 80



f831

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump Parts

List

1 7236 1 [VALVE HANDLE EXTENSION
2 683 2 |PIN, SPRING 1/4 X 2
3 127 1 |BOLT HH 3/8 X 3/4 GR5 ZP
4 258 1 |WASHER, FLAT 3/8” zP
5 7232 1 |VALVE HANDLE ADAPTER
6 7233 1 |VALVE HANDLE COLLAR
7 |[Mv220BL 500034 1 |[MANIFOLD VALVE 2" FULL PORT BOTTOM LOAD
8 |Fc220 530002 3 |MANIFOLD CLAMP 2’ FULL PORT
9 |44103220 530005 1 |ADAPTER 1/8 MPT X 1/4 QUICK LOCK
10 [200G 530019 4 |GASKET 2’ FULL PORT
11 129 2 |BOLT HH 3/8 X 1-1/2 GR5 ZP
12 (12012800 510002 1 |FERTILIZER SOLUTION HOSE
13 769 2 |NUT HH 3/8" WHIZLOCK ZP
14 |AC-FMC-150F-HYD-  |550000 1 |PUMP, ACE 150-260F
206
15 [MLS200-30 530123 1 [MANIFOLD Y STRAINER 30 MESH SCREEN
16 |M200TEE 530097 1 [MANIFOLD TEE 2" PORT
17 |M200150BRB90 530080 1 [MANIFOLD ELBOW 2” PORT X 1-1/2 HOSE BARB
18 [M200150BRB 530100 1 [MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB
19 [M220200BRB 530103 2 |MANIFOLD 2’ FULL PORT X 2" HOSE BARB
20 |TC-231 540007 4 |T-BOLT CLAMP 2’ HOSE
21 12012800 510002 1 |FERTILIZER SOLUTION HOSE
22 |M300TEE 530115 1 [MANIFOLD TEE 3’
23 |M300200BRB90 530112 1 [MANIFOLD 3 X 2 HOSE BARB 90°
24 |MVSF220FP 530128 1 [MANIFOLD VALVE 2" FULL PORT X MALE
ADAPTER
25 |200CAP 530017 1 |CAP 2’ QUICK CAM
26 |HN-79-12 530179 1 [LANYARD
27 |200GXT AR |GASKET 2’ EXTRA THICK
28 |150G 530014 4 |GASKET 2’
29 |FC200 540001 4 |CLAMP 2’ STD
30 300G 530024 3 |GASKET 3
31 |FC300 540003 3 |cLAmMP 3" STD
32 |6404-10-08 610019 1 |ADAPTER 1/2 NPT X 10 ORD

Page 81




f%la ILLUSTRATED PARTS LIST

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump




&%, ILLUSTRATED PARTS LIST

Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

ITEM PART NO. QTY. ‘DESCRIPTION

1 500034 1 |VALVE, 2" BOTTOM LOAD FPF
2 510003 1 |BUMBLEBEE HOSE, 2"
3 530019 2 |GASKET, 2" EPDM

4 530103 1 [MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 |MANIFOLD, 3" X 2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550000 1 |PUMP, 150-206 FLANGED, ACE

9 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Page 83



f%l. ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump




ﬁ%, ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

ITEM PARTNO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2" |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 |3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X 2" COUPLER
7 530448 1 |3" FLANGE X 3" FLANGE

8 530449 1 |3" MANIFOLD TO HOSE BARB 45

9 530450 1 |3" MANIFOLD 3 W AY VALVE
10 540003 5 |CLAMP, W ORM SCREW 3"
11 540009 2 |CLAMP, 3" T BOLT
12 550025 1 PUMP, ACE 205F 304 ASSEMBLY
13 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Page 85



f%l. ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

Page 86



f831

ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts

List

ITEM PARTNO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2" |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 [3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X 2" COUPLER
7 530448 1 3" FLANGE X 3" FLANGE

8 530449 1 [3"MANIFOLD TO HOSE BARB 45
9 530450 1 [3"MANIFOLD 3 W AY VALVE

10 540003 5 |CLAMP, W ORM SCREW 3"

11 540009 2 |CLAMP, 3" T BOLT

12 550035 1 PUMP, ACE 205F W ITH 304 PW M

Page 87



f%la ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump




&%;, ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500034 1 |VALVE, 2" BOTTOM LOAD FPF

2 510003 1 |BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 |MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 |MANIFOLD, 3" X 2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550011 1 |PUMP, HYPRO

9 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Page 89



f‘_’_'&;_l’ ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump

To Agitation
& Rinse Valve

To Raven Flow
Meter & MCV

Page 90



&%, ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump Parts List

VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 7236 1 VALVE HANDLE EXTENSION

2 683 2 PIN, SPRING 1/4 X 2

3 127 1 BOLT HH 3/8 X 3/4 GR5 ZP

4 258 1 WASHER, FLAT 3/8” ZP

5 7232 1 VALVE HANDLE ADAPTER

6 7233 1 VALVE HANDLE COLLAR

7 |MV220BL 500034 1 MANIFOLD VALVE 2” FULL PORT BOTTOM LOAD

8 |FC220 530002 7 MANIFOLD CLAMP 2” FULL PORT

9 (44103220 530005 1 ADAPTER 1/8 MPT X 1/4 QUICK LOCK

10 200G 530019 8 GASKET 2" FULL PORT

11 129 2 BOLT HH 3/8 X 1-1/2 GR5 ZP

12 |300G 530024 3 GASKET 3"

13 769 2 NUT HH 3/8" WHIZLOCK ZP

14 {93079 550011 1 PUMP, HYPRO 9306C-HM1C-UB

15 [MLS220-30 530125 1 MANIFOLD Y STRAINER 30 MESH SCREEN 2” FULL
PORT

16 [M220TEE 530097 1 MANIFOLD TEE 2" PORT

17 [M220150BRB90 530080 1 MANIFOLD ELBOW 2” PORT X 1-1/2 HOSE BARB

18 [M200150BRB 530100 1 MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB

19 [M220200BRB 530103 2 MANIFOLD 2" FULL PORT X 2 HOSE BARB

20 |[TC-231 540007 4 |T-BOLT CLAMP 2" HOSE

21 (12012800 510002 1 FERTILIZER SOLUTION HOSE

22 [M300TEE 530115 1 MANIFOLD TEE 3”

23 [M300200BRB90 530112 2 MANIFOLD 3 X 2 HOSE BARB 90°

24 |MVSF220FP 530128 1 MANIFOLD VALVE 2" FULL PORT X MALE ADAPTER

25 |200CAP 530017 1 CAP 2" QUICK CAM

26 [HN-79-12 530179 1 LANYARD

27 |200GXT AR |GASKET 2” EXTRA THICK

28 |FC300 540003 3 MANIFOLD CLAMP 3”

Page 91



ILLUSTRATED PARTS LIST

Y Strainer




&%, ILLUSTRATED PARTS LIST

Y Strainer Parts List 530125

ITEM'| FPARTINO.- ) 'VENDOR RARTINO: ) [QTY." DESCRIRTION
530125 1 |COMPLETE STRAINER
1 M LS222B 1 [2"FP LINE STRAINER BODY
2 M LS220C1 1 |MLS220 CAP ASSEMBLY
3 M LS220R1 1 [2"FP LS RETAINING RING
4 LST204SS 1 |4 SSMESH SCREEN
4 LST206SS 1 |6 SS M ESH SCREEN
4 LST208SS 1 |8SSMESH SCREEN
4 LST210SS 1 |10 SS M ESH SCREEN
4 LST216SS 1 |16 S5 M ESH SCREEN
4 LST230SS 1 |30H SS M ESH SCREEN
4 LST250SS 1 |50 SS M ESH SCREEN
4 M LS250SS 1 |50 SS M ESH PERFORATED SCREEN
4 LST280SS 1 |80 SS M ESH SCREEN
4 M LS280SS 1 |80 SSMESH PERFORATED SCREEN
4 LST2100SS 1 [100 SS M ESH SCREEN
4 M LS2100SS 1 [100 SS M ESH PERFORATED SCREEN

Page 93



fA_’!&;’l, ILLUSTRATED PARTS LIST

Electrical Valving Option

(2) (LI Ay )

(4)
)

Page 94



&%. ILLUSTRATED PARTS LIST

Electrical Valving Option 99FSEVO Parts List

ITEM PARTNO. | QTY. | DESCRIPTION

1 18305 1 PLATE, ADAPTER, ACE OASIS PUMP

2 500064 2 VALVE, 356 SERIES ON/OFF ELEC. AGITATION
3 500080 1 VALVE, 3" 3-WAY ACTUATED

4 530068 4 GASKET, 1.00 EPDM

5 530362 2 FITTING, 1" MANIFOLD 90 ELBOW

6 530426 2 ELBOW 45, 1.00 FLANGE X 1.00 HB

7 540000 4 CLAMP, WORM SCREW, 1.00

8 632155 1 CAB BOX, ELECTRIC RINSE & AGITATE

9 632156 1 HARNESS, ELECTRIC RINSE & AGITATE

10 800016 1 DECAL, MAIN TANK VALVE OPERATION

Page 95



fA—{I. ILLUSTRATED PARTS LIST

Pump Electric Valve Option

Electric Valve 500080

MX12 3-way
Design Features:
3" Full port 3-Way ball valve
Max PSI: 70 at 70° F
Valve Body: Polypropylene
Bali: Polypropylene
Stem: 316 Stainless Steel
Valve Seat: Virgin PTFE
Stem Seal: Dual Fluorocarbon O-rings

No. |Part Number Description
1 100-0002 screw, #8, 3/4, stainless steel, 18-8

2 202-0080 endcap, M300, 3" full port flange

3" 205-0030 | o-ring, EPDM

4* 205-0040 | o-ring, EPDM

5* 206-0025 seat, 3" full port

6 QX4-121-3 | stem retainer bushing, polypropylene

7* QC3-170 thrust washer, PTFE

8 207-0001 stem, stainless steel inline

207-0009"* | stem, stainless steel inline, tapped for manual valve

9* QC3-130 o-ring, #113, VITON 2

10 |QX-103 hairpin, stainless steel 1

11 100340 bolt, serrated flange, 1/4 - 20 x 1 3
1
1
1

12 201-0115 | valve body, 3-way, bottom load, M300, 3" polypropylene full port
13 |250-0050 | shoe, ball/stem engagement
14 204-0030 valve ball, 3-way, 2" diverter
204-0057 | valve ball, 3" polypropylene full port

15 Manual Valve
15.1** | 100340 bolt, serrated flange, 1/4 - 20 x 1
15.2** |212-0010 |handle
15.3"" |212-0015 handle cover
15.4"" | 250-0040-P | retainer, stop plate

® 210-0026 | valve repair kit, MX - 3" (M4K)

- ed ok A

*Items included in valve repair kits
**Manual valve only

See https://view.publitas.com/kzvalve/kzvalve catalog

Page 96


https://view.publitas.com/kzvalve/kzvalve_catalog

fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

Pump Electric Valve Option

Control Types

On/Off, 3-wire, SPST Positionable, 4-wire, SPDT
nlm » 'l"\‘ x 2y g
Black -VDC/Neutral Reg +VDCHL

Red +VDCHot
White +VDCHot = “CCW/Open®, 0 VDC = “CWiCiose®

Yihie «VOC Seiiched * 10 COWORen

POV compatitie for
g! l Speed Comtrot 100-1,000 Hz

Feedback Options

CANI/ISO BUS POSITIVE ENERGIZED AUXILIARY CONTACT(S) INSIDE ACTUATOR
Black VDC NC
Red +VOC g
Groen CAN Low —./N 0
Network
Controlier Whde CAN Hgh T
=~ Not Used

System Ve
Fused to 40 mA

Feecback at Postion

Feedback Voltage = System Voltage

See https://view.publitas.com/kzvalve/kzvalve catalog

e e
daeitn g VL

Page 97


https://view.publitas.com/kzvalve/kzvalve_catalog

fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

ACE 150-206 Pump 550000, 60 & 66 Foot Boom

REF. # PART NUMBER EDP # DESCRIPTION REQ.

1 BAC-53 41110 Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS 40249 | Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8" NF, cad plated 1
3 BAC-23-A-SS 40392 | Nut, 3/8" NF, stainless steel (optional) 1
402 | BAC-24-HYD-SS 40400 | Washer, 3/8” star, stainless steel 1
5 BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-ClI 40445 Impeller, cast iron, keyway (optional) 1
6% BAC-7V 40151 Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
6% BAC-7SC 40152 Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A%? | 40160 40160 | O-ring, shaft seal 1
7@ | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS 40319 Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 Cap screw, 3/8” NC x 3/4" hex head 4
9 40930 40930 | Cap screw, 3/8" NC x 3/4" hex head, stainless steel (optional) 4
10 BAC-54 41130 | Slinger 1
1 BAC-33 40810 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 40790 | Snap ring, external, BAC-6 shaft 2
14 BAC-32-S 40795 | Spacer for BAC-6 shaft 1
15 BACH-25 40420 | Key, 1/8" x 1/8" x 1/2" 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8” diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 41372 | Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 S200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N 41397 Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 41255 | Cap screw, 5/16” N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-8SAE 41441 Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2” NPT female 1
24 41448 41448 O-ring, orifice insert 1
25 BAC-79-7 41456 | Orifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
@ RK-FMC-150 52710 | Repair kit for FMC-150 series pump -
@] RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L 41374 | Repair kit for 200-L Series motor -

Page 98



f‘ﬂ__&_{l! ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

3)
>]
ey

-/‘Q
-

f

x
S
b3
\
N
J

%
\__
7\
O

Q:\:

MODEL | MODEL | MODEL
REF. # 204N 206N 210N DESCRIPTION REQUIRED

= S200 S200 S200 Seal support spacer
2r 40153 40153 40153 Seal cartridge

3 41941 41941 41941 Snap ring, bearing

4 41961 41961 41961 Ball bearing, 7/16" 1.D.

5 41731 41731 41731 Drive plate

6 42041 42041 42041 Valve cap, coasting check
7= 42044 42044 42044 "0" ring, coasting check

8 42042 42042 42042 Spring, coasting check

9 42043 42043 42043 Ball, coasting check
10* 41850 41850 41850 "0" ring, housing seal

41720 41721 41725 Gear housing
41800 41801 41805 Dowel pin, housing
41742 41742 41742 End plate
14 41900 41900 41905 Cap screw, 1/4" N.C. hex head
15 42010 42010 42010 Adjusting screw, needle valve
16* 42030 42030 42030 Thread seal, 3/8", needle valve
17 42040 42040 42040 Washer, flat steel, needle valve
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve
19 41761 41764 41766 Drive shaft
20 41920 41921 41925 Dowel pin, drive shaft
21 41970 41971 41975 Idler shaft
22 41990 41990 41990 Ball, idler shaft
23 41980 41980 41980 Retaining ring, idler gear
24 41750 41751 41755 Gear
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT
26 41448 41448 41448 "0O" ring, orifice insert (use with 41456 insert)
27 41457 41456 41456 Insent, restrictor orifice (use with 41455 body)
28 41875 41875 41875 "O" ring, #8 SAE male fitting
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L

2 e e |
WN -

S N e A DN a ammiaraad aa N a N ab e il i wa N -

Page 99



fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

ACE 205-304 Pump 550025

Page 100



f831

ILLUSTRATED PARTS LIST

ACE 205-304 Pump 550025 Parts List

ITEM PART NO. 'QTY. DESCRIPTION

0 550025 1 |PUMP, 205-304 FLANGED, COMPLETE PUMP

1 BAC-53 1 |PIPE PLUG

1 41120 1 |PIPE PLUG, STAINLESS STEEL (OPTIONAL)

2 7AC-14-FLG 1 |VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE

3 BAC-23-A 1 |NUT, 3/8” NF, CAD PLATED

3 BAC-23-A-SS 1 |NUT, 3/8” NF, STAINLESS STEEL (OPTIONAL)

4J BAC-24-HYD-SS 1 |WASHER, 3/8” STAR, STAINLESS STEEL

5 BAC-26-200-P 1 |[IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC

5 BAC-26-200-Cl 1 |[IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 |[IMPELLER, WITH EXTENDED KEYWAY, 316 STAINLESS STEEL

(OPTIONAL)

6J BAC-4A 1 |o-RING, BODY SEAL

7J BAC-7SC-205V 1 |SEAL, SILICON CARBIDE

8 BAC-14-205-HYD 1 |MOUNTING FRAME FOR 205 PUMP

9 40950 4 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD

10 41330 4 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP

11 BAC-54 1 |SLINGER

12 BACH-33 1 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME

13 BACH-32-HD 3 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT

14 40880 1 |BALL BEARING, SEALED, BAC-6-205 SHAFT

15 BAC-25 1 |KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY

16 BAC-6-205-HYD-SS 1 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL

17 S305 1 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP

18 BAC-75-HYD-304A 1 |HYDRAULIC MOTOR, 13 GPM, 1/2° NPT PORTS
18 | BAC-75-HYD-304A-12SAE | 1 |[HYDRAULIC MOTOR, 13 GPM, #12 SAE END PORTS (OPTIONAL)
J RK-FMCSC-205 1 gngm KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT
# RK-BAC-75-HYD-300-L 1 |REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

Page 101




ILLUSTRATED PARTS LIST

fﬂS r

ACE 205-304 PWM Pump 550035

Page 102



&%, ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump 550035 Parts List

ITEM PART NO. QTY. EDP# DESCRIPTION
0 550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 BAC-53 4 41110 |PIPE PLUG
1 41120 4 41120 [PIPE PLUG, STAINLESS STEEL (-FS MODEL) (OPTIONAL)
2 7AC-14-FLG 1 41530 [VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE, CAST IRON
2 7AC-14-FLG-SS 1 41532 [VOLUTE. 300 FLANGE X 220 FLANGE, 316 STAINLESS STEEL (-FS MODEL)
3 BAC-23-B-SS 1 40393 [NUT, 3/8” NF, STAINLESS STEEL
4 BAC-24-B-SS 1 42702 (WASHER, 3/8”, STAINLESS STEEL, SELF-LOCKING
5 BAC-26-200-P 1 40434 [IMPELLER, THERMOPLASTIC
5 BAC-26-200-Cl 1 40433 [IMPELLER, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 40436 [IMPELLER, 316 STAINLESS STEEL (-FS MODEL) (OPTIONAL)
6 BAC-4A 1 40005 [O-RING, BODY SEAL
7 BAC-7SC-205V 1 40149 [SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 40338 [MOUNTING FRAME FOR 205 PUMP
8 BAC-14-205-HYD-SS 1 40346 [MOUNTING FRAME FOR 205 PUMP, 316 STAINLESS STEEL (-FS MODEL)
9 40950 4 40950 [CAP SCREW, 3/8” NC X 3/4” HEX HEAD
9 40930 4 40930 [CAP SCREW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL (-FS MODEL)
10 41330 4 41330 [CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 41130 [SLINGER
12 BACH-33 2 40820 [SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 40385 [SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 2 40880 [BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 40425 (KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 BAC-6-205-HYD-SS 1 40068 [SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 40163 [SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 | BAC-75-HYD-304-PWM 1 41348 [HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 1 41445 [O-RING, #10 SAE FITTING
20 BAC-78-10X10SAE 1 41467 [REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
NS RK-FMCSC-205 - 52705 [REPAIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT SEAL
NS | RK-BAC-75-HYD-300-L - 41362 |[REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

Page 103




&%, ILLUSTRATED PARTS LIST

ACE 255F -304 (PWM) Pump 550055 (550056)

ACE 255F -304 (PWM) Pump 550055 (550056) Parts List

ITEM ‘ ',E\l%P VENDORNO. QTY. DESCRIPTION
550055
0 i (220050 1| PUMP, 255-304 WET SEAL (PWM)
1 |41100| BAC-53 4 | PIPE PLUG
1 | 41120 41120 4 | PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 | 30149 BAC'F1L2C;255' 1 | VOLUTE, CAST IRON., 300 X 220 FLANGED, E-COATED
3 | 40393 | BAC-23-B-SS | 1 | NUT, 3/8" NF, SS
4 | 42702 | BAC-24-B-SS | 1 | WASHER, 3/8” SS, VIBRATION PROOF
5 | 40434 | BAC-26-200-P | 1 | IMPELLER, THERMOPLASTIC, KEYWAY
5 | 40433 BAC'%?'ZOO' 1 | IMPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 | 40436 BAC'ég'QOO' 1| IMPELLER, STAINLESS STEEL, KEYWAY (OPTIONAL)
6 |40015| BAC-4-150 | 1 | O-RING, BODY SEAL
I 4o14g| BAC7SC- | , |SEAL TYPE 2106 SILICON CARBIDE MECHANICAL
205V SEAL
BAC-14-5-
8 | 40288 o 1 | MOUNTING FRAME, CAST IRON, E-COATED
9 | 41330 41330 2 | CAP SCREW. 5/16" NC X 3/4"

Page 104



fas1

ILLUSTRATED PARTS LIST

10 | 40950 | 40950 4 | CAP SCREW, 3/8’NC X 3/4” HEX HEAD
CAP SCREW, 3/8’NC X 3/4” HEX HEAD, STAINLESS
10 140930 | 40930 4 | STEEL (OPTIONAL)
11 | 41130| BAC=54 1 | SLINGER
12 | 40385 | BACH-32-HD | 3 | SNAP RING, EXTERNAL, SHAFT
13 | 40820 | BACH-33 | 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 | 40880 > | BEARING
15 | 40425| BAC-25 1 | KEY, 1/8” X 1/8" X 13/16” SS
BAC-6-255-
16 |41584 | PHCCES 1 | SHAFT, 625 DIA, 255, SS
17 | 40163 S305 1| SEAL SUPPORT SPACER (304N)
'3 | 41345 | BAC75-HYD- | | HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,15,
304 19,20,21,02.23, 24)
'8 | 41312 | BAC75-HYD | .| HYDRAULIC MOTOR, 6.5 GPM (INCLUDES 17,1885,
306 10.00,21,02.23, 24A)
"5A | 41348 | BAC75-HYD- | | HYDRAULIC MOTOR, INTEGRATED PWM VALVE, 9
304-PWM GPM (INCLUDES 17,18A,20.21A)
19 | 41875| 41875 1| O-RING, #8 SAE FITTING
20 |41445| 41445 1| O-RING, #10 SAE FITTING
o1 | a124a| BACTE .| REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT, W/
10SAE O-RING
21A | 21267 | BACT8: . | REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE, W/
10X10SAE O-RING (OPTIONAL)
22 | 41455 BACG0.88AE | 1 | BODY. RESTRICTOR ORIFICE, 78 SAE X 172/ NPT, W/
23 | 41448 | 41448 1 | O-RING, RESTRICTOR
o ORIFICE INSERT, RESTRICTOR, W/ O-RING (304) (DO
24 414471 BAC-79-8 | 1 | NOT USE WITH 304-PWM)
24A | 41449 | BAC-799 | 1 | ORIFICE INSERT, RESTRICTOR, W/ O-RING (306)
FLOW LIMITING VALVE, #8 MSAE X 1/2° ENPT (304)
25 |41429| LS-304N 1 | (OPTIONAL)
© | 2717 | RKINESC- 1 | REPAIR KIT, INCLUDES ITEMS 6 AND 7
- 41362 | RKBAC75- | _ | REPAIR KIT; 300 SERIES HYD MOTOR WITH HIGH
HYD-300-L PRESSURE LIP SEAL

Page 105




ﬁ%, ILLUSTRATED PARTS LIST

ACE 750 Pump 550050

ACE 750 Pump 550050 Parts List

TEM 5  VENDORNO. QTY. DESCRIPTION
0 ] 550018 1 | PUMP 750 OASIS ACE (STAINLESS), COMPLETE
(550050) :
1 |41110| BACS53 4 | PIPE PLUG, 1/8” NPT
> | 20158 | BAC-12:750- | .| VOLUTE, 300 X 220 FLANGE, CAST IRON, E-
FLG COATED
3 | 40397 40397 1| ACORN NUT, 5/8"-11 STAINLESS STEEL
4 |30009| ACAL-4 > | O-RING, VOLUTE SEAL
5 | 30182 | BAC-26-750-CI | 1 | IMPELLER, CAST IRON, E-COATED
5 | 30189 BAC'ég'no' 1 | IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 |45264| BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED
~ Ta1107 41107 || PLUG.#5 SAE X 14" FNPT, HEXHEAD, WITH O-
8 | 41316 41316 1| AIR VALVE, 1/4° NPT
9 | 40147 | BAC-7-750V | 1 | DUAL SEAL ASSEMBLY, TYPE 21, 875 SHAFT
10 | 41108 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
11| 44039 44039 1| BUSHING, #8 SAE X 1/8" FNPT
1 | 24038 42038 1 1131L;1s:4)|NG, 172" MNPT X 1/8" FNPT (PRIOR TO
12 | 50150 50150 1| PRESSURE GAUGE, 0-60 PSI, 1/8” NPT

Page 106



fas1

ILLUSTRATED PARTS LIST

13 | 55851 55851 1 | SITE GAUGE, #8 SAE, STEEL
13 | 55850 55850 1 | SITE GAUGE, BRASS 1/2° NPT
14 | 45267 45267 4 | SPACER, SEAL PLATE
15 | 42701 42701 3 | WASHER, 3/8”, VOLUTE AND MOTOR MOUNT
16 | 40333 BACI_'|1Y4|575°' 1 | MOUNTING FRAME, CAST IRON, E-COATED
CAP SCREW, 3/8" NC X 2-1/2. HEX HEAD
17 | 40952 40952 4 | WoLutn)
CAP SCREW, 3/8" NC X 1", SOCKET HEAD (SEAL
18 | 41907 41907 4 | PLATE, MOTOR MOUNT)
19 | 41132 | BAC-54-650 | 1 |SLINGER,7/8” SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 |30174| ACAL-32 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY, .188 X .188 X .875
o4 | aooee | BACH-750- | 4 | SUAFT 11T FEMALE SPLINE, STAINLESS STEEL
HYD-SS-WS ! !
25 | 40793 | BAC-32-750 | 1 | SPACER, SHAFT
26 | asa10 23419 1 é)/—f;I)NG, FLANGE, M SERIES MOTOR (EFFECTIVE
PAD, ABSORBENT, M SERIES MOTOR
27 | 43414 43414 ' | (eFreCTVE 615)
26 | 41355 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M22 TYPE, 18 GPM
26 | 41356 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M25 TYPE, 20 GPM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
BAC-78- REVERSE CHECK, #10 SAE MALE X 1/2” NPT
30 | 41442 10SAE T | FEMALE
51 |a1aae|  BAC-80- . | BODY, ADAPTER/RESTRIGTOR, #10 SAE MALE X
10SAE 1/2” NPT FEMALE
NS | 55032 55032 1.32 | BARRIER FLUID, ROYAL PURPLE, QUART
— ~ | REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND
NS | 52724 | RK-EMC-750 55 (5 OT8)

Page 107




&%, ILLUSTRATED PARTS LIST

ACE 750 PWM Pump 550044

ACE 750 PWM Pump 550044 Parts List

ITE = EDP VENDOR QTY

v No. DESCRIPTION

0 : 550044 | 1 | PUMP ACE OASIS 750, PWM, COMPLETE

1 | 41110 | BAC53 | 4 | PIPE PLUG, 1/8° NPT

2 | 30158 7B£$CF:_2G 1| VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
3 | 40397 | 40397 1 | ACORN NUT, 5/8"-11 STAINLESS STEEL

4 | 30009 | ACAL4 | 2 |O-RING, VOLUTE SEAL

5 |30182 | BAC-26- | | | |\\PELLER, CAST IRON, E-COATED

750-Cl

5 | 30189 st‘ggg' 1 | IMPELLER, 316 STAINLESS STEEL (OPTIONAL)

6 | 45264 BA7°5'01 6- | 1 | SEALPLATE, CAST IRON, E-COATED

7 | a1107 | 41107 1| PLUG. #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
8 | 41316 | 41316 1 | AIR VALVE, 1/4” NPT

BAC-7-
9 |ao1a7 | BACH 1 | DUAL SEAL ASSEMBLY
BAC-14-
10 | 40333 | DAST | 1 | MOUNTING FRAME, CAST IRON, E-COATED
1 | az701 | a2701 5 | WASHER, 3/8", VOLUTE DISCHARGE AND MOTOR
MOUNT
12 | 40952 | 40952 4 | CAP SCREW, 3/8” NC X 2-1/2", HEX HEAD (VOLUTE)

Page 108



fA%. ILLUSTRATED PARTS LIST

13 | 41108 41108
14 | 44039 44039
15 | 50150 50150
16 | 55851 55851
17 | 45267 45267

PLUG, SAE #8, HEX HEAD, WITH O-RING
BUSHING, #8 SAE X 1/8” FNPT
PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
SITE GAUGE, #8 SAE, STEEL

SPACER, SEAL PLATE

CAP SCREW, 3/8” NC X 1", SOCKET HEAD (SEAL PLATE,
MOTOR MOUNT) 6 19 BAC-54-650 41132 SLINGER, 7/8”
SHAFT

Nl —

18 | 41907 41907

—

20 | 41943 | 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL32 | 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 | 40875 2 | BALL BEARING, SEALED
23 | 41085 | 41085 1 | KEY, 188 X .188 X .875

BAC-6-
24 | 40066 | 750-HYD- | 1 | SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL

SS-WS
25 | 40793 BA7C5"032' 1 | SPACER, SHAFT
26 | 43414 | 43414 1 | PAD, ABSORBENT, M SERIES MOTOR
27 | 43419 | 43419 1 | O-RING, FLANGE, M SERIES MOTOR

BAC-75-

HYDRAULIC MOTOR, 18 GPM (65.9 LPM), WITH
28 41336 | HYD-M22- | 1 | \\TEGRATED VALVE
PWM

29 | 41445 | 41445 2 | O-RING, #10 SAE FITTING

BAC-78-
30 | 41442 | 10X10SA | 1 | REVERSE CHECK, #10 SAE MALE X #10 SAE FEMALE

E

31 | 55032 55032 1.32 [ 55032 BARRIER FLUID, QUART 1.32 J RK-FMC-750

NS | 52724 ) g_IE_gA)‘IR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND 31 (2

Page 109



&%. ILLUSTRATED PARTS LIST

HYPRO 9306 Pump 550045

9306C(S)-HM1, 3, 5C and 9306C(S)-HM1, 3, 5C-3U

NOTE: When ordering parts,
give QUANTITY, PART
NUMEER, DESCRIPTICN, and
COMPLETE MODEL NUMBER.
Reference number are used
ONLY to identify part in the
drawing and are NOT to be
used as order numbers.

Parts Kit No. 3430-0881
Contains: One each hall
bearing (Ref. 13%. maotor
shaft seal (Ref. 15), thread
seal gasket (Ref. 32),

and washer (Ref 33); two
Silicon Carbide Seal Kit No. 3430-0589 spacer O-rings (Ref. 20),

Contains: and port adapter o-rings
: Mechanical seal (Ref .7} and o-ring (Ref. 5). (Ref 28 & 29).
Repair Parts Kit No. 3430-0332 Hydraulic Motor Part Nos.
Contains: 2540-0806C (HM1C Models)
One mechanical seal (Ref. 7), one o-ring 2540-1606C (HM32C Models)
{Ref. 5) and one rubber gasket (Ref. 6). 2540-1006C (HMSC Models)
iﬁzf_. RE;!'[;]. Part No. Description J:Ig;: Rgr.l]}:d| Part Mo. Description
1 4 |24DB-0016 | Drainfveni Plug 20 | 1 34300881  |O-ring
2 1 |0154-9200C1 | Pump Casing (9306C) 21 | 1 [1600-0085  |Dowel Fin (HM1GHMSG)
2 1 [0154-920081 |Pumnp Casing (83065) 21| 1 [1600-0096  |Dowel Pin {HM3C)
24 | 1 |0157-8200C [Pump Casing (Universal Flange ' X2 Cast) | [ 22 | 1 11800-0084 | Dowel Pin (HM1C/HMSC)
28 | 1 [0157-82005 [Pump Casing (Universal Flange 2" X 2" 5.5) 22 | 1 |1B00-0085 | Dowel Pin {HM3C)
2B | 1 [0158-G200C | Pump Casing (Universal Flange 3" X 2" Cast) 23 | 1 [5s00-0022  |Geroter (HM1C)
2B 1 0158-82005 | Pump Casing (Universal Flange 3" X 2" 5.5.) 23 1 | 3900-0024 Geroter (HM3L)
2|1 3430-0825 | Impeller Mt (9306C and 530658) 23 1 [3900-0048 Garolor (HMSC)
4 1 0401-3200P2 | Impeller (Nylon Std. 8306C) 24 1 |0720-2603 Garater Housing (HM1C Modals) 102" wide
4 1 |0405-6100P2 | Imoelier (Polypropylene Optional) (Std. 93088) | [ 24 | 1 [0720-2606 | Geroter Howsing (HM3C Models) 1° wids
4 1 [0407-8306P | Impelier (GTX Optional) 24 | 1 |0730-2604 | Gerotor Howsing (HMSC Modais) 518" wide
5 1 [34300332 [Oqing 1= 1 [p254-2600C2 [Motor End Plate (includss needle bearing)
B 1 3430-0332 Gasket 25 1 0254-2500C3 | Moior End Plate -8,-10 SAE, No Bypass
7 1 |3430-0332 | Mechanical Seal (Jion/Cemnmnaic) (Std. 0308C) {ncludes needls bearing)
7 | 1 [3430-0588  |Mechanical Seal (Silcon Carbide) (510, 23065y | |28 | 9 123700038  |Washer
] 1 0750-530002 | Mounting Flange (85060 27 4 2220-0021 Cap Scresy (HM1C Models)
g 1 0756-83005 | Mounting Flange (93055) 27 4 2220-0044 Cap Serew {HM:}C Madels)
B | 4 [2210-0020 | Hex Head Cap Screw (3305C) a7 ;oA feen(ROONE:  Heiags Sori (HMGC Mot als)
8 | 4 |2210-0125 |Hex Head Cap Screw (33065) RIS L e (R Ly
10 | 1 |1410-0086 |SGngerRing 29 | 1 [3430-0881 | Genng
11 ] 1810-0014 Snap Ring k1] 1 3380-00214 | Pressure Port Adapter (includes o-ring)
12 1 1E20-0012 Retaining Ring 3 1 I320-00514 Tank Porl Adapler (includes C-l-l'if\g:l
13 | 1 |3430.0881  |Ball Bearing e § W fado UBMY. | Camsket
14 1 [1410-0154  [Spacer 32 1 |3430-0881  |WWasher
5 | 1 |a430.0881  |Lio Seal ———} | 2& | 1 (22500038 |Lock Nut
16 | 1 |2029.0014 | Thrust Bearing Assembly 35 | 1 [3220-0028 | Bypass Adjusting Screw
17 1 3430-0857 Shaft (HM1C/HMEC) 36 1 1610-0031 Gerator Key (HM1C/HMSC)
17 1 343&0&55 -EhH'T {HMEC] 36 L 16100055 Gerator Key (HM3IC)
18 | 4 [2210-0005  |Hex Head Cap Sorew 37 ) 1 [1810-0026 | Snap Ring
98 | 1 [0150-2540C | Moter Body (Includes needle bearing) 38 ) JoniRIotE. T ANocdiuE Ky (3060
0| 1 |0150-2582C | Moler Body Case Drain SAE -4 (Includes 38 ) 1 |04432-5HW | Woodruff Key (3065}
neadie bearing)

Page 110



fA’z_TfE'l, ILLUSTRATED PARTS LIST

Quick Fill - Optional 3 Inch

0
1/2/ 7

Quick Fill - Optional 3 Inch Parts List

ITEM VENDOR PART PART QTY. DESCRIPTION
NO. NO.
1 |M300BRB90 530114 1 |3" FLANGE X 3" HB-90 DEG
2 |[TC-343 540009 2 |CLAMP 3" T-BOLT HOSE 3.43 MM
3 (12012810 510004 1 |HOSE 3" FERTILIZER
4 |M300BRR 530113 1 |3" FLANGE X 3" HOSE BARB
5 |300G 530024 3 |3" EPDM GASKET
6 |[FC300 540003 3 |CLAMP 3" WORM SCREW
7 |M300FP 500012 1 |VALVE 3" FPT X 3" PORT POLY
8 [79-12 530179 1 |CABLE LANYARD
9 |M300CPG45 530234 1 |3" MANIFOLD CPIG X 45 DEG
10 |M300A 530233 1 |ADAPTER, 3" MALE X 3" MALE THD
11 |300CAP 530023 1 |3" CAP

Page 111



f831

ILLUSTRATED PARTS LIST

Raven Flow Controls

§
/

Page 112



fA"’!&;’l, ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

VENDOR PART PART

ITEM NO. NO. QTy. DESCRIPTION
FC220 540002 4 |MANIFOLD CLAMP 2" FULL PORT
2 (150G 530014 4 |GASKET 2" PORT
063-0171-894 631805 1 |RAVEN MOTORIZED CONTROL, 2-WAY
MOLDED CONNNECTOR
4 |M200150BRB90 530080 1 |MANIFOLD ELBOW 2" FULL PORT X 1.5”
HOSE BARB
5 |64024H 540016 4 |CLAMP STAINLESS STEEL 1-1/2”
6 |BS-1-1/2BH200 510014 AR |HOSE EDPM 1-1/2”
7 |M200150BRB 530100 2 |MANIFOLD HOSE BARB 2" X 1.5 HOSE BARB
8 1063-0171-0793 631804 1 |RAVEN FLOW METER

Page 113



&%. ILLUSTRATED PARTS LIST

Agitation & Rinse Control

Page 114



&%l, ILLUSTRATED PARTS LIST

Agitation & Rinse Control Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M200PLG 530093 1 |MANIFOLD PLUG 2"

2 150G 530014 3 |1.5" EPDM GASKET

3 |FC200 540001 3 |MANIFOLD CLAMP

4 |M200100TEE 530075 2 |MANIFOLD TEE2 X 1"

5 |M200150BRB 530079 1 |MANIFOLD HOSE BARB 1-1/2"

6 |[64024H 540016 2 |CLAMP HOSE 1-1/2

7 |1-1/2 EDPM 510014 4" |HOSE SPRAY 1-1/2 GOODYEAR

8 |FC100 540000 4 |MANIFOLD CLAMP 1"

9 [M100G 530068 4 |GASKET 1"

10 |MV100CF 500005 2 |MANIFOLD VALVE 1"

11 (M100075BRB90 530060 1 |MANIFOLD ELBOW 1" X 3/4" HB TO RINSE
BALLS

12 |M100BRB90 530061 1 |MANIFOLD ELBOW 1" HB TO AGITATION

13 [PL344BR-24-CEC 500001 2 |VALVE BALL ELECTRIC AGITATION
(OPTIONAL)

14 90SAEASA| 1 |CONTROL HARNESS ELECTRIC
AGITATION

15 560021 1 |FUSE 15 AMP

16 560043 1 |SWITCH

Page 115



fA%. ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option

fasT

Agitation Shut-Off, Electric Option Parts List

®

ITEM PART NO. QTY. DESCRIPTION
1 11145BLK| 1 [|SWITCH BRACKET

500064 1 |VALVE 356 Ser ON/OFF ELECTRIC AGITATION
530066 1 [1" MANIFOLD X 1" HOSE BARB

530068 2 |[1" EPDM GASKET FOR MANIFOLD

530362 1 [1" MANIFOLD COUPLING, 90°

540000 2 |[CLAMP, 1" WORM SCREW

631970 1 [CABLE,ELECTRIC AGITATION ON/OFF
800016 1 [DECAL, ELECTRIC AGITATION

Ol N B~ DN

Page 116



f%la ILLUSTRATED PARTS LIST

Boom Plumbing

From Pump
52
39
@/40
41
Fenceline D/
33
32
0/ 5 31
To Delivery
Tubes

&2 45
26 50 51
53 /@ % See Delivery Tubes
26 5 . /@ For Part Numbers
44

Page 117



&%l, ILLUSTRATED PARTS LIST

Boom Plumbing Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |4154-GXX-160 790020 1 |PRESSURE GUAGE 0-160 PSI
2 256 2 |WASHER FLAT 1/4" ZP
3 103 2 |BOLT HH 1/4 X 1-1/2 GR5 ZP
4 ]2T20-003 510023 AR |TUBING POLY 1/4" OD
5 144103211 530004 1 |Q-LOCK CONNECTOR ELBOW 1/4" MPT X 1/4" HOSE
6 |M200PLG025 530094 1 |MANIFOLD PLUG 2" X 1/4" PORT
7 __|FC200 540001 AR [MANIFOLD CLAMP 2" STANDARD
8 150G 530014 AR |MANIFOLD GASKET 2"
9 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
9 500028 AR _[VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
9 150516-6 500029 AR _[VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
10 |56609-2-F AR [VALVE SUB-ASSEMBLY
11 145529-1" 530190 AR |QUICK CONNECTOR SUB-ASSEMBLY
12 [64016H 540014 AR [HOSE CLAMP 1"
13 [1BH200 510016 AR [HOSE SPRAY EDPM 1" 1D
14 |HB100 530041 AR |HOSE BARB 1" MPT X 1" HB
15 [LST100-80 530474 AR |STRAINER LINE 80 MESH SCREEN (LST180 SCREEN)
16 236 AR _[NUT HH 5/16" CL ZP
17 120 AR [BOLT HH 5/16 X 3-1/2 GR5 ZP
18 |HB100-90 530044 AR |HOSE BARB ELBOW 1" MPT X 1" HOSE
19 |64016H 540014 AR [HOSE CLAMP 1"
20 [1BH100 510016 AR [HOSE SPRAY EDPM 1" 1D
21 |HB100 530056 AR |HOSE BARB 1” X 1” TEE
22 [64016H 540014 AR [HOSE CLAMP 1"
23 [1BH200 510016 AR [HOSE SPRAY EDPM 1" 1D
24 [EL100-90 530310 AR |ELBOW 1" FPT
25 [HB100-90 530044 AR |HOSE BARB ELBOW 1" MPT X 1" HOSE
26 _[HB100 530041 AR |HOSE BARB 1" MPT X 1" HB
27 [V1I3N34 530245 AR [CAP 1" FPT
28 158140 520037 AR |FENCELINE NOZZLE BODY, MANUALLY CONTROLLED
28A 155280-1 520038 AR |FENCELINE NOZZLE BODY, ELECTRICALLY CONTROLLED
29 1345-005 540032 2 |HOSE CLAMP 3/8"
30 [3/8BH200 510020 AR [HOSE SPRAY EDPM 3/8"
31 [1338D 530306 2 |FENCELINE NOZZLE BODY
32 [3B12 530206 2 |NOZZLE BODY NUT
33 |CP8027-NYB 520019 2 |NOZZLE TIP NUT
34 227 2 |NUT HH 1/4" NYLOCK ZP
35 144103206 530001 1 |Q-LOCK CONNECTOR 1/4" MPT X 1/4" HOSE
36 [5504-04-04-SS 610006 1 |ELBOW 1/4" NPT STAINLESS STEEL
37 11758 1 |GUAGE BRACKET
38 11786 1 |GUAGE STRAP
39 [45529-90-1 530190 1 |ELBOW 3/4” RETURN TO TANK
40 |64012H 540013 1 |CLAMP 3/4”
41 [BS-3/4 BH200 510019 1 |HOSE 3/4”
42 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) (ITEMS 9 & 10)
42 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (ITEMS 9 & 10)
42 154608-15-450BEC3  |500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ITEMS 9 & 10)
43 257 AR 15/16" WASHER
44 [TC-130 540037 AR |T-BOLT CLAMP
45 13D34100 530275 AR [HOSE BARB
46 [QJ17560A-25M 520030 AR |BODY SINGLE
47 1Q54676-1/4-NYR 530248 AR |ADAPTER
48 |3EL14628 530209 AR ]1/4 X 3/8" BARB 90°
49 158480-2 530429 AR |CABLE, CHEM SAVER ELECTRIC OPTION

Page 118



ﬁ%, ILLUSTRATED PARTS LIST

Boom Plumbing (continued)

Parts List: Boom Plumbing (continued)

ITEM PART NO. QTY. DESCRIPTION

50 530227 AR |CAPGASKET

51 530198 AR |O-RING

50 | 530193 | AR |RETAINING CLIP

53 530147 AR |TEE 1" NPT

54 | 90SASC1 | AR [ASSEMBLY, STRAINER DRAIN 1¢
55 | 90SASC2 | AR [ASSEMBLY, STRAINER DRAIN 2¢
56 | 90SASC3 | AR [ASSEMBLY, STRAINER DRAIN 3¢

Page 119



fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

Fence Line Option

Page 120



&%, ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 | 2 |NOZZLE SEAT WASHER, RUBBER
2 | 520037 | 2 [NOZZLE MANUAL CHEM SAVER

3 | 520038 | 2 [NOZZLE ELECTRIC CHEM SAVER
4 | 632044 | 2 |[CABLE ADAPTER 2P DT TO 2P 6"

5 | 540032 | 4 (CLAMP, HOSE 5/16"

6 | 632054 | 2 |55' FENCE ROW CABLE

Page 121



f831

ILLUSTRATED PARTS LIST

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Single Fence Line, Display Control Parts List 27360

ITEM PART NO. ‘QTY. DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER

2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55'

Page 122



fA_’!&;’l, ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control Parts List 27361

ITEM PART NO. |QTY. DESCRIPTION
1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55'

Page 123



fA_’!AT{T'l, ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

®
Single Fence Line, Toggle Switch Control Parts List 27362

ITEM | PART NO. QTY. |DESCRIPTION

1 18437 1 PLATE, M OUNT

2 520037 1 VALVE, M ANUAL CHEM SAVER

3 520038 1 VALVE, ELECTRIC CHEM SAVER

4 632042 1 2 PIN DT 40" CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE, 6"

6 632054 1 FENCEROW CABLE, 55'

7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Page 124



fA_’!&;’l, ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control Parts List 27363

ITEM P ART NO. QTY. DES CRIP TION

1 18437 1 PLATE, MOUNT

2 520038 2 VALVE ELECTRIC CHEM-SAVER

3 632042 1 2 PINDT 40" CABLE EXTENSION

4 632044 2 FENCE ROW ADAPTER CABLE, 6"

5 632054 2 FENCE ROW CABLE, 55'

6 632088 1 CABLE, DUAL ELETRIC FENCE LINE NOZZLES
7 800261 1 DECAL, FENCELINE & AGITATION

Page 125



f‘%. ILLUSTRATED PARTS LIST

Plumbing Valves

Page 126



ﬁ%, ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM | VENDOR PART NO. QTY. | DESCRIPTION
0 |PL450BEC-FB 1 |SHUT-OFF VALVE
1 |TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)
2 |CP50517-SSPV 1 [RETAINING CLIP, 304 STAINLESS
3 |CP26197-PP 2 |SCREW, 1/4"-20 X 7/8", STAINLESS
4 |CP50514-PP 1 |MOTOR ADAPTER, POLY BLACK
5 |CP20125-TEF 1 |THRUST WASHER, TEFLON
6 |CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)
7 |CP7717-M12X2.5-V1 | 3 |O-RING, VITON
8 |CP55233-NYB 1 |FLOW BACK BODY, NYLON BLACK
9 |CP38435-1/4-SSNY | 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 |CP20106-2-PP 1 |FLOW BACK BALL, POLY, WHITE
10A |CP19926-2-SS 1 |FLOW BACK BALL, 303 STAINLESS
11 |CP20564 2 |GASKET, VITON
12 |CP20103-TEF 2 |SEAL, TEFLON
13 |CP7717-2-2132V 2 |O-RING, VITON
14A |CP45514-NYB 1 |END CAP, NYLON, BLACK, QUICK GONNECT
15 |CP45252-2-3/4- 4 |SCREW, 1/4-12 X 2-3/4 PAN HEAD, SS
SSPV
16 |CP55224-PP 1 |#75 NARROW TEE BODY, POLY, BLACK
17 |CP45216-AL 1 |[MOUNTING RAIL, ALUMINUM
18 |CP45259-SS 4 |SCREW, M6 X 1 X 16MM HEX, SS
19 [CP7717-3-912-VI 2 |O-RING, VITON
20 |CP37166-1-302SS | 2 |QUICK CONNECT RETAINING CLIP, 302 SS
56609-3FB-_-_ 1 |VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE &
|\B/|AALTLER|A|_ (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTS KIT

Page 127



&%, ILLUSTRATED PARTS LIST

Nozzle Bodies

1 ITEM PART NO. DESCRIPTION

1
CP48224-NYB Upper Clamp, 25mm, Nylon (Black)

2 CP48256-SS Pivot Pin, Stainiess Steel

% CP48498-NYB | Body, 3/4", Nylon (Black) (for 3/4" and 25mm versions)

4 |CP7717-2/110-8U | O-Ring, Buna-N
CP7717-2/110-VI 0-Ring, Viton (Optional)

5 | CP48255-1 1/4-302SS [ Screw, Stainiess Steel

5 CP21953-EPR Diaphragm, EPDM
CP21953-Vi Diaphragm, Viton (Optional)

7 21950-10~NYB End Cap Sub=-Ass'y, Nylon (Black)

QJ17560A No. QJ17560A=25mm~=NYB(~Vi) ~ Hinged Nozzle Body Assembly

/ DESCRIPTION: >
QJI7660A HINGED CLAMP
WET BOOM DIAPHRAGM Spr a Ving § Vstems Co.
CHECK VALVE QUICK TEEJET
NOZZLE BODY ASSEMBLY § ay ';ﬂlllgﬂ and Accessories

(1/2°, 3/4%, T, 20men, & 25mem) 2_00189-7900
Rev. No. Parts List No.

ITEM PART NO. DESCRIPTION L H. m‘
1| CP38930-8-NY8 | Piug. Nyton (Block) Ret. SHEET  OF

CP7717-2-13-EPR O-Ring. EPOM
2 [eprriz-2-13-m 0~Ring, Viton (Optional)
3| cP3sesi-NYE E£-Ciip, Nylon (Black)

CP7717~M28x3~EPRTFE O=Ring, EPR~Teflon Filled (2 Reg'd.)
4 [CPr717-M28x3-ITFE O-Ring, Viton-Teflon Filled (2 Req'd.) (Opfional)
S | CPS6726-VITFE Seal, Viton-Teflon Fille
6 | CP7717-2-111~-VI 0-Ring, Viton =
TA_| CP38921~2-NY8 Turre!, Nylon (Block) (3 Outiet)
78| CP38922~2-NY8 Turrel, Nylon (Block) (4 Outlet)
7C | CP38923~2~NYB Turret, Nylon (Biock) (S Oullet)
s |CP219ss-eeR Diaphragm, EPOM

CP21953-VI Diaphrogm, Vitan (Optional)

| o |21950-10-NY8 End Cap Sub-assembly, Nylon (8lack)
10 [cp38925-2-NYB | 3747 & 25mm Body, Nylon (Black) N
W |SP77I7=2-116-8y O-Ring, Buno-N =
0-Ring, Viton (Optionol)
12 Screw, S'giﬁkllrslﬂl —
3 —
25mm_Upper Clomp, Nylon (Block)

1 Pivel Pin, Slainless Steel
VI in_Port Number Specifies Viton O-Ring Opfion

DESCRIPTION:

s Spraying Systems Co. QJ360C

® HIN Spray Nozzles and Accessories
“%lzﬁttusl‘m:g& B, Hox 7060 = Wneaton, i 60169~ 7500
Rev: Mo § PARTS UST
PL QJ360C-WB
ot SHEET _OF

QJ375 QJ373

Page 128



fﬂﬁfg{ ILLUSTRATED PARTS LIST

st

Page 129



ILLUSTRATED PARTS LIST

fﬂS r

Delivery Tubes

Page 130



f831

ILLUSTRATED PARTS LIST

Delivery Tubes Parts List

ITEM | PART NO. QTY. |DESCRIPTION

1 14301 AR |TUBE, 6 P ORT 15 INCH S PACING + FENCELINE V ALVE

1 14302 AR |TUBE, 2 P ORT 15 INCH S PACING

1 14303 AR |TUBE, 3 P ORT 15 INCH S PACING

1 14304 AR |TUBE, 4 P ORT 15 INCH S PACING

1 14305 AR |TUBE, 5P ORT 15 INCH S PACING

1 14306 AR |TUBE, 6 P ORT 15 INCH S PACING

1 14307 AR |TUBE, 7 P ORT 15 INCH S PACING

1 14308 AR |TUBE, 8 P ORT 15 INCH S PACING

1 14309 AR |TUBE, 9 P ORT 15 INCH S PACING

1 14310 AR |TUBE, 10 P ORT 15 INCH S PACING

1 14311 AR |TUBE, 7 P ORT 20 INCH S PACING + FENCELINE V ALVE

1 14312 AR |[TUBE, 2 P ORT 20 INCH S PACING

1 14313 AR |TUBE, 3 P ORT 20 INCH S PACING

1 14314 AR |[TUBE, 4 P ORT 20 INCH S PACING

1 14315 AR |[TUBE, 5P ORT 20 INCH S PACING

1 14316 AR |[TUBE, 6 P ORT 20 INCH S PACING

1 14317 AR _[TUBE, 7 P ORT 20 INCH S PACING

1 14318 AR |TUBE, 8 P ORT 20 INCH S PACING

1 14319 AR |[TUBE, 9 P ORT 20 INCH S PACING

1 14320 AR |[TUBE, 5P ORT 20 INCH S PACING + FENCELINE V ALVE

1 14321 AR |TUBE, 6 P ORT 20 INCH S PACING + FENCELINE V ALVE

1 14322 AR |TUBE, 2 P ORT 22 INCH S PACING

1 14323 AR |TUBE, 3 P ORT 22 INCH S PACING

1 14324 AR |[TUBE, 4 P ORT 22 INCH S PACING

1 14325 AR |[TUBE, 5P ORT 22 INCH S PACING

1 14326 AR _|[TUBE, 6 P ORT 22 INCH S PACING

1 14327 AR |[TUBE, 7 P ORT 22 INCH S PACING

1 14329 AR |TUBE, 6 P ORT 22 INCH S PACING + FENCELINE V ALVE

1 14330 AR |TUBE, 5 P ORT 22 INCH S PACING + FENCELINE V ALVE

1 14331 AR |TUBE, 6 P ORT 15 INCH S PACING + FENCELINE V ALVE

1 14332 AR |TUBE ASSEMBLY, 2 P ORT 15 INCH S PACING, INC NOZZLES
1 14333 AR |TUBE A SSEMBLY, 3 P ORT 15 INCH S PACING, INC NOZZLES
1 14334 AR |TUBE A SSEMBLY, 4 P ORT 15 INCH S PACING, INC NOZZLES
1 14335 AR |TUBE ASSEMBLY, 5 P ORT 15 INCH S PACING, INC NOZZLES
1 14336 AR _|TUBE ASSEMBLY, 6 P ORT 15 INCH S PACING, INC NOZZLES
1 14337 AR _ |TUBE ASSEMBLY, 7 P ORT 15 INCH S PACING, INC NOZZLES
1 14338 AR |TUBE A SSEMBLY, 8 P ORT 15 INCH S PACING, INC NOZZLES
1 14339 AR |TUBE ASSEMBLY, 9 P ORT 15 INCH S PACING, INC NOZZLES
1 14340 AR |TUBEASSEMBLY, 10 P ORT 15 INCH S PACING, INC NOZZLES
2 590054 AR |SPACER, WETBOOM

3 540040 AR |CLAMP, WETBOOM

4 520039 AR |NOZZLE B ODY TRIPLE W ET B OOM

5 590048 AR |U-BOLT STAINLESS S TEEL

6 540029 AR |TUBE CLAM P B ASE

7 655 AR |NUTHH

8 590078 AR |BOLTHH 1/4 X4-1/2 GR5 S TAINLESS S TEEL

9 685 AR |WASHER 1/4" S TAINLESS S TEEL

10 655 AR _|NUT 1/4" NYLOCK S TAINLESS S TEEL

11 520030 AR |NOZZLE B ODY S INGLE W ET B OOM

Page 131



fA%. ILLUSTRATED PARTS LIST

60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List 90SA6080SF

ITEM PART NO. QTY DESCRIPTION
1 530044 1 1" MPT X1 "HOSE SHANK -9 0°
2 530326 1 1'MALE X 1" FEMALE SWIVEL
3 530325 1 1" FEMALE THREAD X 1 " HOSESHANK

Page 132



&%, ILLUSTRATED PARTS LIST

Optional Boom Cleanout with Pressure Gauge

Parts List 90SABCPG: Optional Boom Cleanout with Pressure Gauge

NO. PART Qry. ‘DESCRIPTION

1 500043 1 VALVE, 3/4" UNION

2 530004 1 FITTING, ELBOW, .250 QC X .250 MPT, 90D
3 530131 1 NIPPLE, POLY PIPE 3/4" SHORT

4 530156 1 TEE, 3/4" POLY PIPE

5 530203 1 FITTING, .750 MNPT X 1.00 HB, POLY

6 530544 1 FITTING, REDUCER, 3/4 MPT X 1/4" FPT

Page 133



f831

ILLUSTRATED PARTS LIST

Optional Boom U-Fitting with Pressure Line

Parts List 90SAUPG: Optional Boom U-Fitting with Pressure Line

NO. PART QTyY ‘ DESCRIPTION
1 530004 1 FITTING, ELBOW, .250 QC X .250 MPT, 90D
2 530156 1 TEE, 3/4" POLY PIPE
3 530203 1 FITTING, .750 MNPT X 1.00 HB, POLY
4 | 530238 1 ELBOW, 3/4" NPT X 1" HB, POLY
5 530544 1 FITTING, REDUCER, 3/4 MPT X 1/4" FPT

Page 134



fA%. ILLUSTRATED PARTS LIST

Option, Dual Pressure Transducers

PUMP PRESSURE

BOOM PRESSURE

Parts List 36280: Option, Dual Pressure Transducers

NO. PART ‘QTY. ‘DESCRIPTION

1 | 530400 2 TEE 1/4" FPT, POLY

2 | 530401 2 NIPPLE, 1/4 MPT x 1/4 MPT, POLY

3 | 632036 2 TRANSDUCER, PRESSURE

Page 135



fﬂﬁfg{ ILLUSTRATED PARTS LIST

st

Page 136



f‘ﬂ__&_{l! ILLUSTRATED PARTS LIST

Hydraulic System

Detail A

Page 137



fA_’!&;’l, ILLUSTRATED PARTS LIST

Hydraulic System Parts List

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY. 60 9%0&
100’
1 1648124 620019 CYLINDER, 20TD16-150 SA PUSH, MAIN LIFT 2
2 16400-4-8-047 610038 80ORB X 4JIX RESTRICTED ADAPTER, .047 2
3 |FDM4R17-4FJX 600008 HOSE 4JIC STRAIGHT 1
4 |2-NV12-12SAE-M 530182 HYDRAULIC TIP X 80ORB 4
5 |FDM8R17-8FJX-8MBO-288 HOSE HYDRAULIC BLOCK FEED 2
6 1645710 620006 CYLINDER, 30TD16-150 DOUBLE ACTING, FOLD 2
7 16801-4-8-R.045 610039 80ORB X 4JI1X 90° RESTRICTED ADAPTER, .032 (9600N) 4
7 16801-4-8-R.045 610040 80ORB X 4JI1X 90° RESTRICTED ADAPTER, .045 (9600) 4
8 |FDM4R17-4FJX-4FJX-104 HOSE 4JIC STRAIGHT 2
9 [FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JIC 90° 1
10 |FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JIC 90° 1
11 610039 8ORB X 4JI1X 90° RESTRICTED ADAPTER, .032 (9600N) 4
11 [6801-4-8-R.045 610040 80ORB X 4JI1X 90° RESTRICTED ADAPTER, .045 (9600) 4
12 1645710 620006 CYLINDER, 30TD16-150 DOUBLE ACTING, D13, WING 2
13 [FDM6R17-6FJX-156 HOSE 6JIC STRAIGHT 2
14 16801-6-8 610030 80ORB X 6JIX ADAPTER 2
15 1648422 620023 CYLINDER, 25TD08-112 SA PULL, WING TILT 2
15 FOR NORAC/RAVEN BOOM HEIGHT CONTROL OPT.
SYSTEMS
15 [648402 OPT. NORAC/RAVEN 620022 CYLINDER, 25TD10-112 SA PULL, WING TILT OPT.
16 [6805-6-8 610035 8ORB X 3/8” FPT 90° ADAPTER 4
17 [BV3 610036 BREATHER 3/8” MPT 4
18 |FDM4R17-4FJX90M-SAME- HOSE HYDRAULIC 4JIC 90° X 4JIC 90° 1
302
19 [FDM4R17-4FJX90M-4FJX-322 HOSE HYDRAULIC 4JIC 90° X 4JIC 90° 1
20 |FDM4R17-4FJX-4FJX-104 HOSE HYDRAULIC 4JIC STRAIGHT 2
21 [FDM8R17-8MBO-10MBX090- HOSE HYDRAULIC PUMP FEED 2
204
22 [0531-601-500/100 630002 ACCUMULATOR 1
23 [FDM4R17-4FJX-4FJX90M-15 HOSE HYDRAULIC 4JIC STRAIGHT 1
24 |FDM4R17-4FJX-4FJX-25.3 HOSE HYDRAULIC 4JIC STRAIGHT 1
25 |N/A
26 610026 RUN TEE ADAPTER 4JIC, ZN 6
26 16602-4 610028 RUN TEE ADAPTER 4JIC 6
27 16402-04-04 610018 ADAPTER SWIVEL 4JIC X 40RB 1
28 [MPV-14-SAE 500000 VALVE 1/4 TURN HYDRAULIC 1
29 1700-0805-4103 630008 HYDRAULIC BLOCK - 5 STATION 1
NS [700-0806-4103 630011 HYDRAULIC BLOCK - 6-STATION 1
30 [6400-04 610007 4 ORB X4 JIC 1
31 237 237 NUT HH 3/8” NYLOCK ZP CENTERLOCK 2
32 132 132 BOLT HH 3/8 X 3" GR5 ZP 2
SEAL KITS
648126 648124 20TD16-150 SA PUSH
645752 648422 25TD-08-112 SA PULL
645752 648402 25TD10-112 SA PULL
639559 645710 30TD16-150 DA

Page 138



ILLUSTRATED PARTS LIST

AST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

=

o (& o |
Cnf

S/N

Page 139



ﬁg&;’l, ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

VENTOR PART

ITEM NO. QTy. DESCRIPTION

1 212-025 1 |BOLT, 5/16-18 X 0.75

2 214-002 14 |CABLETIE, BLACK, 7"

3 255-026 1 |LOOMC LAM P, .5"ID M ETAL/RUBBER

4 302-374 1 |MANIFOLD ASSEM BLY , 0805 2DA 3S A OCLOSED INTG DTR 12V W
P 6400-4 P T6801-8

5 319-668 1 |HARNESS ASSEMBLY , 12 CON 18GAD TR KEY A 12P (12)-2D TR2P
(2) 33

Page 140



ILLUSTRATED PARTS LIST

AST

Hydraulic Control Valve - 60 - 66 Foot Boom

an

N

'
O

7 c6
—

(@[ @ 9
S/N

oy

3

1

RN IAOENGERD)

LR

N

Page 141



fA_’!&;’l, ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. ‘ QTY. ‘ DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO
2 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO
3 210-113 7 |FITTING 6400-4-6/S-MJ-MO
4 210-127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO
5 232-050 2 |DECAL S/N (SILVER)
6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER
7 253-037 1 |COIL H/F 6359774 DT
8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.
9 270-093 1 |MANIFOLD S14153-4 5CIR AL RV
10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)
11 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)
12 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Page 142



fosI

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

E
;i
e AT
! “'Z
- e
=Ny
— 5%%%355555
] 3%%%5*%@?
> =ar=—@::—oosm:‘mmn b
Dj-zun-—@u—msai:mm b m; i
D]-r:u::—@u—crosu:;tmn) \W -
8] T o e ——— '4 g
IIl-m ::/}c;sm;mm '\ ~Ne ;
[g-m u—mmm&r____ . h
] X |
el
; I e
® 18 |
il—@u—mw:e;mm i
m:nn—-@u—msainmm q

Eg D s =] :xxmﬂ PYS / .':' :% O
b

Page 143



ﬁ%, ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM | VENDOR PART NO. |QTY. DESCRIPTION

1 231-008 6" [SHRINK TUBING .750

2 231-009 3" [SHRINK TUBING .5

3 231-250 6" [SHRINK TUBING .250 BLACK

4 232-050 2 |DECAL S/N (SILVER)

5 252-058 159" IWIRE 18GA BLACK

6 252-064 35' |CABLE 12CON GRAY 18GA

7 255-212 1 [CONNECTOR DEUTSCH 12 PIN RECEPTICLE DT

8 255-213 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN

9 255-214 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
10 255-215 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTP
11 255-505 7 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTP
12 255-801 7 |CONNECTOR DEUTSCH 2 PIN PLUG DT

13 255-969 2 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTR
14 255-971 2 |CONNECTOR DEUTSCH 2 PIN RECEPTICLE DT

15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |CONNECTOR DEUTSCH

Page 144



&%. ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

g 3
5; g |2 g
3 5lel |2
E?g;g uLARERNEE g3 | |8 ===§g§a‘
iEEEEERRSRBEEE EEPEEEEEEEELEIE
R EEE RN REEEEEE
2\E 2 H 082 daddypgnels 84 g fyls o8
AR ERREREE B EEEREHE EREEEEE gggg&gggg
| 16| B12(8 28 85l ol | 8o 3202 2122 2 o ] o 2| 02|
g"““““N""“—“ﬂo.!.‘:?"f.’-goocuu— Ls Bt Bl Bl Bl Bl Aad Bl Bl
(AR :
SEEEEEEEEEEEERRE CEEEREEFRREE
R EEER LR L ELER LR
EEEE P P EEEEEEEEEEEEEEENCEEEEEEERE

Control Console - 60 - 66 Foot Boom
Page 145



ILLUSTRATED PARTS LIST

fﬂS r

[Clraxgl: N

® ®

NOILVOO1 HOLON

_w B

S

B

= W

A
WO '3

901 14da 901 1ad4d
a3y ¥ms n18 Sms
\\\lj \\\Illj
ﬁ&w & A% &S A% &
o Ue Ue
AN 8 @
A A A
(ox] A 01 A 01
e, SO ON ge
NY9 IMS T3A ZMS ANO €MS

AVHOVIA ONIMIM

HOLIMS

Page 146

Control Console - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

«6—.01

4

Page 147

:

OOOOOE

QOEPEE

©
%
o,
@0
1 B

DOOQORQ
HOSIN3A

i

143034 304 Tv13d LNO Nid

d

1 2/ |
——

——— |

9Nd AUAVO 1N30 INOD 6.6—-GS2 13
VO81/91 13%00S HOSLN3A HINO 8L6-5SZ 6
VO8L—-91 Nid 1N30 INOD LL6-GSZ 8

dl0 NIdZL 3903M X007 ¥INO| | S1Z-6S2 L
Y10 NIdZ1 3903MX007 IN30 NNOJ| | ¥12-6SC 9
10 9Md NIdZL HOSLIN3A ¥IND| £42-6S2 S
NIdZ}l 1dO3¥ 10 IN30 NNOD| I Z1Z—-SSZ ¥
A¥O OAd VO8I NOOZI 318V | .1 +¥90-252 1
A8 vOBL WM |, 850—-2S2 4

X8 ,00S° ONIBNINIMHS | 600—-1€2 i
NOLLJI¥OS30 1yvd H3IGNNN L3vd | 5N

Wiring Harness - 60 - 66 Foot Boom

fﬂS r

1S Slyvd




ILLUSTRATED PARTS LIST

fﬂST _

Control Console Decal - 60 - 66 Foot Boom

soedisumi enepeq) SBugA Jpey SABA(Y SORITRRR
ONIM NIV SONIM diTd
HETTT

 140dSNVYL —)
ONIM LHOIY NIVW 9NIM LiT1
[ NM0q —

| . || —
SO [PROTIEN® JSPID SHIA PO 0] ERITAT

198€-LTv-L0S
65195 NW ‘@014
vy Pd A 6S8YS

punoi9 —m—mm— T 4" A9/ S
punol9 e e 2 Agmig e
punol9 e = Ll g ==
pial4 buiw utrepy 10 90 6%0L82%1 | WMAIgR WO R B0 pay | (wow)umog
[TTe) e ——— s — (Jess) J9)usd anig Hoys g
podsuel] Buim uleiy 90 [5o) 0L®2% 1 w9 R BI0 B pey (wow) dn
pield sbuiw dii4 20 ko) 6%0L88%¢ UMAIE B W R nig R IYM | (wowr) umog
10 — — J— e (1e38) 483U pay Hoys ¢
podsuel] sbuim dilg .0 20 0L%88%¢ wo B nig 2 UM (wow) dn
umog Buim 1y 5o} e 680L%S UMAIIE B WO B Yig/Pay (wow) umoQ
[TTe) — —— — — (je18) Jejue) Reig Buo ¢
dn Bum = ) 0L%®S wo R Nig/pPay (wow) dn
umoq urepy ) S 6%0L%9 WUMAIIE B WIS B Nig/bI0 (wow) umog
[TTe) — = e e [(EREETER) MO||DA Buo z
dn uep e () 0L%9 w9 @ Ng/bI0 (wow) dn
umog Buim 17 o) = 6%0L% 2L UMM B WD B NIFAYM (wow) umog
[TTe) e | = L S (je1s) 18)usd usal9 BuoT |
dn bum 11 S o) 0L%®. w9 B NIgAUM (wow) dn
uonoung SHOd jue] | Ssliod ainssald | uoneso inQ uid Salip JOH uoiIsod Yyoaymsg | 10|09 joog | ‘ON Yams

Y0L¥-5080-00L @ €011-5080-001

Page 148



fAnﬁ{;. ILLUSTRATED PARTS LIST

fasT

®

Page 149



ﬁ%. ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom

1HM/ 58~
18/Nyo~"

"
;
L
&

@ﬁ[}

Ae——

N ¥15/03
N 318/9%0
L E—:
N L1410/ M78
N 578 —

7
| ——_

PARTS LIST
N2 PART NUMBERQTY PART DESCRIPTION
1 212-025 1 |BOLT 5/16—-18 X .75
2 214-002 13 |CABLE TIE BLACK 7"
3 255-026 1 [LOOM CLAMP .5"ID METAL/RUBB
4 302-780 1 |MANI ASSY 0BO6 4DA 1SA CLSD DTR 12V WP6400-4(7)+6(2)R.047 P6801-8
5 319-724 1 |MRN ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3P(3)-9DTP2P(2) 20TR2P(2)) 33'

Page 150



fosI

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600

Page 151



&%, ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

VENDOR PART NO. ‘ QTY. DESCRIPTION

1 210-017 2 |[FITTING 6801-8-8/E-MJ-MO

2 273-023 2 [FITTING 6400-6-6/S-MJ-MO

3 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210-127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO

6 210-188 2 |[FITTING 6400-6-6 R.047/S-MJ-MO

7 232-050 2 |[DECAL S/N (SILVER)

8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER

9 253-037 1 |COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

13 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 273-058 1 [CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
15 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600

Page 152



fosI

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 9600N

@%Eﬂﬂﬂi@@f@ :

4
/ <\ © @

LI

O RO THOCHOTROLD),

Ll

Page 153



&%, ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 9600N Parts List

ITEM| PART NO. QTY. DESCRIPTION

1 210-017 2 [FITTING 6801--8-/E-MJ-MO

2 210-038 2 [FITTING 6408-HHP-8/HOLL HEX PLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210-127 1 |FITTING 6408-HHP-6/HOLL HEX PLUG MO

5 210-188 2 [FITTING 6400-6-6 R.047/S-MJ-MO

6 232-050 2 [DECAL S/N (SILVER)

7 232-058 1 |DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER

8 253-037 1 |COIL H/F 6359774 DT

9 253-046 9 |COIL HYDAK 0312600 DL DEUTSC RECEPTICLE

10 270-093 1 [MANIFOLD S14153-4 5CIR AL RV

11 273-008 1 |CARTRIDGE SV10-40-1-N-00 (Seal Kit Part Number 274-001)

12 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

13 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
14 273-077 9 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Page 154



ILLUSTRATED PARTS LIST

:

- 3op=a

238
il

s

3

o
~o
i

(= = ; h
e-UE@_[ﬂM =y —— H\J”.,?q
IT & ¢ == shel
< |2 m%m ‘mu—m &.. g (g
E (5 (8 |8 (8 |8 § |8
1348 8 48 o 48 IR
S -
= o e R RN RN o1 i f}-o
==  HE0E T o~ @ r,
=L e et BHEARBE® °f A

Hydraulic Control Valve Wiring Harness

fﬂS r

Page 155



ILLUSTRATED PARTS LIST

fﬂS T

Control Console - 80, 90 & 100 Foot Boom

M (£)ded1a(Z1}dzl v A3d dLa 981 NOOSL NuH | | 09L-0Z¢ | €€

.57 YOI ASSV Wd ®3Q10H3SNd | | 69L-61¢ | €

8/d € SJ¥3S WM 6/9 SSINAVH | L LiZ-viEe | e

#0Z004 OMS MINN dd TG 1ON3 | | 1s.—v0g | 0F

9,8/1 1—H4 XBHLNN TI¥G 1ON3 | 1 00v-+08 | 6z

LL8L° )18 TANA 90L d9 | 1 120-68Z | 82

£81° A¥O TANA di9 90L Ms | | £20-652 | L2

£81° NHO ANA dio 90L ms | | £Z0-652 | 92

£B1" T3A TANA dI¥O DOL MS | L 720-6GZ | ST

481" ME TANA di9 90L MS | 4 Sl0-652 | ¥Z

£81° G3Y TANA di¥9 90L MS | | 500-652 | €2

SHEL IO JT0H ‘LS04 —,SF° OJAIH 7 Nivuls | | ok-ss2 | Z2

9¥1 ON3 435070 30Id1S WL | |+ s82-552 | 1z

VO¥L—0L SNI 4 Od WiL | ¢ 6LL-6SZ | oz

Vo9L—¥L 4/N Od Wil | 2 oLo-ssz | 61

VOB1-91 (N3 @3SO10 30MdS Wil | ¢ 0c0-652 | 81

VO81/0Z SNI NON 4 Od Wil | ¢ 900-55Z | LI

¥OBL-ZZ SNI TINd 4 Od Wil | 2 #00-9SZ | o1

N8 Od 4 dvil-L Wil | sz | zoo-ssz | st

dhve Zvalia 30010 | L 100-#SZ | ¥1

A9 NdO 1008 90L MS | o £20-052 | ¢

ONOT WOW df 10d0 90L Ms | € | €£10-08Z | z1L

LHOHS WOW df 1040 oL ms | ¢ | zoo-osz | 11

S X 6L ¥18/ai09 1030 | 1 6S0-2€2 | 0)

(¥3ns) N/s 030 | 2 | os0-2£Z | 6

09071/M TNZ 8L X #1 10 A10d ova | | L50-0£Z | 8

HOLINON 9NSH 1xy8 l 00€-61Z L

«L VI8 3L 3EVD | ¢ T00—¥12 9

'XGLB XIS N WIHSVM | 2 csee-¢iz | S

005" X 0z-+/1 Q30EM M3¥0S | z \ez-z1z | ¥

TIWWAS 0Z-+/1 BONA | z SI1Z-Z1Z ¢

SSv¥E 8/€XZC-9 1¥3SNI | z Z0Z-Z1Z F3

M8 QH WAO 8/ X 2£-9 M3¥0S | 2 ¥eL-ZIZ | |
NOLLJI¥OS3a 1dvd ALD pIWNN Laivd]

Iv8 MS NO L4

oL @)= D@10 -
®)(3) NwoHs LoN -

SSANYVH dn 110D

OL 3L 31avd—L 3sn *

X JONIY3IJIY SV NMOHS
57 “DIHdVEO NI NMOHS SY

NOIIVINIIE0 HOION HOIIMS

S3NTVA FTONY 3HL 38N -
S3HOLON HOLIMS IN3NO-

Page 156



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Switch Diagram

Ny

1HM/Q3y

diza

NI
na

NOILVOOT HOION

THW/M8
1HM/NY¥9

@
»i

N\

v

a3y
940

1HM/>n8

\uéﬁx%e

Vs
\
/ ( Va Al Ve
) u r/ Yoo ) )
n €dn \edn D l A Vs @
Y% mw.\mu /_V%@ D
% : A A
H

&Z%lu

1

% &

o

18/930

N de
901 14ddd

NYO LMS
1L 1

R e
@.@Iﬁ

7o

8/ IAm

—

AVHOVIA ONIFIM HOLIMS

vo8L M8

Page 157



f‘_’_'&;_l’ ILLUSTRATED PARTS LIST

Wiring Harness - 80, 90 & 100 Foot Boom

EIN_OUT DETAWL

PIN_OUT DETALL

A = GRN/WHT
8 — BLU/WHT
C ~ RED/WHT

1 — RED 7 = WHT/BLK
2 - ORG 8 - B
3 - WHT 9 — BLK/WHT
4 - BLU/BLK 10 — GRN
5 — RED/BLK 11 - BLK
6 — ORG/BLK 12 — GRN/BLK

Wiring Harness - 80, 90 & 100 Foot Boom Parts List

ITEM = PARTNO. QTYV. DESCRIPTION
1 231-007 3" |SHRINK TUBING .625
2 252-020 11" |CABLE 15CON 18 GAUGE
3 255-215 1 |CENTERLOCK WEDGE 12 P IN DTP
4 255-756 1 |CONNECTOR DEUTSCHDT PLUG 12 PIN KEY A
5 255-813 1 |CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 |CONNECTOR DEITSCH LOCK W EDGE 3 PIN DTP
7 255-978 15 |CONNECTOR DEUTSCH SOCKET 16/18 GAUG E

Page 158



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal - 80, 90 & 100 Foot Boom

yodsuen a105aq SSUMPO| SABM]Y :DNINYVM

HOUH

SONIM dild
a8

® © O
(¢ = b

JHOINWVIL

ONM HOHN

—

NAVOd

TR TTNRToIInL

-— an ——
SSIIM PESYISAO JSpun SBUM PIOJUN JSASN EONVA

ONIMNNVW e vies

65195 NW 'SRTIN
W PN A0 65895

Isvd

punois e = dzi-zL N = | —= = ———v
punoly | ——— = 00 === = dzl-¥ wgmig | - | — — —
punoio de-¢ WUM/PaY — | = |
punol [ - = T del-LL g e - —
pIdId YouH e} 90 dz1-6 'dZL-0l 'dzl-2 'dZli-|L WMAIE R WS B BiO B pay (wow) umog
70 TR EEmET Emr E— (1e38) J8juad anig Hoys 9
yodsuel] youH 90 10 dzl-01 ‘dzZl-2 'dZi-L ui9 R B0 3 pay (wow) dn
pIelg SBUIA dijg €0 80 dZL-6 'd2L-0l 'de-2 'de-L JUMPIE B U1 B JUAMNIE B UM/UWID (woui) umo@g
L1E) | e = S 5= | A= (1e1s) 18yuad yoelg uoys g
podsuel| sbuip dijg 80 €0 dz1-01 'de-2 'de-L ui9 R YMWNIF B IYMN/WD (wow) dn
piai4 Buipy ulepy Z0 TES] dz1-6 'dzl-0l ‘'dzl-8 'dZl-€ WMAIE B WIS B Nig 8 UM (wouwl) umog
30 BT T T S (e1s) J8)usd pay Hoys ¥
Hodsues| Buip uiepy ko) [%e) dzL-01 'dz1-8 'dzl-¢€ w9 2 Nig B UM (wow) dn
umoq Buinm 1y o) dzL-6 'dzL-0L 'dZl-§ UMAIE R WO B Nig/pay (wow) umog
o | ] ——— | e ] e (ye)s) Jouad Aein Buo ¢
dn Buipm 1y ) dz1-01 'dz1-§ ui9 @ 4lg/pPay (wow) dn
umoq ulepy 60 dz1-01 'dzl-2 w9 @ MIgAUM (wouw) umog
[0 — = = ———— —_— (1e18) J81u8d MOJIBA Buoi z
dn uiepy 60 d21-6 'dZL-0L 'd2i-L WUMAIE B WS B HIFAUM (wow) dn
umoq Buip 11 [e) dzl-6 'dzL-0L 'dzl-9 WMAIE 8 WO R 4ig/Bio (wouw) umog
ey T I = SRS = (1e38) J8juad usalo BuoT |
dn Buim 11 [2) dz1-01 'dzL-9 w9 B Hg/b10 (wow) dn
uonounyg sSjod yue] | sjuod ainssald uonesoT N0 uld SalIM 1I0H uoniIsod Ysms [ 10109 j0og | ‘ON yoms

anbuo] paxid 0z} S0L-9080-002

Page 159



ILLUSTRATED PARTS LIST

Cab Box for Electric Valving Option

swih\ /sw2\ /swa A

BACK VIEW

FEONT VIEW

Page 160



fA%. ILLUSTRATED PARTS LIST

Cab Box for Electric Valving Option 632155

ITEM  PARTNO. | QTY. | DESCRIPTION
1 210-710 1 STR RLF HEYCO .23"-.54"ID, HOLE DIA .886"
2 212-184 2 SCREW PHIL PAN #6-32X3/8" BLK
3 212-202 2 SCREW INSERT BRASS #6-32X3/8"
4 212-215 2 KNOB FEMALE 1/4"-20
5 212-231 2 SCREW WELDED 1/4"-20X.625"
6 213-335 2 WASHER NYLON FLAT 1/4"-20
7 214-002 3 CABLE TIE BLK 8.5"
8 219-300 1 BRKT MNTR BLK AL
9 230-057 1 BAG POLY 14X 18 2MIL LOGO
10 232-050 1 DECL S/N SILVER
11 232-058 1 DECAL FASSE BLK/GOLD 1"X.75" RND CRNR
12 250-242 2 SW RCK CONTURA BODY ONLY SPST 2P STAT CLEAR LED 12V
13 250-243 2 SW RCK CONTURA Il ACTUATOR ONLY RED LENS BLK
14 250-244 1 SW RCK CONTURA Il ACTUATOR ONLY RED/RED LENS BLK
15 250-245 1 SW RCK CONTURA BODY ONLY SPST 3P STAT CLEAR/CLEAR
LEDS 12V
16 252-058 14" WIRE 18GA BLK
17 252-059 14" WIRE 18GA RED
18 254-179 1 LED GRN 12V 5/8"DIA SNAP FLUSH 1/4" MALE TRM
19 254-182 1 LED YEL 12V 5/8"DIA SNAP FLUSH 1/4" MALE TRM
20 255-002 6 TRM PO T-TAP F 18-14GA
21 255-006 7 TRM PO F INS 22-18GA
22 255-030 3 TRM SPLICE CLOSED END 16-18GA
23 255-119 1 TRM PO FINS 16-14GA
24 255-285 1 TRM SPLICE CLOSED END LRG 14-16GA
25 314-001 1 HRN 2CON 14GA AMP PLUG 3P(2) 8"
26 319-725 1 ENCL MNTR BOX 4.75"X3"X2"
27 320-529 1 FUSE HOLDER PM ASSY 7.5A .5'
28 320-607 1 HRN 12CON 18GA DTP KEY B 12P(12) 11' END CAP
29 320-609 1 ENCL DRILL FP MNTR RCK3 LED2 500204

Page 161



fﬂﬁfg{ ILLUSTRATED PARTS LIST

fas1

Page 162



fA—{I. ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

TRACTOR HOOK UP

ST & {@
PUMP %

FOLD BLOCK

MAIN LIFT CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 163



fA"'!AT{T'l, ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM ‘ PART NO. ‘QTY. DESCRIPTION

2 520048 4 |PIONEER COUPLER #8 FORB
4 610011 3 |JIC #6 TO ORING #8
6 610028 6 |#4 SWIVEL RUN TEE
8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG
9 610036 4 |PLUG 3/8-18 BREATHER VENT
11 610060 1 |JIC #8 TO ORING #10
13 610099 1 |VALVE, FLOW CONTROL, P.C.
14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°
16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT
21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 164



m—i{ ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION CONTINUED

FLIP WING CYLINDERS

ACCUMULATOR

9613TF-80 Hydraulic Fitting Locations
Page 165



f831

ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PARTNO. |QTY. DESCRIPTION

1 500000 1 |[VALVE,BALLSAE#4FEMALEPORT

3 610007 1 [JIC#4TOORING#4

4 610011 3 |JIC#6TOORING#8

5 610027 2 |JIC#6RUNTEE

7 610030 2 [JIC#6TOORING#890DEG

8 610035 4 |[ORING#8TO3/8"PIPE9ODEG

9 610036 4 |[PLUG3/8-18BREATHERVENT

10 610039 8 |[JICRESTRICTED.032#4XO-R#890DEG(9600N)
10 610040 12 [JICRESTRICTED.045#4X0O-R#890DEG(9600)
11 610040 12 [JICRESTRICTED.045#4X0O-R#890DEG(9600&9600N)
12 610079 1 |[CONNECTOR#4ORBX#6JIC

15 620006 2 |ICYLINDER,30TD16-150FOLD

17 620023 2 |ICYLINDER,25TDO8-112WINGTILT

9613TF-80 Hydraulic Fitting Locations
Page 166



&%. ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing

R FOLD BLOCK HYDRAULIC HOSE ROUTING
FOLD BLOCK RETURN = GRAY HOSE

W/ N

\

|

“(2) FOLD BLOCK
P

Fold Block Hydraulic Hose Routing Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 600040-1-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302
2 600040-3-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

Page 167



fosI

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE
MAIN LIFT RETURN = GRAY HOSE

LEFT LIFT CYLINDER

FOLD BLOCK

MAIN LIFT HYDRAULIC HOSE ROUTING

ACCUMULATOR

Main Lift Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 FDMO0048-ZN 1 HYDRAULICHOSE ,04-4FJX90-4FJX-85
2 600040-12-2ZN 1 HYDRAULICHOSE,06-6 FJX-6FJX-28
3 600040-13-ZN 1 HYDRAULIC HOSE,06-6 FJX-6 FJX-30

Page 168




ﬁ%. ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE
TILT CYLINDER RETURN = GRAY HOSE —c

TILT CYLINDER HYDRAULIC HOSE ROUTING

FOLD BLOCK

Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PARTNO. QTY. \ DESCRIPTION
1 600040-19-ZN | 2 |HYDRAULIC HOSE, 06-4FJX90-6FJX-100

Page 169



fAnﬁ{;. ILLUSTRATED PARTS LIST

fasT

®

Page 170



ILLUSTRATED PARTS LIST

fﬂS T

¥3AITAD @704 NIVIN LHOI

%0078 104

—

R

ONILNOY ISOH DITNYHAAH AT04 NIV

Main Hydraulic Hose Routing

ISOH AVYHO = NJNL3Y 3704 NIVIN
JSOH MOV14 = 3NSS3dd 0104 NIVIN

Page 171



ﬁg&;’l, ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 600040-14-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54
2 600040-9-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54

Page 172



ILLUSTRATED PARTS LIST

fﬂS T

Flip Wing Hydraulic Hose Routing

YIANITAD ONIM dITd L4317

»oow@gwod4 @ T T T

LT TAT LT

- T T T T LT

3SOH AVYO = NYNL3¥ ONIM dITd

ONILNOY ISOH DITNVHJAH ONIM dId e

Page 173



fA_’!&;’l, ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM PARTNO. |QTY. DESCRIPTION

1 600040-16-ZN 1 HYDRAULIC HOSE , 04-4F JX-4F JX-202

2 600040-11A -ZN 1 HYDRAULIC HOSE, 04-4F JX90-4F JX-215

3 600040-17A -ZN 1 HYDRAULIC HOSE, 04-4F JX-4F JX-220
4 600045-6-ZN 1 HYDRAULIC HOSE , 04-4F JX90-4F JX-200

Page 174



/214

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING
. : ! =9 .
g ;;— i —'::;jf»-/ T XN
= - ’ 1

Q i

? '.LT{I Lr! .
s :

I U
widlly

=

FOLD BLOCK

T TN T Ay W

GRAY HOSE

BREAKAWAY WING RETURN :

BREAKAWAY WING PRESSURE = BLACK HOSE

Breakaway Wing Hydraulic Hose Routing
Page 175



fA_’!&;’l, ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. ‘DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing
Page 176



ILLUSTRATED PARTS LIST

fﬂS T

Breakaway Wing Hydraulic Hose Routing

A3NNILNOD ONILNOY ISOH DITNYHAAH ONIM AVYMYNYIHE

YIANITAD ONIM AVMYNYINHE 1437

3SOH AVHO = NYNL3H ONIM AYMYMNVIHE
3SOH XOV18 = 3UNSSIHd ONIM AVMYIYIHE

Page 177

Breakaway Wing Hydraulic Hose Routing



fA_’!&;’l, ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing
Page 178



fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing

FUE P EREE B tosE PUMP HYDRAULIC HOSE ROUTING
PUMP RETURN = GRAY HOSE

RIGHT FRONT OF TRAILER

Page 179



fA_’!AT{T'l, ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing Parts List

ITEM| PARTNO.  QTY. DESCRIPTION

1 600040-18A-ZN 1 |HYDRAULIC HOSE, 08-10MOR90-8MOR-168
2 600040-20A-ZN 1 |HYDRAULIC HOSE, 08-8FJX90-10MOR-25

3 600040-2C-ZN 1 |HYDRAULIC HOSE, 10-10MOR-8MOR-180

Page 180



ﬁ%, ILLUSTRATED PARTS LIST

Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM PART NO. QTY. DESCRIPTION

631803 | 1 |CONSOLE, SCS450 (6-BOOM)

631815 | 1 |CABLE, 24' EXT 6BM SCS450

631818 | 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 | 1 |SENSOR, GPS SPEED, RAVEN

632028 | 1 |47 PIN TO 16 PIN ADAPTER CABLE
632077 | 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT
Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK| 1 |PLATE, MOUNT, RATE CONTROLLER
596105M | 1 [HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M | 1 |BOLT, HH 1/4-20 X 3 MAGNI
596128M | 2 |HH G5 3/8 X 1 MAGNI
596235M | 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M | 2 |HEXNUT 3/8 CENTER LOCK MAGNI
631856 1 |SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 1 |RAVEN RATE CONTROL MODULE, SPRAYER
632029 1 147 PIN RCM CABLE
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632031 1 |CABLE, ADAPTER 17'9 PIN
632061 1 [CABLE, FOOT SWITCH 12'

Page 181



&%;, ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup,
No VT Console

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 [HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 {1447 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632031 1 |CABLE, ADAPTER 17' 9 PIN
632045 1 |JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 | PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 | CABLE PRODUCT 47 PIN 10SEC

Page 182



f831

ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar

Rate Controller

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 114'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632070 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

ITEM PART NO. QTY.

DESCRIPTION

631814 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 |47 PIN TO 16 PIN ADAPTER CABLE

632035 1 [14'47 PIN TO 47 PIN PLUG

632077 1 |CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM PART NO. QTY. ‘DESCRIPTION

632035

1

14' 47 PIN TO 47 PIN PLUG

632078

1

CABLE PRODUCT 47 PIN 10SEC

Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. QTY.

632063

1

DESCRIPTION
RAVEN PRECISION CR7 DISPLAY

632066

1

CABLE, CR7 ISO VT ONLY

632067

1

CABLE, DISPLAY PORT, Y ADAPTER

Page 183




&%, ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)
ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 [CABLE, CAN/POWER OEM ISO

632066 1 [CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
ITEM PART NO. QTY. DESCRIPTION

632063 1 [RAVEN PRECISION CR7 DISPLAY

632064 1 |CABLE, RAVEN ISO/POWER

632066 1 [CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch
ITEM | PART NO. |QTY. DESCRIPTION
11145BLK| 1 |SWITCH BRACKET

500027 | 0.25 |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
500028 | 0.25 |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 | 0.25|VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
510016 | 2.5 |HOSE, 1" EPDM

510019 3 [HOSE, 3/4" EPDM

530189 1 |QUICK CONNECT 1" STRAIGHT BARB

530434 1 |1"HB OUTLET XM QC

540013 CLAMP, STAINLESS 3/4" #12

540014 CLAMP, STAINLESS 1" #16

560055 1 |ELECTRICAL SWITCH SEALED SPST

560071 1 |[TOGGLE SWITCH BOOT

NN

Page 184



fA"’!&;’l, ILLUSTRATED PARTS LIST

Control Console Wiring Harness
CABLE,

CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

- B
“—  WHITE 12 GA.

B I 14 GA ——< 1
f m:: b : TE 14 GA, < 15
2> BROWN 18 GA, w2 < 2
3> YELLOY 18 GA. L= R |
4> GREEN 18 GA, et Lo
5 > BLUE 18 GA. LR D
6 > BLACK 18 GA, ool 1 <6
7> BLK/WHT 18 GA, ook 4 < 7
J 8 > BRN/WHT 18 GA. Lo LI D J2
CONSOLE END CABLE END
16 PIN CONNECTOR [ o BLU/WHT 18 GA. wMe | o |16 PIN CONNECTOR
0> 1 ) T
0 ORG/YHT 14 GA reNoTE Sptcn
> e CRLE-SHED - notge 1. g
12 > CABLE-BLACK 20 GA, —:—:Jﬁ—-< 12
13 >—— CABLE-RED 20 GA. L nohse Lo s
= ORANGE 14 GA —I< 14 12
ORANGE 14 GA, =<
14 > 1 .
n ORANGE 14 GA, (ss | ot = iy shoe
15> WHT/BLK 18 GA, wlz e o
<
16> o —( S )
RED 12 GA ——(\f_;—m 12 GA
F
f A
J3

L

Page 185



f‘_’_'&;_l’ ILLUSTRATED PARTS LIST

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

-
15— CABLE-RED T <3
11 | [ o )
2€¢—+—1+— CABLE -BLACK T <2 |J
“<——|*,— CABLE - SHELD —l-y’—'-! 1 | ZnY kesy
s <——+—— CORD-YELLOY 3 > 1
11 11
s com-cy = <2 | P
R — BUACK 18 GA, o T
W .o J
onbet <A | Toler
il
i BROMN 18 GA s <¢c
_m_..<a JS
JZ ORMce < A f Y
cw'csnm b € —— BLUE 18 GA. T <c
— WHE | o 6
Oniee < A | ofex
el
7 ¢— BLK/WHT 18 GA, il <cC
B — YHIE {4 GA — ) 2= P J7
oz yc ORANGE < 3 WAy
hef——— maua <\ |3
8 € BRN/WHT 18 CA, il s < C
_m.<a JB
ORANGE R
< A | TopER
9 ¢—— BLU/fMT 18 GA e < ¢
— | wm| g |4
m <A ? Y

Page 186



fBST

-

ILLUSTRATED PARTS LIST

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

J2
PIN l! n Color Siu TO _PIN NO. Wulticore
1 1-1 4

| : 408-4001-025
: 408-4001-024
i PERlPHWL SEAL GREASE
08-4001-019
ENOJ’SJ{ATE POTTING

P

WG R RRTRERRY
AR I

) st
1 : SPUCE
1 : HEATSHRINK

J1 2 « J—1—— (09504) BLACK 18 GA. (SENSOR RIN) 5 (0950D) BLACK 18 GA. (SENSOR RIN) ———T—=m=J2 11
J1 3« J———— (09508) BLACK 18 GA. (SENSOR nm)EI

J1 34+ Doy (0950C) BLACK 18 GA. (SENSOR RN)

915+ 3 (00624) RED 14 GA. (HC PWR) ] (0062C) RED 14 GA. (HC PWR) ———m=J2 16
J1 6+ D (00628) RED 14 GA. (HC PWR)

J1 32+ De—1— (0972A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) :— (0972C) RED/WHITE 18 GA. (SNSR B/10/12V PWR) —1—mm+J2 14
J1 33+ De—— (0972B) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

J1 36+ ) (0981) GRAY 18 GA. (DRIVER 1) 26
J1 37+ > (0983) BROWN 18 GA. (ORMER 2) 22
J1 38+ D (0984) BLUE 18 GA. (DRVER 3/INPUT 22) ’s
J1 39+ D (0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) 27
J1 40+ > (0985) BROWN/WHITE 18 GA. (DRVER 5) 28
J1 41+ ) (0987) BLUE/WHITE 18 GA. (DRVER 6) [om-- 32 9
d1 124 (0966) GRAY 18 GA. (INPUT 1) J2 13
J1 42+ (0988) WHITE/BLACK 18 GA. (DRVER 7) J2 10
J1 244D~ (0977) BROWN/WHITE 18 GA. (DRVER 15) 23
J1 22+ ) (0963) RED 16 GA. (SNSR 5V PWR) 212
J1 23D (0978) BLUE/WHITE 18 GA. (DRIVER 16) 24
NRED, (0010A) BLACK 14 GA. (HC GND) 21
J1 4 ) (00108) BLACK 14 GA. (HC GND) J2 15
J1 25+ (0998) GREEN 16 GA. (RT FENCE ROW) 38
J1 26+ (0997) YELLOW 16 GA. (LT FENCE ROW) B3 C

Page 187



ILLUSTRATED PARTS LIST

fﬂS T

ECU, 47 Pin Rate Control Interface (632029)

81 Pin

Cable,

(0012} (9herenod-ines

Lt

Ao il

uehl

Page 188



fosI

ILLUSTRATED PARTS

LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

(00624) RED 10 GA. (HC PWR) p (00626) RED 10 GA. (HC PWR) .2

(00104) BUACK 10 GA. (HC GND) = (0010E) BLACK 10 GA. (HC GND) 1o 06 1
U5 6 vl (09064) BLUE 18 GA. (MASTR SW) (0906C) BLUE 18 GA. (WASTR SW) FCoure
U5 8 =y = (0182) RED 14 GA {12V BATT) = 7 — — o8
259 s=———}— (00524) CBL-RED 18 G, (1BC PWR) CaLt —f—} =] 1+ (00528) CBL-RED 18 GA (TBC PWR) cBL2 ——F————=C+ 7 &
J5 3 -m——f—1— (00404) CBL-BLK 18 GA. (TBC RTN) CBLY =i 5] +—— (00408) CBL-BLK 18 GA. (TBC RTN) cBlz —+—+———+(- o7 3
95 10+ m-f———- (090%A) CBL-GRN 18 GA. (50 CAN L0) cBL1 —H—+ 5 4| (0905C) CBL-GRN 18 GA. (IS0 CAN LO) €BL2 —+—+—————1=C+J7 10
45 4 rmt——t ) (000w caL-YEL 18 G (50 oan ) caLt —H—F A (0304C) CBL-YEL 18 GA (SO CAN H) CBL2 HC a7 4
45 2 = (0922A) RED 16 GA. (ECU PWR) = (0922C) RED 16 GA (ECU PWR) Loz
J5 1 e (00704) BLACK 16 GA. (ECU RTN) ] (0070C) BLACK 16 GA. (ECU RTH) = am
1 16 IH——————— (0070B) BLACK 16 GA. (ECU RTN)
9 (05228) RED 16 GA. (ECU PUR) —————————— G Py
an-; (03068) BLUE 18 GA (UASTR SW) —(mn}n:uuumcm}—(ds\_pn )T,;.,-,—B(mm)mummm)—{-ﬂs
an 19- YELLOW 18 GA. (IS0 CAN Y [
RIS “m’;m‘m&"mﬁ '— (0062K) RED 14 GA (HC Pﬂ)—@:;}f)'(mlmuaiwm)--(-ms
BT (00108) BLACK 18 GA (HC GND) (0010F) BLACK 14 GA. (HC GND) - €81
EETSS (0010C) BLACK 18 GA (HC GND) (00106} BLACK. 14 GA. (HC GHD) Fgeg
J1 6§ = Jet———————— (0010D) BUACK 16 GA. (HC GND)
J1 1 = - (00628) RED 16 GA. (HC PWR) o
12 = I+ (0062€) RED 16 GA. (HC m)%‘b(cmm RED 10 GA (HC m)—éo"u:S—(omn RED 10 GA. (HC PWR) —
913+ 1~ (00820) RED 16 GA (HC PWR) 250 &
g (0948) GRAY 18 GA. (IMPLUNT/HGHT SW) (-8 31
vl (0950) BUACK 18 GA. (SENSOR RTN) 82
o 14 {0970) BLACK 18 GA. (SENSOR RTN) <83
a2 (0951) BROWN/WHITE 18 GA (NPUT 18) T
sl . (054) WHITE/BROWN 18 GA. (WPUT 11) C 48 10
204 ) (0959) BROWN/WHTE 18 GA (INPUT 9) L8 11
an (0827) WHITE/BROWN 18 CA. (NPUT 17) - - 8 21
ne (0962) RED/WHTE 18 GA. (SNSR B/10/12V PWR) - i8 33
23 (0872) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) L%
813 (0881) GRAY 18 GA. (ORMER 1) o8 38
B2 (0983) BROWN 18 GA. (DRMER 2) -J8 37
a8 (0384) BLUE 18 GA (DRVER 3/INPUT 22) ~( <48 38
Ba - (0985) BUACK/WHTE 18 GA (DRNER 4/INPUT 12) -8 3
LERD. (0386) BROWN/WHITE 18 GA (DRMER 5) +J8 40
yoiy (0387) BLUE/WHTE 18 GA (DRWER 6) LC a8 41
L (0988) WHITE/BLACK 18 GA, (DRVER 7/INPUT 21) -+ JB 42
sa- (0991) WHITE/BROWN 18 GA. (DRVER 8/NPUT 10) -8 43
89 (0993) WHITE/BLUE 18 GA. (DRNER 9) (48 &
b (0994) VIOLET 1B GL (DRMER 10) C b 48
L RIED. (0995) BROWN/WHITE 18 GA. (DRVER 11) ~( 8 2
by (0996) BLUE/WHITE 18 GA. (DRIVER 12) -C - 38 30
433 (0997) YELLOW 18 GA. (DRVER 13) ( + JB 26
b (0968) BLUE 18 GA. (WPUT 1) B 12
315> (0967) BLJE/WHITE 18 GA. (INPUT 2) <13
v3 16+ {0956) GRAY 18 GA. (IWPUT 14) Ce 08 7
33T (0957) BROWN 18 GA. (NPUT 16) C 8
W 18- (0947) VIOLET 18 GA. (NPUT 24) CoiB 18
et (0364) YELLOW 18 GA. (WPUT 23) S
43 20- (0946) WHITE/BLUE 18 GA. (INPUT 13) =( +JB 19
b (0926) WHITE/BLUE 18 GA. (NPUT 15) o8 2
i3 22+ > (0960) BLACK 18 GA (SENSOR RTN) e
43 23 3 - (0477) YELLOW 18 GA. (DRVER 15) (B 24
93 24 (0698) GREEN 18 GA. (DRVER 14) (48 25
g 288 (0944) GRAY 18 GA. (DRNER 17/ NPUT 15) - 08 46
e (0645) BROWN 18 GA. (DRVER 18/WNPUT 20) Coi8 47
27 (0976) BLUE 18 GA (DRNER 10/8PUT 8) et
L (0958) BLACK/WHITE 18 GA. (DRVER 20/8PUT 6) -8 28
43 29¢ > (0963) ORANGE 18 GA. (SNSR SV PWR) € -8 22
43 - (0961) BLUE 18 GA. (DRIVER 21/MPUT 3) .8 14
3 32+ (0968) BLUE 18 GA. (DRIVER 22/MPUT 5) €8 16
43 33¢ (0863) BLUE 18 GA. (DRVER 23/M9UT 7) {08 17
43 4. (0949) BLUE/WHITE 18 GA. (DRVER 24/INPUT 4) <8 15
43 35+ (0978) GREEN 18 GA. (DRVER 18) (48 23

Page 189




fBST

ILLUSTRATED PARTS LIST

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

2

¥

S
:
.

O PN MO thdtcon
=24 e
I -

SAUT-CONOUAT) (400
]

PLUG TOGETHER PROR. TO SHEVENT

3
Sae 0 PO WA
0 J8-24 jobae s
‘-a A-3) lew

1 409-4001-283

17 408-4001 38
1 408-4002-301

434-1001-020 (184.0)
11

)
\
El
3

"o

Color
Bucx
o
BoACE
Ace

[
=0
oRar

ERsETIIaEIp

RILREEIET

&
B B2ENR

S8ENE T

J1 35

(0964) YELLOW 18 GA. (TANK FULL SIG)

J1 3

(0948) GRAY 18 GA. (P HEXGHT)

“J4 6

s
a3

(0957) BROWN 18 GA. (INPUT 16)

(it 4

(0967) BLUE/WHITE 18 GA. (TANK FILL SIG)
(0970C) BLACK 18 GA. (TANK FILL GND)
(0962C) RED/WHITE 18 GA. (TANK FILL PWR) —1

~C+ 42
=C- 4 3
teC+ 04 1

{009 (MUNONG>-11s

I PR )
(0970A) BLACK 18 CA. (SENSOR RTN) - (09708) BLACK 18 GA. (SENSOR RTN)
t— (0962A) RED/WHITE 18 GA. (SNSR B/10/12V PAR) (09628) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) —1

—tC- 53

e+ 35 33

(00628) RED 14 GA. (HC PWR)

~(+ 356
(55

(00624) RED 14 GA. (HC PAR)

<
35

(00104) BLACK 14 GA. (HC GNO)

(00108) BLACK 14 GA (HC GND)

C
(54
(52

(0950) BLACK 18 GA. (SENSOR RTN)

-

(0951) BROWN/WHITE 18 GA. (INPUT 18)

<359
(5

(0954) WHTE/BROWN 18 GA. (INPUT 11)

(0959) BROWN/WHITE 18 GA. (INPUT 9)

(05

(0927) WHTE/BROWN 18 GA. (INPUT 17)

{05
-5

(0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

(0981) GRAY 18 GA. (DRIVER 1)

{5

(0983) BROWN 18 GA. (DRNVER 2)

L 05 37

(0984) BLUE 18 GA. (DRVER 3/INPUT 22)

L35

(0885) BUACK/WHITE 18 GA  (DRVER 4/WNPUT 12)

95

(0985) BROWN/WHITE 18 GA. (DRVER 5)

Lo 05

{0987) BLUE/WHITE 18 GA. (ORMER 6)

(0088) WHITE/BLACK 18 GA. (ORVER 7/WPUT 21)

(0991) WHITE/BROWN 18 GA. (ORVER 8/INPUT 10)

~( 5

{0993) WHITE/BLUE 18 GA. (ORMER 9)

(0994) VIOLET 18 GA. (ORVER 10)

-3

(03995) BROWN/WHITE 18 GA. (DRVER 11)

L35

(0996) BLUE/WMITE 18 GA. (DRVER 12)

L5

(0997) GREEN 18 GA. (DRNVER 13)

- 005

(0966) BLUE 18 GA. (INPUT 1)

{35
(57

(0956) GRAY 18 GA. (INPUT 14)

'

(0947) VIOLET 18 GA. (PUMP RMP SIG)

(-5 18

(0946) WHITE/BLUE 18 GA. (INPUT 13)

L0519

(0926) WHITE/BLUE 18 GA. (INPUT 15)

~(+35 20

(0960) BLACK 18 GA (SENSOR RTN)

(o5 34

(0998) YELLOW 18 GA. (ORMVER 14)

C45 25
L +05 46

(0944) GRAY 18 GA (DRVER 17/NPUT 19)

(0945) BROWN 18 GA. (DRVER 18/INPUT 20)

~C 208 47
(65 27

(0976) BLUE 18 GA (DRIVER 19/INPUT 8)

{

(0958) BUACK/WHITE 18 GA. (ORWER 20/INPUT 6)

05 28

(0963) ORANGE 18 GA. (SNSR SV PWR)

{5 22

(0961) BLUE 18 GA. (DRVER 21/INPUT 3)

~CeJ5 14

(0968) BLUE 18 A (DRIVER 22/INPUT 5)

L35 16

(0969) BLUE 18 GA (DRVER 23/INPUT 7)

(205 17

(0949) BUJE/WHITE 18 GA. (ORIVER 24/INPUT 4)
t—— (0978A) GREEN 18 GA. (DEC)

t—— (0977A) YELLOW 18 CA. (Nc)—l

vy

L0515

(09778) YELLOW 18 GA. (INC)

~(r05 24

(0978C) GREEN 18 CA. (0EC)

3523

Page 190



&%. ILLUSTRATED PARTS LIST

Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632031)

8o
(00104) BUACK 10 GA. (HC GND) ———— =+
3 AR B 32
‘)—-—(ootwummumnm—(c;;\of (00828) BED 10 GA (MG PHR) ————— =+
1.8 "9
.- 3y (0052) CHL-RED 18 GA. (CAN PWR) CBLY S
17| (B (W] "
« + (0040) CBL-BLK 18 GA (CAN GND) CRY +—+ .
41_8| 3] [N A
. + (0504) CEL-YEL 18 GA. (CAN i) CBLI .
41 9 11 P e o
s o (0905) CBL-GRN 18 CA. (CAN L0) CBLY A, .
1 4 42
“> (09224) RED 14 CA (ECU PAR) .
2 s “
Z (00708) BACK 14 GA. (ECU GND) (0070C) BACK 14 GA (ECU GND) st +
[7A)
* D (00708) BUACK 18 GA. (MASTER SW GND)
2 ¢ “e
: (0006) BLLE 18 CA. (VASTER SW SC) i
“e
(0182) RED 14 GA (12V CONSTANT) =

Page 191



f‘%. ILLUSTRATED PARTS LIST

Cable, Foot Switch, 12’ (632061)

W[Color]Size] TO [PIN
BACK]T8 GAJT—A808-401- 4%

BLUE]18 GA| asor-se | 1 : 405-2001-015
1 : 408-4001-974 .;‘
o
o a
a W
n
b b
w0
;‘gu
=8
-
28

=
.

(0070) BLACK 18 GA. (MASTER SW GND)

[

AN /NN

-N

(0906) BLUE 18 GA. (MASTER SW SIG)

(0182) RED 14 GA. (12VDC CONSTANT) -

434-1001-020 (144.00)

E NOTE 2

a
PIN |# ®iColor|Siz: 10 PIN_NO. [Multicore|
A_|{00%) 18 A J2—1
RED[M GA| T1—1 [408-&01-317]
C BLUE]TS J2-2

1 : 408-4002-330

SE|

—

0C1

1 : 408-4002-321

1 : 435-1000-101
1 : CABLE-TE

Page 192



ILLUSTRATED PARTS LIST

fﬂS T

Cable, Raven ISO/Power With IBBC Connector (632064)

IEINNNEN

« ST B

.mmnm TTIVIIFITI VIS L1

o0-coto—oee ¢ |

[ e 11T P Y N
VG DL S 0 B
.L

T00-0000-9 | |

[l e

SV ON M DL W e B e

™

0-000-o |

= | = or 1 o vl

O O o ) B

£

oot | |

s
R

Jges

¥
bt
eese i

F L

Page 193



f‘ﬂ_‘?{l. ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

(154) ORANGE 16 GA. (XEY SW PWR)

(20) BUCX 16 GA. (ECU WD)

(6F) YELLOW 16 GA. (CAN M)
4
*——(4\) RED 14 GA (ECU PWR) (40) RED 14 GA. (ECU PUR) —————— (8F) GREEN 16 GA. (CAN LO)

: 144) RED 16 GA
D (21 B 14 G (520 ) ——— (26) B 18 G (@0) - e
(1A) BUACK 10 GA (HC GND)

L
o I—— [0 g L
91000 0% 0% P98 = " (189 5D 10 oA 0 Pw) °{u\.g';u-)nwuocm—m
(1) RED 18 GA (SW PWR) (138) RED 18 GA. (SW PWR)
400 A

Put
E I s Ny )
_] (148) RED 14 GA (LOGC PWR) (146) RED 14 GA. (L0GC PHR) —OT\LO— (140) FED 14 GA. (100K FIR)
@—ummuumam T DN e
(2) BUGK 18 GA (ECU D)
— \wa“uﬁmm)_@
E':- (2€) BUACK 16 GA (ECU GND) ———
= (4) RED 16 GA. (ECU PWR)
T (68) YELLOW 16 GA (oMW )
L= (28) GREDN 16 GA. (cAN LO)
(54) CBL-RED 18 GA (AN PAR) CBLt —f—} ::t (52) CouneD 18 ok (oW ) o2 -F-Y ::
(7A) CBL-BLX 18 GA (CAN GND) CRLY :: r (meu-uuu(wan)m:: r P
(8n) COL-GRN 18 GA. (CAN LO) CBUY —T—T a——(&)muu(o«m; = (8€) CBL-GRN 18 GA. (CAN LO) CBL2 —TT R (8G) GREEN 18 GA. (CAN 1O) “!
p (84) CBL-YEL 18 GA. (oW 1) cBLt —& < (6C) YELLOW 18 GA. (O 1) (66) CBL-YEL 18 GA (oW W) ooz —tF—35 (66) YELLOW 18 GA. (AN H) -
%}—mmummm
32| (e) RED 18 GA (ecu PwR)
= (60) YELLOW 18 GA. (G H)
| "—f————(s0) GREDX 18 GA. (AN LO)

Page 194



&%. ILLUSTRATED PARTS LIST

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

[ -

s g
i i--d
ool ¥
aea 8
v 2
¥

j;);——r-‘-r— (18) CEL-RED 18 CA (CAN PWR) B2 = = - £=4— (1C) CBL-RED 18 CA (CAN PWH) CELS _{_‘r—z_f_}.(,o) CBL-RED 18 CA (CAN PaR) CBLA _(_I___:;_;
AT 08 o 18 G (o o) caz— 5 T (56) CaL-BUX 18 GA (caN G0) CBLS —H———————1—- (30) CBL-BX 18 GA (O 0) CB4 T
DT TT (48) CAL-GRN 18 GA (O L0) CBL2 —TT = T () CL-GRN 18 GA (0N L0) CBL3 —T—T———T—T T (40) CEL-GAN 18 GA (CAN 10) B4 —T T 7373
Ik (28) ce-ven 18 ca (o w) caz —4FH b (26) con-veL 18 A (O H) cELY —kF—— A (20) COL-YEL 16 O (ot ) oLt —bd—mer
K] o~ &

T (o) cam 18 o (o ) cut :

ST (e oo 18 68 (oM L) s ——H——————

ST (M) CBL-BLX 18 G (M GWD) B —T T s
et (1) CBL-RED 18 CA (AN PUR) CBLI =] L1 e couecm 8 o (o 10) cos 15
[41] Lt (26) CBL-YEL 18 GA (CAN M) CBUS —t—F "G
s (94) CRANGE 16 GA (KEY SW PWR) e
_'.4‘2 (118) BLACK 16 CA (GND) <.
lam (10A) RED 16 GA (CONSTANT PWR) =< |

Page 195



/%14

ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

a
3
PIN W0 Color Size P;D PIN_NO, Wicse PiN SR Color sm -G PiN O, Nalicare
1 EMPTY
& e 2 |{ex)jcaL-ax20 o2z Jee-ammicaLs
p EMPTY 3 [{7a){ce-seof20 caf u2-3 be-m-micaL
E T EMPTY
3 L 5 (sa)lceL-suiz GA| J2- 4 Iam-zElcaLt
6 EMPTY
7 EMPTY S S o
8 EMPTY 8 EMPTY
L] EMETY 9 EuPTY
10 EMPTY
11 EMPTY
12 [(IA)IvELLonf20 GAl J5—P |+ | ~ 5 ‘3%‘; zﬂc‘% aié
13 EMPTY > TWIST 2 : 313-1000=-004
14 |2A)[GREEND GALJS-N| * | - 1 : 408-9000-001
15 EMPT 5
16 J(34)] RED [ GAJJa=1] *= | i
v 4 EMPTY PIN WM. Color S2e 10 PIN NO, W
18 EMPTY A EMPTY
19 EMPTY 8 EMPTY
20 J(aA)|Black]o @] sa=2] + ] < gy
8-4001-818 E EMPTY
I : PERS DHEML SEAL GREASE (r: Eu:}w
MPTY
H EMPTY
J EMPTY
K EMPTY
L EMFW
M
TWIST —z N_|(2A)|GREEN]20 U\IJ qun
2 |(1A)YELLOW|20 GA| J'r-"'m
R {(oa)] RED 20 caluz— 7 joarn
s P Y
S U (1OVIOLET[20 GAl 18 @ o wd
: J-HOOK PRIOR v |(54) Bmx[mu J2=1 e
ID LABEL T0 CRIMPING

"PORT 1/0GPS W" 408-4002-060

1 408-4001-019

g

T

1 434-0105-272
114.3 : 434-0200-066

) SHRINK ALL
15 434-0105-254  TUBING COMPLETELY

SPLIT-CONDUIT(2) (8.00) i
2 n ity 1.00
“@ i it i1 e ‘
N B Color Size TO P sty 1 : RING-CONDUIT !

J [‘MJFGUKIN ?G(J-, 5=V -
o ol .
4 CBLY
ré { ;| C(D" 3;’(;\ ne seumu
'; lU !'v:ﬁ‘;vﬁ:'j? m AA)[ BLACK | GA|J1 - 20}08-an-ta]
: 408-4001-282
1 : 408-4001-630 1 : 408-4001-286
1 : ENCAPSULATE-QVERMOLD
J2 4 J3 5
<D - (8A) CBL-SLD 20 GA. (GND) CBL! . .
J2 2 [ ] [ ] J3 2
=, T (6A) CBL-BLK 20 GA. (PORT 1/DGPS IN RX) CBL1 =T .
J2 3 J3 3
D, - (7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) CBLI l‘_J .
J2 7 J5 R
<D (9A) RED 20 GA. (CONSOLE PWR) .
J2 8 J5 U
< (10A) VIOLET 20 GA. (IGN SW) .
J2.1 J5 vV
* ) (5A) BLACK 20 GA. (LOGIC GND) .
J1 12 J5 P
<2 (1A) YELLOW 20 GA. (ISO CAN HI) .
J1 14 JS5 N
<D (2A) GREEN 20 GA. (ISO CAN LO) .
J1 16 J4 1
£J (38) RED 20 GA. (SW PWR) Co
J1.20 J4 2
«3 (4A) BLACK 20 GA. (GND) -

Page 196



/%14

ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

2®
PIN WRE N). Color  Size TO PIN NO. Wi
Al MPTY 3

8
C
D
3
6
(4
_H1
J
.
O} Y
PIN WRE M0, Color | Size  TO [PIN NO.Mcoe ¥
AL MPTY R
i S
C WP 7
MP U1
(3 v
1 : 408-4002-058
1 i 408-4001-019

<|t: —<[m=u}viz:"xt-4‘

: 408-400°-019 S4
1 : SPUCE
1 : HEATSHRINK
| — )
1 : SPUCE
[a— (N1)  SPUT-CONDUIT(Y) (6.00) 1 : HFATSHRINK
— | i S B
= st (2)
1 : SPUCE 1 : NODE-TAPZ
> — 1: NUYZSHR\NK 2 : CABLE-TIE
1 : SPUCE
1 : HEATSHRINK
S3
1 : SPUCE
1 : HEATSHRINK

D LABEL:
“PRIMARY DISPLAY"

JF J2 F
(6A) ORANGE 18 GA. (DISP 12V SW OUT) G -
JIH J2 H A
(7A) GRAY 18 GA. (AUDIO MUTE OUTPUT) C- ¢
i 42 2
(8A) GREEN 18 GA. (CCD+) € £
J1 K J2 K i
o (9A) YELLOW 18 GA. (CCD-) —Ce g
L 2L L
- (10A) BROWN 18 GA. (RADAR INPUT TO DISP) C 1
Jg M 2 M 4
(11A) WHITE 18 GA. (IMP SWITCH) Ce =1 ;
Jas ers T
(12A) GREEN 18 GA. (VEHICLE CAN LO) < v [ ERTEEETE AR EE
arT 2T 1 : 408-4002-058
(13A) YELLOW 18 GA. (VEHICLE CAN HI) € e el
JI N st J2 N
+me—— (1A) GREEN 18 GA. (ISO CAN LO) (1B) GREEN 18 GA. (ISO CAN LO) ——C*
JI'P S2 J2 P
+me—— (9A) YELLOW 18 GA. (ISO CAN HI) (2B) YELLOW 18 GA. (ISO CAN Hl) ——C*
JI'R S3 J2 R
smme—t— (3A) RED 18 GA. (CONSOLE PWR) (38) RED 18 GA. (CONSOLE PWR) —f—=C*
Jgu sS4 2u
~me—1—— (4A) VIOLET 18 GA. (IGN SW) (4B) VIOLET 18 GA. (IGN Sw)——=C*
Jav 2V
+me—— (5A) BLACK 18 GA. (LOGIC GND) (5B) BLACK 18 GA. (LOGIC GND) —1—C *
J3N
(1C) GREEN 18 GA. (SO CAN L0) [—~C-*
3P
(2C) YELLOW 18 GA. (ISO CAN Hl) ——C*
J3R
(3C) RED 18 GA. (CONSOLE PWR) __J.:SU
(4C) VIOLET 18 GA. (IGN SW) ——ng
(5C) BLACK 18 GA. (LOGIC GND) —T—=C*

Page 197



fBST

ILLUSTRATED PARTS LIST

-

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

; : 408-4002-133

: 408-4001-803
1 : CABLE-TIE
, LS
(N1) st (N2
1 : CABLE-TE 1 : SPUCE
Ol 1 : HEATSHRINK

J1 5 e e (0062A) RED 14 GA. (HC PWR) ———temeJ2 36
16+ (00628) RED 14 GA. (HC PWR) 92 37
NRED (0010A) BLACK 14 GA. (HC GND) 921
J1 4 <X (00108) BLACK 14 GA. (HC GND) 922
J1 2« Jet————— (0950A) BLACK 18 GA. (SENSOR RTN) ﬁﬁ (0950C) BLACK 18 GA. (SENSOR RIN) —t~==+J2 29
IR ED (0950B) BLACK 18 GA. (SENSOR RTN)

J1 32+ )+ (0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) J2 30
J1 36 ) (0981) GRAY 18 GA. (DRVER 1) 32 4
1 37+ (0983) BROWN 18 GA. (DRIVER 2) 925
J1 38+ ) (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 26
J1 39 D (0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) e 32 7
J1 40+ (0986) BROWN/WHITE 18 GA. (DRVER 5) 28
J1 41 (0987) BLUE/WHITE 18 GA. (DRVER 6) 929
J1 42+ (0988) WHITE/BLACK 18 GA. (DRVER 7/INPUT 21) 92 10
J1 43+ (0991) WHITE/BROWN 18 GA. (DRMER 8/INPUT 10) 2n
J1 44+ ) (0993) WHITE/BLUE 18 GA. (DRVER 9) feeme J2 12
J1 45 (0934) VIOLET 18 GA. (DRVER 10) 213
J1 29+ ) (0995) GRAY 18 GA. (DRIVER 11) J2 28
J1 30 ) (0996) BROWN 18 CA. (DRVER 12) 2 27
3112+ ) (0966) GRAY 18 GA. (INPUT 1) J2 28
J1 13+ (0967) BROWN 18 GA. (INPUT 2) r-.J2 23
N ED, (0956) BLACK/WHITE 18 GA. (INPUT 14) 2 3
18+ (0957) BLUE/WHITE 18 GA. (INPUT 16) 92 35
J1 18- (0947) BLACK/WHITE 18 GA. (INPUT 24) J2 14
J1 19+ ) (0946) BLUE 18 GA. (INPUT 13) J2 24
J1 340 D (0960) BLACK 18 GA. (SENSOR RTN) remeJ2 21
J1 24+ (0977) BROWN/WHITE 18 GA. (DRVER 15) 92 18
A (0944) WHITE/BLACK 18 GA. (ORVER 17/INPUT 19) 2
J1 47 (0945) WHITE/BROWN 18 GA. (DRVER 18/INPUT 20) J2 18
122+ ) (0963) RED 16 CA. (SNSR 5V PWR) 92 22
J1 23+ ) (0978) BLUE/WHITE 18 GA. (DRVER 16) 215
J1 33+ D) (0962) RED 18 GA. (SENSOR 12V PWR) remJ2 34
3127+ (0976) WHITE/BLUE 18 GA. (DRIVER 19/INPUT 8) J2 19
J1 28+ D ~ (0958) VIOLET 18 GA. (DRVER 20/INPUT 6) rewm- 42 20

Page 198



ILLUSTRATED PARTS LIST

fﬂS T

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

(oon2) (1e20- 1004 -y

Page 199



ﬁ%. ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34 2T
fr™ 7 (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ i
- ! { (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 ! : o
- 7 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 7 C -
J1 2 3B
s (0950) BLACK 18 GA. (PRESS GND) i
e (0972) RED/WHITE 18 GA. (PRESS +12V) J; 5
. (0956) GRAY 18 GA. (PRESS SIG) G
J1 24 _J.4t 1
e (0977) YELLOW 18 GA. (INC) %
(0978) GREEN 18 GA. (DEC) —Ce

J1 36 5 C
(0981) GRAY 18 GA. (SECTION 1) —Jg 2

(00628) RED 18 GA. (VLV 1 PWR) ——J-scé

(0010B) BLACK 18 GA. (VLV 1 GND) —1—C *

J1 38 J7 ¢
(0984) BLUE 18 GA. (SECTION 3) —J-§ .

3 : PWR) —— *

(0062C) RED 18 GA. (VLV 3 PWR) —J§ .

(0010C) BLACK 18 GA. (VLV 3 GND) —t—C*

J1 40 J9 C
» (0986) BROWN/WHITE 18 GA. (SECTION 5) -+—=( *
J15 3 4/ Jg A
T (0062A) RED 14 GA. (VLV PWR) (0062D) RED 18 GA. (VLV 5 PWR) ——J-g( .
+m>—— (0010A) BLACK 14 GA. (VLV GND) S1 (0010D) BLACK 18 GA. (VLV 5 GND) —1—C *
J1 26 g1 1
- (0997) GREEN 18 GA. (LEFT FENCE ROW) ——Jﬁ %
(0010E) BLACK 18 GA. (FENCE ROW GND) T—C°

J1 37 J6 C
. (SECTION 2) ——C

(0983) BROWN 18 GA. (SECTION 2) —Jg 2

(0062F) RED 18 GA. (VLV 2 PWR) ——J-s(é

— (0010G) BLACK 18 GA. (VLV 2 GND) —1—C

J1 39 J8 C
. (0985) BLACK/WHITE 18 GA. (SECTION 4) ——55;
(0062G) RED 18 GA. (VLV 4 PWR) _—I§é

— (0010H) BLACK 18 GA. (VLV 4 GND) —1—C *

J1 41 JioC
0987) BLUE/WHITE 18 GA. (SECTION 6) ——=C *

J1 6 S4 ( ) / ( ) _.1'15 A
e — (0062E) RED 14 GA. (VLV PWR) - (0062H) RED 18 GA. (VLV 6 PWR) —;6 .
+m——— (0010F) BLACK 14 GA. (VLV GND) (0010J) BLACK 18 CA. (VLV 6 GND) ——C »
J1.25 J12 1
. 1 RIGHT FEN .
(0998) YELLOW 18 GA. (RIGHT FENCE ROW) ]5 >

—— (0010K) BLACK 18 GA. (FENCE ROW GND) T—C*

Page 200



ILLUSTRATED PARTS LIST

fﬂS T

FAST 6’(632078)

Product Cable, 47 Pin, 10 Section, Liqu

B iod

F<oo

&

|
190-T00% =53 4
©

(0009) (1)620+ 1004 ~15v

Page 201



&%, ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

J1 8 415 4
--— (0957) BROWN 18 CA. (PRESS 2 SIC) L+
J1 31 J'I; 6
(0948) GRAY 18 GA. (IMP HEIGHT) o

J1 33 4151
- (0962) RED/WHITE 18 GA. (TANK FILL PWR) (-
J1 13 415 2
om—e— (0967) BLUE/WHITE 18 GA. (TANK FILL SIG) —Ce
g3 415 3
(0970) BLACK 18 GA. (TANK FILL GND) &

J1 35 J15 5
(0964) YELLOW 18 GA. (TANK FULL SIG) o

J1 34 21
fre ™ (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 * %2
- T (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 11 ! %3
- 7 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 7 (-
J 2 38
- .
- (0950) BLACK 18 CA. (PRESS GND) —J§ r
e (0972) RED/WHITE 18 GA. (PRESS +12V) J’- .
(0956) GRAY 18 GA. (PRESS SIG) (-

J1 24 &1
s (0977) YELLOW 18 GA. (INC) _JE e
(0978) GREEN 18 GA. (DEC) —Ce

J1 36 5 C
1 =

(0981) GRAY 18 GA. (SECTION 1) ‘;§ :

(0062C) RED 18 GA. (VLV 1 PWR) —§B

(0010C) BLACK 18 GA. (VLV 1 GND) —1—=(C -

J1 38 J7.C
- (0984) BLUE 18 GA. (SECTION 3) j‘; ¥
(0062D) RED 18 GA. (VLV 3 PWR) —J-ga

— (0010D) BLACK 18 GA. (VLY 3 GND) — (-

J1 40 J9 C
(0986) BROWN/WHITE 18 GA. (SECTION 5) +—{*

J1 5 ssj/ Jg A
= (00624) RED 14 GA (Vv PWR) < (0062E) RED 18 GA. (V5 PWR) ——=L -
+m—— (0010A) BLACK 14 GA. (VLV GND) 3 \‘// (0010E) BLACK 18 GA. (VLV 5 GND) —1—C*
g1 42 N aic
(0988) WHITE/BLACK 18 GA. (SECTION 7) —J~1§ q

(0062F) RED 18 GA. (VLV 7 PWR) “; -

(0010F) BLACK 18 GA. (VLV 7 GND) —={*

J1 44 Ji3 C
T e

(0993) WHITE/BLUE 18 GA. (SECTION 9) Tﬁg A

0010G) BLACK 18 GA. (VLV 9 GND) —1—=( *

( ) BLA (v ) —ﬁg %

(0062G) RED 18 GA. (VLV 9 PWR) — 1=~

J 37 16 C
(0983) BROWN 18 GA. (SECTION 2) “Jé H

(0062K) RED 18 GA. (VLV 2 PWR) _.fsce

— (0010K) BLACK 18 GA. (VLV 2 GND) ——C

J1 39 8 C
(0985) BLACK/WHITE 18 GA. (SECTION 4) ——Jg 4

(0062L) RED 18 GA. (VLV 4 PWR) ——J—BC'-S

— (0010L) BLACK 18 CGA. (VLV 4 GND) —t—C =

J1 41 Jio C
- (0987) BLUE/WHITE 18 GA. (SECTION 6, .

a6 4 (0987) BLUE/WHITE (SECTION 8) =26
51—-4——(0052.1) RED 14 GA. (VLV PWR) = (0062M) RED 18 GA. (VLV 6 PWR) _‘ﬁﬁ =
+m—— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV 6 GND) —t—=(+
J1 43 J1Z C
0991) WHITE/BROWN 18 GA. (SECTION 8) ‘ﬁS "

0062N) RED 18 GA. (VLV 8 PWR) ———=( +

| ( ) ( ) —J;g 3

(0010N) BLACK 18 GA. (VLV 8 GND)  [—C~

J1 45 Jia C
- (0994) VIOLET 18 GA. (SECTION 10) T& A
“— (0010R) BLACK 18 GA. (VLV 10 GND) ——=( *

( ) (v ) —d'ﬁ A

(0062R) RED 18 GA. (VLV 10 PWR) ——C~

Page 202



fA_AﬂT{—I. ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location

9613TF-80 HARNESS 1.D. & LOCATION

Page 203



&%l, ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 [FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Page 204



ILLUSTRATED PARTS LIST

fﬂS r

Lighting Harness Routing

SSINYVH ONILHOIT

1HOIT Y38V LHOIY

1HOIT A3y LHO

1HOIN d3d 1431

Lighting Harness Routing

Page 205



&%l, ILLUSTRATED PARTS LIST

Lighting Harness Routing Parts List

ITEM PART NO. |QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Page 206



f831

ILLUSTRATED PARTS LIST

Blue Lights

Blue Lights Parts List 28959

ITEM PART NO. ‘ QTY. DESCRIPTION
1 28747 2 PLATE, LIGHT MOUNT TOP
2 28748 2 PLATE, TF LIGHT MOUNT
3 28970 1 PLATE, PROX SWITCH MOUNT
4 596101M 2 BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 596134M 4 BOLT, HH 3/8-16 X 4 GR5 MAGNI
6 596235M 2 NUT, CENTERLOCK, 1/4-20 MAGNI
7 596237M 4 NUT, CENTERLOCK 3/8-16 MAGNI
8 596256M 2 WASHER, FLAT 1/4 USS MAGNI
9 632121 1 PROX SWITCH, PARKER
10 740057 1 HARNESS, BLUE SPRAY LIGHTS
11 740058 2 LARSEN BLUE LED SPRAY LIGHT

Page 207



fAnﬁ{;. ILLUSTRATED PARTS LIST

fasT

®

Page 208



ILLUSTRATED PARTS LIST

fﬂS T

Product Control Harness Routing

SSANYVH T0dLNOD LONAO0Hd

Page 209



&%l, ILLUSTRATED PARTS LIST

Product Control Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 [FOLD HARNESS, 60' - 66' BOOMS

319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

740035 1 |LIGHTING HARNESS
1
1

632077 PRODUCT CONTROL HARNESS, 6 SECTION
632078 PRODUCT CONTROL HARNESS, 10 SECTION

Wjw|INn|—

Page 210



fA%. ILLUSTRATED PARTS LIST

Fold Harness Routing

FOLD HARNESS

Page 211



&%l, ILLUSTRATED PARTS LIST

Fold Harness Routing Parts List

ITEM PART NO. |QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Page 212



fA’z_TfE'l, ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List

ITEM PART NO. QTY. DESCRIPTION

530400 1 |TEE: 1/4" FPT, POLY
530401 1 |NIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

Page 213



f‘ﬂ__&_{l! ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP COML TEC

RGHT TILT 0OWN COL TEE

115-0230-003

Page 214



fosI

ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

+Hv
W

CAN ADAPTER TEE
W/POWER
115-0171-368

PASSIVE TERMINATOR
063-0172-369

63-0130-011

1 15—0230—005/

PASSIVE
TERMINATOR
063-0172-369
115-0230-008 (OPTIONAL EXTENSION)

SWITCHED

\]

POWERGLIDE PLUg‘:z 063-0130-010
ULTRAGLIDE: 063-0130-013

115-0230-045

CONNECT TO SWITCHED POWER + —

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-007

PORT 4A COIL

PORT G1 TRANSDUCER
PORT 5A COIL
PORT 48 COIL
PORT G4 TRANSDUCER

PORT 13A PROP. DRIVER

RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

CENTER SENSOR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN — SENSE
CENTER SENSOR DOWN — CONTROL

ACCUMULATOR POWER

B LEFT OUTER SENSOR

B LEFT INNER SENSOR

fE RIGHT OUTER SENSOR

B RIGHT INNER SENSOR

&-Clj CENTER SENSOR

Page 215



f‘ﬂ__&_{l! ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP COML TEC

RGHT TILT 0OWN COL TEE

115-0230-003

Page 216



f%la ILLUSTRATED PARTS LIST

Powerglide Hydraulic Block

334-0002-070

| A

<\

Q4
U
Q@

334-0003-059

334-0002-072

Page 217



f%l. ILLUSTRATED PARTS LIST

Powerglide Solid Axle

O U O —— -
i LEFT SIDE RIGHT SIDE !

; WHEEL ASSEMBLY : WHEEL ASSEMBLY E

|
|
1
!
' ! |
| ! ! !

\ ] \

1
i
i
|
1
'
) )
: ] : /
I H :
| ]
: / Lot 063-0131-566
! 63-0131-566 [
: I 1
i Vo
H
| ! 1
i 1
i
322-0131-004 \

322-0131-C04

Page 218



ﬁ%, ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Page 219



&%l, ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 159 2 |BOLT HEX, 1/2 X 4-1/2" GR5 ZP
2 260 2 |WASHER FLAT 1/2” ZP

3 14670BLK 1 RAVEN TOUCH WHEEL MOUNT
4 14668BLK 1 RAVEN BACK TOUCH PLATE

5 215 2 [NUT HEX HEAVY 1/2"

6 239 2 |NUT NUT 1/2" CENTERLOCK

7 154 1 BOLT HEX, 1/2 X 2" GR5 ZP

8 223 1 NUT HEX JAM 1/2"

9 163 2 |BOLT HEX, 1/2 X 6-1/2" GR5 ZP

Page 220



f%la ILLUSTRATED PARTS LIST

Powerglide Plus Hydraulic Block

334-0002-069

Page 221



fasT

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

116-0159-629

322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

116-0159-586

——

fd
i\

i
T“

311-0054-110

A7

I
0

“\

IR

|
"Q “ ‘Q ‘{

(
WAl

! L312_4000_061

321-0000-355

;31 1-0054-110

J 312-4000-061

7

; ( 312-4000-059

SHE A R ,‘.‘0/ 116-0159-631
311-0052-114 ‘4

Page 222



f%l. ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FLIP WINGT
MAIN WING \

134 T
258
16471
237—1-
L Mo gl SENSOR UNIT
Ao L -4 3 R
S _——128
258 e | :
/ E o = i~~~
. : T ) 258
16470

237~ 631881 MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 223



ﬁ%l, ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

' VENDOR PART  PART
NO. No.  OTY. DESCRIPTION

128 4 |BOLT, HH 3/8-16 X 1 GR5 ZP
134 2 |BOLT, HH 3/8-16 X 4 GR5 ZP
237 6 |NUT, 3/8-16 CENTERLOCK
258 12 |3/8" FLAT WASHER

ITEM

16470 1 |PLATE, BACKING, MOUNT

16471 1 [MOUNT, AUTO BOOM, RAVEN

631881 1 |RAVEN BRACKET SENSOR MOUNT
1

RA0630130026 AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 224



fﬂS T

Frr ILLUSTRATED PARTS LIST

~
S
~

cone: 1 \
Cg ® SENSOR UNIT

~

631881

e
/@ @
258 ' ?

237
WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 225



fA_’!&;’l, ILLUSTRATED PARTS LIST

VENDOR PART PART

ITEM NO. NO. QTy. DESCRIPTION
138 4 [BOLT, HH 3/8-16 X6 GR5 ZP
237 4 [NUT, 3/8-16 CENTERLOCK
258 8 |[3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 226



fﬂS T

Frr ILLUSTRATED PARTS LIST

132 258

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 227



ﬁ%l, ILLUSTRATED PARTS LIST

 VENDOR PART PART

ITEM NO. NO. QTy. DESCRIPTION
129 4 [BOLT, HH 3/8-16 X 1-1/2 GR5 ZP
132 2 |[BOLT, HH 3/8-16 X 3 GR5 ZP
237 6 [NUT, 3/8-16 CENTERLOCK

258 12 |3/8" FLAT WASHER

16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR

1

RA0630130026 AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 228



fﬂS T

Frr ILLUSTRATED PARTS LIST

SENSOR UNIT-

631881

SWING WING
SENSOR MOUNT

Raven Sensor Mounts
Page 229



ﬁ%, ILLUSTRATED PARTS LIST

VENDOR PART  PART
ITEM NO. No.  QTY. DESCRIPTION

134 4 |[BOLT, HH 3/8-16 X 4 GR5 ZP

237 4 [NUT, 3/8-16 CENTERLOCK
258 8 |[3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 230



ﬁ%. ILLUSTRATED PARTS LIST

Raven UltraGlide Gen | Wiring

§20-L£.0-LL
Uy J10SNOO MOOBOLNY

g
5
37

$20-LE10-LLL L 30NOWLIN
€20-LE10-LIL UM SNTd 3ANOY3MOd

Page 231



ILLUSTRATED PARTS LIST

fﬂS T

! £00-0€1G-£11 (+ 4 00.) LY NOOSOLNY uo_._wé._u:

e e e e e e e e o e e e e e S e s e v e e e s e S e e e e e e e s e e B =l MBMOJ MOLYIINOOY )
i mﬂ. 3 200-0£16-£11 (14 06) L WOOSOLNY 3aIoviLIN _
T18Y9 :_ o~ 100-0£1G—£11 1% NOOHOLNY SN1d 3Aro¥3mod “
SISSVHO = &I “
.'..ll, SN LEN “
3= 38 “
=3 !
 — _
L] “
BATVA MELLNEO NiO “
= £10-0510-£90 *3GON JANOVHIIN |
010-0£10-£90 3CON SNd 3AM9¥IMO !
R e |
G80-0£¢0-G. !
|||||||||||||| NOLLOINNOD 3L ¥Md/NVO/M d
318v0 9n/+9d WOOBOLNY
o CRONTOR
e
acE0e.
an
E -
ONTOR
Oves 1o
Lo
- ==
DA LD
oy 1900
EONE08
e ol
i e I —
a0 oMo | m“ Sl
|||||||||||||| ]
||||||||||||||||||||||||||||||||||||||||||||||| - ] -
WOOBOLNY Nvd WALSAS T6vD SISSVHD | e i i
R N e e A e e S S S OSSR e = 71 ——————— - —————e—e—e—e—e— e
160-0520-511 8.,6 r ¥E6-1L10-GL1 - 9€ 300N 0L YZZ-SL10-090 |
e TTIBYD INOTYONY.S AOOBOLY LI6-1LI0-GIL - ¥ HOLVNINNEL NVO |
916-1L10-GIL - 21
ex o Fn STB1E10-511 - 21
e

N3AVY NON3 HOV3Y GINOHS 318YD ‘ATAUVAYVA3S N3GH0. NOOHOLNY ONR3GHO LON 31 ATIUVAYA3S H3I0HO0«

_ |
| “ | [
| \ | I
\ \ | [
\ | | [
| _ | &
1 | 331 NOISNALG

318v0 F10SNOD | INGATIEN TIEvD [
| \ 1Y _ i
| @ | | I
_ : | o o

]

' prEin) | o _E I
I 120-010-590 | ! ! bl
1 “TI0SNCD MO0BOLW | “ _ “
1 |
1 | S e e S e SR s o L= IR e o S e S e S A B S T J
_ \ B/ “ ~HIVES NO TI8¥D JOON LX3N OL ¥O ‘SHIAVEGS
1 |
| |

«'SSINEVH SISSYHO ¥O 300N 1CHINOD 1ONOO¥d WOX4
3dAL=TINd NO HOLH 40 INOM4 NI £ OL 300N ROOEOINY G3A0A ONI38 LON NOLVNINYIL NYD 4l ¥O ') 390SNOD
Y00-0FIS-L11
’;l_\ 13 30500 noosauv |

NOO80LNY NVO ANOTY ANVIS

Raven UltraGlide Gen Il Wiring

Page 232



&%. ILLUSTRATED PARTS LIST

Raven XRT Wiring

;
.r P &
i1 / i ik N TR
3 ¥ / g HiE W_B

-

PN

[ S S RS e S e

e el
i 1 r. m—umumm w m
T X
.!i é—m 53- EI IE*

-------

I
H https:/fhit.ly/
46LG3m7

Lk ﬂ ----------------------------- - R
L S ﬁgg
1 l e
%%g I ? - o3 A oy

-
69~
=1
= @

ECU, FAST B30

ATEM AT

PN DELDITRO80
CABLE SECONDARY
EDNDAL, WRIT B

S

REM, XRT
P (EB1T3065
i
]
3
[F58)
@
2

Page 233



ILLUSTRATED PARTS LIST

1]

SOETILET0 N4
B T

Page 234



ILLUSTRATED PARTS LIST

fﬂS T

(MMOO LTIL HY)
NMOQ

\\I LML AHD

P

(43N34 MVA M)
31713 MYA
OuvA LYY

Emn___iaaq}x%
mmmiﬂngﬁr
ONYH LHSIY

094~ LELO-ESD (Nd
I LNIOD
a3s072 'WOo08OoLNY
B MYAQLNY O3LVHIELNI
DNVEOAH "SATYA

MIINEVIY .

(4IdWYQ MYA H)
HIHNYA ML
ONYH L4370

O3IND3Y LON
HIDNASNVHEL wm::zgzohoummmzz
JuNSS3nd — HILNIO NIVIN
{4n LuL = {dn LTL Hu)
dn dn
hz__r.rﬂ_.u 1L .T_n_u 1L 1437 AL IHDIH ﬁz__.._...Dﬁ_ 1L Imu
NAMOO NMOO
ML LITT e \\I L LHEH

(NI E 0104 IM@L

NI Q104
. ONIM HILOO L4537 "]
INMOQ WOOS NIV (LNoO £ 104 W1
MNACO NOILD3S N0 alod
HILNID NIYW OMIM HILNO 1437 —
(M2 0104 HY
NIa104
Em__.uww_.__“._..mﬂ,_. ____ﬁw ONIM QI L3431
1N0aio4
SN QIN L3371

{1No + 0104 HY
N0 0104
ONIM NIWW L3437

{NEL Q104 HT)
NI Q104
SINIM NIVIN 1337

{MNAOO WOOE NIV
NMOQ NOILD3S
HILNID Niv

(NI € Q7104 HY)

NI G104

SINIM HILNAO LHOY
(Lo £ 0104 HY)
1No anod

SINIM HILNO LHDY
{NI 2 0104 Hu)

NI G304

SINIM TIWN LHOIY

{1NO 2 G104 Hy)

Lo aiod
DN QI LHDIE

{1NO 1 0104 Hyl
1o atod
SINIAA NIVIN LHDIM
(N1 1 G104 Hu)
NI 3104
SINEM NIVIN LHOR
{d3dva mv A Ha)
HIWD MWA
00L-LEL0°E90 ‘Nd ONYH 1HO

H3LINID
das072 'No08oLNY
T MYAQLAY 3LYHDIILNI
INYHOAH SATYA

-
- 11 il

MIIA LNOES

Page 235



f%l. ILLUSTRATED PARTS LIST

Raven XRT Components, Tri-Fold

Page 236



&%. ILLUSTRATED PARTS LIST

Raven XRT Components, Tri-Fold Parts List 35900

ITEM  PARTNO. | QTY. | DESCRIPTION

1 14088 2 LINK, AUTOBOOM/NORAC

2 14461 1 DOM, 11/16"Lg

3 18317BLK 1 PLATE, BACKING

4 22906 3 ROD, ROTARY SENSOR LEVER

5 23976BLK 1 PLATE, RCM MOUNT

6 28853 3 50 DEGREE ROTARY SENSOR

7 28895BLK 1 BRACKET, XRT SENSOR, TRUSS CENTER
8 34701BLK 1 PLATE, SENSATA MOUNT

9 34704BLK 2 PLATE, TILT ROTARY SENSOR

10 34705BLK 2 PLATE, WING TILT SENSOR

11 34719BLK 1 PLATE, ROLL SENSOR

12 34721BLK 1 WLDMNT, SLIDE PIVOT

13 35578 1 TILT SENSOR ROD BRACKET NFT RH
14 35579 1 TILT SENSOR ROD BRACKET NFT LH
15 35691 2 BRACKET, XRT SENSOR, NTF OUTER
16 590272 12 WASHER SAE #10 SS18-8

17 590273 6 SCREW PHIL 10-24 X 1.75 SS18-8

18 590274 6 NUT NYLON 10-24 SS18-8

19 590275 3 SCREW PHIL 3-48 X .625 SS18-8

20 590276 3 NUT NYLON 3-48 SS18-8

21 590277 6 WASHER #3 SS18-8

22 596114M 8 BOLT, HH 5/16-18X3/4 GR5 MAGNI

23 596131M 4 BOLT, HH 3/8-16 X 2-1/2 GR5 MAGNI
24 596592M 4 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
25 596767M 1 NUT, HEX FLANGE 1/4-20 MAGNI

26 596768M 8 NUT, HEX FLANGE 5/16-18 MAGNI

27 596769M 9 NUT, HEX FLANGE 3/8-16 MAGNI

28 620022 2 CYLINDER, 25TD10-112
NS 630036 1 CARTRIDGE, SV10-21-0-N-00 OPEN
NS 630037 1 COIL, 12V OPEN REVERSE FUNCTION
NS 632055 1 CABLE, 17' EXTENSION GEN 1 I1SO
NS 632208 1 KIT, XRT AUTOBOOM FOR N/TF

Page 237



&%l, ILLUSTRATED PARTS LIST

Raven XRT Components, Truss

DETAIL A

Page 238



ﬁg&;’l, ILLUSTRATED PARTS LIST

Raven XRT Components, Truss, continued

Page 239



fA"_"T{T'l, ILLUSTRATED PARTS LIST

Raven XRT Components, Truss, continued

Page 240



&%. ILLUSTRATED PARTS LIST

Raven XRT Components, Truss Parts List 35901

ITEM  PARTNO. | QTY. | DESCRIPTION
1 18317BLK 1 PLATE, BACKING
2 22906 4 ROD, ROTARY SENSOR LEVER
3 23976BLK 1 PLATE, RCM MOUNT
4 28840BLK 1 LH PRIMARY FLIP ROT SENSOR BRCKT
5 28841BLK 1 BRACKET, RH PRIMARY FLIP ROTARY SENSOR
6 28842BLK 1 BRACKET, LH PRIMARY FLIP SENSOR ROD
7 28843BLK 1 BRACKET, RH PRIMARY FLIP SENSOR ROD
8 28844 1 BRACKET, LH 2ND FLIP ROTARY SENSOR
9 28845 1 BRACKET, RH 2ND FLIP ROTARY SENSOR
10 28846 1 BRACKET, LH 2ND FLIP SENSOR ROD
11 28847 1 BRACKET, RH 2ND FLIP SENSOR ROD
12 28889 4 ggl;ﬁgg, l_llagl_TéARY, 180 DEGREE WITH
13 28894 ’ EIICE)TEORY’ ROTAY, 270 DEGREE W/ DRILLED
14 28895BLK 1 BRACKET, XRT SENSOR, TRUSS CENTER
15 28896 2 BRACKET, XRT SENSOR, TRUSS INNER WING
16 28897 2 BRACKET, XRT SENSOR, TRUSS OUTER WING
17 34701BLK 3 PLATE, SENSATA MOUNT
18 34703 1 PLATE, MAIN LIFT SENSOR
19 34704BLK 2 PLATE, TILT ROTARY SENSOR
20 34705BLK 2 PLATE, WING TILT SENSOR
21 34717 1 PLATE, MAIN LIFT SENSOR
22 34721BLK 2 WLDMNT, SLIDE PIVOT
23 35901 1 PLATE, ROLL SENSOR
25 596101M 2 BOLT, HH 1/4-20 X 3/4 GR5 MAGNI
26 596114M 4 BOLT, HH 5/16-18X3/4 GR5 MAGNI
27 596235M 2 NUT, CENTERLOCK, 1/4-20 MAGNI
28 596236M 4 NUT, CENTERLOCK, 5/16-18 MAGNI
29 632209 5 SENSOR, XRT

Page 241



ﬁg&;’l, ILLUSTRATED PARTS LIST

Wing Tilt Options

Wing Tilt Options Parts List

80' - 90 100’
ITEM  PART NO. DESCRIPTION BOOM BOOM
CUSHIONED TILT
14088 LINK, NORAC 1
2 CYLINDER 25TD10-112 60' - 90
620022 WINGS 1 1 1
2 CYLINDER 30TD10-125 100
620020 WINGS 1
3 |610027 TEE JIC #6 1
4 |e00018 HOSE, HYDRAULIC 3/8 X #6 JIC 1
5 |630002 ACCUMULATOR 21 CU" 1
6 |540033 CLAMP 3.5 ACCUMULATOR 1
NON-
CUSHIONED TILT
14088 LINK, NORAC 1
2 CYLINDER 25TD10-112 60' - 90
620022 WINGS 1 1
2 CYLINDER 30TD10-125 100
620020 WINGS 1

Page 242



ILLUSTRATED PARTS LIST

fﬂS r

B0 B0 08 68 60 060

1]
“Last Thaud 7]

N NOILO3INNOD
318v2 nd3 OL

@ <t
N
be D
L W
e
o0
L
0
ol
<
ofd
L
— f
ol
<

(LHOW ONV 1331 ¥0J Lv3d3)

(¥OLVNIN¥3L S3ANTONI) 0]% 6
318YD MVAOLNY Ll 911-8052-511 £10-£05L-G1 1
¥OLOV3L NO) 318YD ¥IMOd 31ZZON
R ) 318Y0 ¥IMOd IATIMVH/OSI ( ) O e
||||| ¥90-00£L-S11 E g =
F k TI8YO HOLVNINY3L f m m
m m i ___40jsuu0) 0s|
noosolny ost | | i Jopna| o)
¥04 NOUYOOT F3L | : w e - 4
I 1 HOUH 318Wy33ls osl
“ o _ 10£-£08L-S1 1 ¥04 NOUVDOT 33L
e i m H T18YD 193 IAINMYH
Erotme ] N
20 5981410511
8Y) NOISNADE
8|qD) woog §je7 Of ==--== _ﬁ- — o
- | TN
8|qo) woog jyby o} ------- _ﬁ- —\ u m %
- 9
Lt

080~££10-£90
8 U | it

]

m ¥0L-£L10-£90
N33 3ADIMVH

SdIAVEdS LSV4 NO JAINMVH

Raven Hawkeye

Page 243



f831

ILLUSTRATED PARTS LIST

Raven Hawkeye Parts List

VENDOR PART

PART NO.

DESCRIPTION

NO.

1 RA115-7303-105 RA1157303105 2 (S;S,E(L)IENERIMARY BOOM, 90' BOOM, 20" SPACING & 120' BOOM, 20"
1 RA115-7303-336 632002 2 [CABLE, PRIMARY BOOM, 120' BOOM, 15" SPACING

1 RA115-7303-333 RA1157303333 2 |CABLE, PRIMARY BOOM, 132' BOOM, 22" SPACING

2 RA115-7303-340 RA1157303340 2 [CABLE, MID BOOM, 90' BOOM, 20" SPACING

2 RA115-7303-337 632003 2 |CABLE, MID BOOM, 120' BOOM, 15" SPACING

2 RA115-7303-106 RA1157303106 2 [CABLE, MID BOOM, 120' BOOM, 20" SPACING

2 RA115-7303-334 RA1157303334 2 |CABLE, MID BOOM, 132' BOOM, 22" SPACING

3 RA115-7303-338 632004 2 [CABLE, OUTER BOOM, 120' BOOM, 15" SPACING

3 RA115-7303-341 RA1157303341 2 |CABLE, OUTER BOOM, 90' BOOM, 20" SPACING

3 RA115-7303-122 RA1157303122 2 [CABLE, OUTER BOOM, 120' BOOM, 20" SPACING

3 RA115-7303-335 RA1157303335 2 |CABLE, OUTER BOOM, 132' BOOM, 22" SPACING

4 RA06-30173-673 RA0630173673 * [VALVE, HAWKEYE NOZZLE, ARAG/HYPRO

4 RA06-30173-672 631984 * |VALVE, HAWKEYE NOZZLE, TEE JET

4 RA063-0173-674 RA0630173674 VALVE, HAWKEYE NOZZLE, WILGER

4 * (90" 20" (QTY 54), 120' 15" (QTY 96), 120' 20" (QTY 72), 132' 22" (QTY 72)
5 RA063-0173-704 631983 1 [ISO PRODUCT CONTROLLER Il ECU

6 RA063-0173-080 631856 1 |SWITCH ASSEMBY FOOT ISO PRODUCT CONTROL

7 RA115-0171-865 631857 1 |CABLE, FOOT SWITCH ISO PRODUCT CONTROL

8 RA115-7303-301 632001 1 [CABLE, HAWKEYE ECU

9 RA115-7303-013 632000 1 |CABLE, NOZZLE POWER

10 | RA115-7303-116 631992 1 |CABLE, 17' ISO/HAWKEYE POWER

11 RA115-7300-044 631996 1 [CABLE, GEN 3 TO ACTIVE TERMINAL, TERMINATOR INCLUDED
11 RA063-0172-964 RA0630172964 1 |TERMINATOR, FOR 631996 (RA1157300044)
N/S | RA115-7303-168 RA1157303168 1 |CABLE, 2" ECU POWER
N/S | RA115-7303-148 RA1157303148 4 [CABLE, 6' EXTENSION
N/S | RA115-0171-810 632047 1 |CABLE, 10' 2P EXTENSION
N/S | RA115-7303-260 RA1157303260 1 |CABLE, 15' ECU NOZZLE
N/S | RA115-7303-159 RA1157303159 1 |CABLE, 4 NOZZLE HAWKEYE
N/S | RA115-7305-160 RA1157305160 1 [CABLE, 5 NOZZLE HAWKEYE
N/S | RA115-7305-161 RA1157305161 4 [CABLE, 10 NOZZLE HAWKEYE
N/S | RA115-7303-156 RA1157303156 2 [CABLE, FENCE ROW
N/S | RA117-6020-005 631962 1 [KIT, FOLD SWITCH BOX, ISO, 132' TRUSS BOOM, 22" SPACING
N/S | RA117-1005-114 632014 1 |KIT, HAWKEYE FAST 9500T, 120' TRUSS BOOM, 20" SPACING
N/S | RA117-1005-056 631985 1 |KIT, HAWKEYE SYSTEM SERVICE TEE JET
N/S | RA117-1005-112 632081 1 |KIT, HAWKEYE, 90' BOOM, 20" SPACING
N/S | RA117-1005-113 RA1171005113 1 |KIT, HAWKEYE, 120' TRUSS BOOM, 15" SPACING
N/S | RA117-1005-115 632108 1 |KIT, HAWKEYE, 132' TRUSS BOOM, 22" SPACING
N/S | RA117-0138-066 631955 1 |KIT, INSTALLATION, ISO ULTRAGLIDE
N/S 530401 1 INIPPLE, 1/4 X 1/4" MPT, POLY
N/S | RA115-7305-139 RA1157305139 1 |NOZZLE JUMPER
N/S | RA422-0000-119P 632036 1 |PRESSURE TRANSDUCER, 1-5V 0-250
N/S 530400 1 |TEE, 1/4" FPT, POLY

Page 244




&%. ILLUSTRATED PARTS LIST

Electronic Sight Gauge

Page 245



&%, ILLUSTRATED PARTS LIST

Electronic Sight Gauge Parts List

ITEM | PART NO. QTY. DESCRIPTION

1 1 |Sensor

2 1 |Display

3 1 |Power Lead

4 1 |Sensor Plug
NS 632147 Complete Kit - 1350 Gallon
NS 931933 Complete Kit - 1800 Gallon
NS 931935 Complete Kit - 2400 Gallon
NS 931936 Sight Gauge Flange Kit

Page 246



fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

Electronic Sight Gauge - Sensor Tube

PrepPARE THE SENSOR TuBE

Item | Vendor Part # Fast Part # Description Qty.
1 Flange 1
2 Viton Gasket 1
3 lLocking Ring 1
4 Sensor Tube 1
5 Float 1
6 Washer 24.2 x 12.2 1

INsTALL THE SENSOR TuBE

Item Vendor Part # Fast Part # Description Qty.

1 [Tube Socket

Viton Gasket 25 x 6
Base of Tank

\Viton Gasket 25 x 6
Wahser A6.4

INut M6

O ElwiNn
Alalalalala

Page 247



ILLUSTRATED PARTS LIST

Electronic Sight Gauge - Power Cable

RS
or.906z| XO| Nu8| 91| 2| o d%ﬁ
| wiayedhi| 100] V9| 1%, 50d| 6060122 - 738V
2 _ i
- o = -

—_— )

e M ———i

—

= —
_1

—1 - e
——
00904€
TIIHSMOVE dAV

0S°0 T13HSHOVE
H3ANN SAN3LX3 WOOT

8£090L¢
[40)

-[iniorie| - 9
1OLIEER -| ™ol tm| o] 1| 8
1oLz -[ o Nus| 01| Z| v

ws|[6rigneo| sdh1| 100] vo| o] sod|

«§°00€ WOOT 1ND

8909¥LE 1
LVO9VLE
1O

Page 248



ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Bottom Of Tank

To Fitting On

Installs In Line With Rinse

And Agitation Valves

Page 249



&%. ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

ITEM | PART NO. QTY. DESCRIPTION
NS 800015 1 DECAL, INDUCTOR
NS 540051 2 |P CLAMP, 2" HOSE 2"
1 540015 2 |CLAMP, STAINLESS 1-1/4" #20
2 510015 6 |HOSE, 1-1/4" EPDM
4 540001 3 |CLAMP, 2" STANDARD WORM SCREW
5 530014 3 |1-1/2" EPDM GASKET
6 500005 1 [VALVE, 1" FULL PORT WITH C-F
7 530075 1 [2" STANDARD PORT X 1" FLANGED
8 570119 1 [TANK CLEANLOAD EDUCTOR 7.5 GALLON
9 16560BLK 1 MOUNT, HYPRO ENDUCTOR
10 687 1 PIN, SPRING 1.25 X 2" ZP
11 7981BLK 1 HANDLE, T SHAPED
12 790001 1 [SPRING, INDUCTOR LATCH
13 262 1 |[WASHER, FLAT 3/4" ZIP
14 7928BLK 1 LINK, ENDUCTOR, UPPER
15 153 8 |BOLT,HH1/2 X 1.5 GR5ZP
16 [ 11632BLK 1 MOUNT PLATE, BACK 9500 TRAILER
17 231 8 |NUT, HH 1/2” NYLOCK ZP
18 154 1 BOLT, HH 1/2 X 2.5 GR5 ZP
19 223 1 NUT, HH 1/2" JAM ZP
20 152 1 BOLT, HH 1/2 X 1" GRS ZP
21 7925BLK 1 LINK, ENDUCTOR, LOWER
22 128 4 |[BOLT, HH 3/8 X 1" GRS ZP
23 769 4 |NUT, HH 3/8 “ WHIZLOCK ZP
24 530080 1 [2" SP FLANGE X 1-1/2" HOSE BARB - 90°
25 540016 2 |CLAMP, STAINLESS 1-1/2" #24
26 510014 5 |HOSE, 1-1/2" EPDM
27 530079 1 [2"MANIFOLD X 1-1/2" HOSE BARB
28 530076 1 [2"MANIFOLD X 1-1/4" HOSE BARB
29 530068 2 |1"EPDM GASKET FOR MANIFOLD
30 540000 2 |CLAMP, 1" WORM SCREW
31 530065 1 1" FLANGE X 1-1/4" HOSE BARB - 90°
32 771 8 [1/2" WIZLOCK NUT
33 530388 2 |2"FP FLANGE X 2" STANDARD FLANGE SWP
34 540002 2 |CLAMP, 2" FULL WORM SCREW
35 530019 2 |2"EPDM GASKET

Page 250



f‘%. ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon

T

14~

Page 251



&%;, ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon Parts List 570119

ITEM VENDOR PART NO. PART NO. \ QTY. DESCRIPTION
0 570119 1 |EDUCTOR COMPLETE
1 |3371-0038R 1 |EDUCTOR
2 [PVi/2F1/2M-MA 1 |PROCLEAN CONTAINER RINSE
3 |PC1/2F-36075 1 |NOZZLE, PROCLEAN CONTAINER RINSE
4 |7250-5000 1 |TANK VALVE
6 |TL16-0006 1 |[LDKIT
7 |3350-0180 1 |STRAINER
8 |1700-0253 1 |GROMMET
9 (2404-0413 1 |HOSE BARB FITTING
10 |2404-0414 1 |ELBOW FITTING (1/2”)
11 |3305-0113 1 |TWO-WAY VALVE (1/2")
12 |2404-0386 1 |FITTING
13 |2404-0415 1 |TEEFITTING (1/2)
14 |1510-0128 1 |MOUNTING RING
15 |2210-0201 2 |HEX BOLT, M6X1X25
16 |2210-0200 2 |HEX BOLT, M6X1X80
17 |1510-0127 1 |BRACKET
18 |3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND
CLAMP)
19 |3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND
CLAMP)
20 |3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND
CLAMP)

Page 252



fAﬂﬁ'{l. ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Page 253



&%, ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM ‘VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 647 8 |NUT, HH 1/4” NYLOCK SS
2 663 8 |WASHER, FLAT 1/4” SS
3 |2M1473140 590048 4 |U-BOLT 1/4 X1.5SS
4 144103289 530007 1 |VALVE, SHUT OFF 3/8 Q-LOCK
5 (44103231 530006 1 |Q-LOCK ADAPTER FITTING 3/8” 90°
5 530002 1 13/8"X3/8" MALE CONNECTOR
6 |[3FC38 530217 1 [COUPLER, 3/8” FPT
7 |RVM66NE40C 530000 1 |STRAINER 40 MESH 3/8” MPT
8 [M200PLGO38 530095 1 [MANIFOLD PLUG X 3/8” FPT
9 |FC200 540001 1 |MANIFOLD CLAMP 2” STANDARD PORT
10 |150G 530014 1 |GASKET 2” STANDARD PORT
11 |M220200CPG 530102 1 [MANIFOLD COUPLING 2” FULL PORT X 27
STANDARD PORT
12 |FC220 540002 1 [MANIFOLD CLAMP 2” FULL PORT
13 (200G 530019 1 |GASKET 2” FULL PORT
14 530107 1 |MANIFOLD CROSS, 2” FULL PORT
15 152 1 |BOLT,HH 1/2 X 1 GR5 ZP
16 223 1 [NUT, HH 1/2” JAM ZP
17 156 1 |INUT, HH 1/2 X 3" GRS ZP
18 130 2 |BOLT, HH 3/8 X 2" GR5 ZP
19 128 2 |BOLT, HH 3/8 X 1" GR5 ZP
20 250 4 [WASHER, LOCK 3/8 ZP
21 258 4 |WASHER, FLAT 3/8 ZP
22 771 1 [NUT, HH 1/2” WHIZLOCK ZP
23 |64016A 540014 2 |CLAMP, HOSE 1”
24 14619 2 |FOAMER INSERT
25 14279 2 |FOAMER FLIPPER
26 142 2 |BOLTHH7/16 X 2" GRS ZP
27 |3254PP 540029 2 |TUBE CLAMP
28 789 AR [WASHER, NR 1-1/4 X 14 CP
28 590159 AR |1-1/8" FLAT WASHER, 2" MAX OD
29 597 2 |NUT, HH 7/16” TOPLOCK
30 576 2 |COTTERPIN, 3/16 X 2 ZP
31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |FOAMER MOUNT
NS 596744M AR [WASHER, NP 1-1/4 X 14 GA
NS [2T20-003 510023 AR |1/4” LINEAR LOW DENSITY POLY TUBING
NS |2T20-604 510024 AR ([3/8” LINEAR LOW DENSITY POLY TUBING
NS (12015003 510005 20" |PVC WATER SUCTION HOSE 1”
NS 630050 1 |EXTENSION CABLE 20’

Page 254



f%la ILLUSTRATED PARTS LIST

Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

- o
L =
Fresh water —
into unit
3/8” Bulkhead
Union QC -
E-0362 @ Foamn Marker Control @Bﬁ\
- - VersaTrac
off Switchbox
E-2330

Page 255



f%la ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

E-1348

Liquid Flow
14" TQCx 3/8"TQC
Water Duckbill Check Valve S i T
ontrol Module anifo ock Only
s i In From Assembly w/ 4 E-2332
° Tank Duckbill Actuators |
° Element E-2333 = |
[ ] S 8
AP-6192 1/4” T Union
[ ]
’ E-0564 — e @ 1/4” Collet
L ] =
o ’ E-1775 ® ® ) EATT4
—— — (B0 o~
! \\ ./
P S— - | \ —W
N 1 .
g 1/4" Union  \ ! rl_ 7
° E-0654 5 ok
L4 1/4" Stem \ ! //_ : 2-way Actuator
. -
. Concentrate X 3/16" HB | 114" Stem ~ E2067
ee o |nFrom E-88530 i ( X 1/4” HB

Tank
Tubing Tubing
Clamp Clamp
E-2204 E-1347
Pump Tubing .
1/8" ID P“T,’Z,.T I“é"”g
E-1747 E-1765

Concentrate Pump Water Pump
(14 RPM) w/ tubing (172 RPM) w/ tubing
E-2396 E-2189

Page 256



fA"’!&;’l, ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

= Air Flow

Compressor Filter

5000 \

Diaphragm Compressor
E-0024
|
| \
|
I

P b
./

/

3/8" Duckbill
Check Valve
AP-1996 1/8"M X
1/4” HB Elbow
Duckbill E-0707
Element
AP-6192

Page 257



fasT

ILLUSTRATED PARTS LIST

Richway Foam Marker Foamhead

1 1/4” F Elbow
E-0903

:
"o pantt
\ 7

11/4" M x
1 1/2” HB Straight
E-0902

1/4 F Tee (Brass)
\ E-0400
11/4” \

Homogenizer

E-1070
(‘\

Foamhead
Primary Screen ;
E-1067

10-24 x 7/8
SS Screw

E-1200
Foamhead Top

E-1065

114 Mx3/8T
Straight w/ Venturi
E-1224

@{MTX 1/4 M

Elbow
E-0395

1/4 M x 3/8 M
Reducer
E-1694

Foamhead Gasket
E-1066

10-24 SS Nut
E-1201

Foamhead Base

E-1068
Foamhead Bracket

E-1071

Page 258



fA_’!&;’l, ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head Assembly

P Air

Liquid

3/8” Air
Left Foamhead E-0310 Right Foamhead

Assembly Assembly

1/4” Liquid
E-0286

Page 259



fA_’!&;’l, ILLUSTRATED PARTS LIST

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2” Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Page 260



f%l. ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness

Concentrate To
""" Power unit

Liquid Bulkhead 1/4” OD Poly 1/4" T X 1/4" F 1/4" Screen
1/4” T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

L wm

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4

Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack
e —

Orange /Blue Red Black Green White
ABCDEFJJlaABCcDEFJlaABCDEF|JJABCODEF

Concentrate [—gi2  TFT

Pump

White
Water
Pump Black | E | Red (1

White (2
Orange (3
Blue (6)
Green (7)
Black (8),

Black
lack | A]

Black
Black | B]

Control
IModule Black
Black | C|

Black

Black | D | Switch

Box

Diaphragm Red
Compressor Black [G]

Page 261



AST

ILLUSTRATED PARTS LIST
Remote Boom Shut Off Kit (6 Section Shown)

ADAPTER CABLE P/N's
631839 UP TO 6 BOOM VALVES
631851 710 10 BOOM VALVES

> To Console
0 Console Cable y {

.~

REMOTE CONTROLLER P/N's

Yiind 560032 up to 6 BOOMS
. 560056 7 to 10 BOOMS
0 12 Volt Power >

KIT P/N's
99RBSORL FOR UPTO 6 BOOM VALVES
99RBSORLI0 FOR 7 TO 10 BOOM VALVES

Page 262



m%;. ILLUSTRATED PARTS LIST

st

FAST Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice

1-507-427-3030 Fax
www.fastsprayers.com

820086 9600N/TF Sprayer 2024-07-01


http://www.fastsprayers.com/

	Table of Contents
	Trailer - 9600
	Trailer - 9600 Parts List 14475

	Trailer - 9600
	Trailer - 9600 Parts List 20124TA

	Trailer - 9600N
	Trailer - 9600N Parts List 20124TAN

	Steerable Trailer - 9600N
	Steerable Trailer - 9600N Parts List 20126TASH

	Axles
	Axles Parts List

	Tires
	Tires Parts List

	Parallel Link Assembly
	Parallel Link Assembly

	10’ Center Section (Narrow)
	10’ Center Section (Narrow) Parts List

	10’ Center Section (Narrow)
	10’ Center Section (Narrow) Parts List

	12’ Center Section (Dry Boom)
	12’ Center Section (Dry Boom) Parts List

	12’ Center Section, 80 - 100’ Boom
	12’ Center Section, 80 - 100’ Boom Parts List

	12’ Center Section, 80 - 100’ Boom
	12’ Center Section, 80 - 100’ Boom Parts List

	Wings - 60 & 66 Foot Boom - Standard
	Wings - 60 & 66 Foot Boom - Standard Parts List

	Wings - 60 & 66 Foot Boom
	Wings - 60 & 66 Boom Parts List

	Wings - 60 & 66 Foot Boom
	Wings - 60 & 66 Boom Parts List

	Wings - 80, 90 & 100 Foot Boom - Standard
	Wings - 80, 90 & 100 Foot Boom - Standard Parts List

	Wings - Tri-Fold 40/80 Foot Boom
	Wings - Tri-Fold 40/80 Foot Boom Parts List

	Wings - Tri-Fold 40/80 Foot Boom
	Wings - Tri-Fold 40/80 Foot Boom Parts List

	Wings - Tri-Fold 60/88 Foot Boom
	Wings - Tri-Fold 60/88 Boom Parts List

	Wings - Tri-Fold 60/88 Foot Boom
	Wings - Tri-Fold 60/88 Boom Parts List

	Wings - Narrow Tri-Fold 60/88 Foot Boom
	Wings - Narrow Tri-Fold 60/88 Boom Parts List

	Wings - Narrow Tri-Fold 60/88 Foot Boom
	Wings - Narrow Tri-Fold 60/88 Boom Parts List

	Wings - Tri-Fold 60/90 Foot Boom
	Wings - Tri-Fold 60/90 Boom Parts List

	Wings - Tri-Fold 60/90 Foot Boom
	Wings - Tri-Fold 60/90 Boom Parts List

	Wings - Narrow Tri-Fold 60/90 Foot Boom
	Wings - Narrow Tri-Fold 60/90 Boom Parts List

	Wings - Narrow Tri-Fold 60/90 Foot Boom
	Wings - Narrow Tri-Fold 60/90 Boom Parts List

	Wings - Tri-Fold 100 Foot Boom
	Wings - Tri-Fold 100 Boom Parts List

	Wings - Tri-Fold 100 Foot Boom
	Wings - Tri-Fold 100 Boom Parts List

	Breakaway Pivot
	Breakaway Pivot Parts List

	Tank Assembly
	Tank Assembly Parts List

	Tank Assembly (continued)
	Tank Assembly Parts List

	Rinse Tank, Plumbing & Sight Gauge
	Rinse Tank, Plumbing & Sight Gauge Parts List

	9600N Trailer Decals and Misc
	9600N Trailer Decals and Misc Parts List

	Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump
	Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump Parts List

	Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
	Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

	Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
	Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

	Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
	Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

	Pump Option - 60’ - 100’ Boom With HYPRO Pump
	Pump Option - 60’ - 100’ Boom With HYPRO Pump Pump Parts List

	Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump
	Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump Parts List

	Y Strainer
	Y Strainer Parts List 530125

	Electrical Valving Option
	Electrical Valving Option 99FSEVO Parts List

	Pump Electric Valve Option
	Electric Valve 500080
	Pump Electric Valve Option

	ACE 150-206 Pump 550000, 60 & 66 Foot Boom
	ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

	ACE 205-304 Pump 550025
	ACE 205-304 Pump 550025 Parts List

	ACE 205-304 PWM Pump 550035
	ACE 205-304 PWM Pump 550035 Parts List

	ACE 255F -304 (PWM) Pump 550055 (550056)
	ACE 255F -304 (PWM) Pump 550055 (550056) Parts List

	ACE 750 Pump 550050
	ACE 750 Pump 550050 Parts List

	ACE 750 PWM Pump 550044
	ACE 750 PWM Pump 550044 Parts List

	HYPRO 9306 Pump 550045
	Quick Fill - Optional 3 Inch
	Quick Fill - Optional 3 Inch Parts List

	Raven Flow Controls
	Raven Flow Controls Parts List

	Agitation & Rinse Control
	Agitation & Rinse Control Parts List

	Agitation Shut-Off, Electric Option
	Agitation Shut-Off, Electric Option Parts List

	Boom Plumbing
	Boom Plumbing Parts List

	Fence Line Option
	Fence Line Option Parts List

	Single Fence Line, Display Control
	Single Fence Line, Display Control Parts List 27360

	Dual Fence Line, Display Control
	Dual Fence Line, Display Control Parts List 27361

	Single Fence Line, Toggle Switch Control
	Single Fence Line, Toggle Switch Control Parts List 27362

	Dual Fence Line, Toggle Switch Control
	Dual Fence Line, Toggle Switch Control Parts List 27363

	Plumbing Valves
	Plumbing Valves Parts List

	Nozzle Bodies
	Delivery Tubes
	Delivery Tubes Parts List

	60 - 80’ Side Fold Fitting
	60 - 80’ Side Fold Fitting Parts List 90SA6080SF

	Optional Boom Cleanout with Pressure Gauge
	Parts List 90SABCPG: Optional Boom Cleanout with Pressure Gauge

	Optional Boom U-Fitting with Pressure Line
	Parts List 90SAUPG: Optional Boom U-Fitting with Pressure Line

	Option, Dual Pressure Transducers
	Parts List 36280: Option, Dual Pressure Transducers

	Hydraulic System
	Hydraulic System Parts List

	Hydraulic Control Valve Harness - 60 - 66 Foot Boom
	Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

	Hydraulic Control Valve - 60 - 66 Foot Boom
	Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

	Hydraulic Control Valve Harness - 60 - 66 Foot Boom
	Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

	Control Console - 60 - 66 Foot Boom
	Wiring Harness - 60 - 66 Foot Boom
	Control Console Decal - 60 - 66 Foot Boom
	Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

	Hydraulic Control Valve - 9600N
	Hydraulic Control Valve - 9600N Parts List

	Hydraulic Control Valve Wiring Harness
	Control Console - 80, 90 & 100 Foot Boom
	Control Console Switch Diagram
	Wiring Harness - 80, 90 & 100 Foot Boom
	Wiring Harness - 80, 90 & 100 Foot Boom Parts List

	Control Console Decal - 80, 90 & 100 Foot Boom
	Cab Box for Electric Valving Option
	Cab Box for Electric Valving Option 632155

	9613TF-80 Hydraulic Fitting Locations
	9613TF-80 Hydraulic Fitting Locations Parts List

	9613TF-80 Hydraulic Fitting Locations
	9613TF-80 Hydraulic Fitting Locations Parts List

	Fold Block Hydraulic Hose Routing
	Fold Block Hydraulic Hose Routing Parts List

	Main Lift Hydraulic Hose Routing
	Main Lift Hydraulic Hose Routing Parts List

	Tilt Cylinder Hydraulic Hose Routing
	Tilt Cylinder Hydraulic Hose Routing Parts List

	Main Hydraulic Hose Routing
	Main Hydraulic Hose Routing Parts List

	Flip Wing Hydraulic Hose Routing
	Flip Wing Hydraulic Parts List

	Breakaway Wing Hydraulic Hose Routing
	Breakaway Wing Hydraulic Hose Routing Parts List

	Breakaway Wing Hydraulic Hose Routing
	Breakaway Wing Hydraulic Hose Routing Parts List

	Hydraulic Pump Hose Routing
	Hydraulic Pump Hose Routing Parts List

	Raven 450 Controller Kit With Skytrak, Up To 6 Sections
	Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console
	Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console
	47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM
	47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
	47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450
	47 Pin Product Control Cable - Customer Supplied Rate Controller
	Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)
	Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)
	Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
	Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch
	Control Console Wiring Harness
	Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
	Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
	Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632031)
	Cable, Foot Switch, 12’ (632061)
	Cable, Raven ISO/Power With IBBC Connector (632064)
	Cable, Raven ISO/Power With IBBC Connector (632064)
	CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
	Cable, CR7, ISO VT Only (632066)
	Cable, Display Port, Y Adapter (632067)
	Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
	9613TF Harness Identification & Location
	9613TF Harness Identification & Location Parts List

	Lighting Harness Routing
	Lighting Harness Routing Parts List

	Blue Lights
	Blue Lights Parts List 28959

	Product Control Harness Routing
	Product Control Harness Routing Parts List

	Fold Harness Routing
	Fold Harness Routing Parts List

	Pressure Transducer Kit
	Pressure Transducer Kit Parts List

	Powerglide Wiring Schematic
	Powerglide Plus Wiring Schematic
	Powerglide Wiring Schematic
	Powerglide Hydraulic Block
	Powerglide Solid Axle
	Powerglide & Powerglide Plus Mounting Brackets
	Powerglide & Powerglide Plus Mounting Brackets Parts List

	Powerglide Plus Hydraulic Block
	Powerglide Plus Cushioned Axle
	Raven Sensor Mounts
	Raven Sensor Mounts Parts List

	Raven UltraGlide Gen I Wiring
	Raven UltraGlide Gen II Wiring
	Raven XRT Wiring
	Raven XRT Components, Tri-Fold
	Raven XRT Components, Tri-Fold Parts List 35900

	Raven XRT Components, Truss
	Raven XRT Components, Truss Parts List 35901

	Wing Tilt Options
	Wing Tilt Options Parts List

	Raven Hawkeye
	Raven Hawkeye Parts List

	Electronic Sight Gauge
	Electronic Sight Gauge Parts List

	Electronic Sight Gauge - Sensor Tube
	Electronic Sight Gauge - Power Cable
	HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
	HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

	HYPRO Cleanload Eductor, 7.5 Gallon
	HYPRO Cleanload Eductor, 7.5 Gallon Parts List 570119

	Richway Direct Injection Foamer & Mounting
	Richway Direct Injection Foamer & Mounting Parts List

	Richway Foam Marker 1 Gallon Tank & Switchbox
	Richway Foam Marker Liquid Flow
	Richway Foam Marker Compressor
	Richway Foam Marker Foamhead
	Richway Foam Marker Foam Head Assembly
	Richway Foam Marker Collector Deflector
	Richway Foam Marker Wiring Harness
	Remote Boom Shut Off Kit (6 Section Shown)

